
Video Instruction: bit.ly/nlrbuild

INSTRUCTION MANUAL

T A K E  I T  T O  T H E  S K I E S

FLIGHT PACK
ELITE SERIES



2

support@nextlevelracing.comYOUR 
FLIGHT SIM  
JOURNEY 
STARTS 
HERE
We know you’re eager to start flying! Take your time with the 
instructions and follow this guide to assemble your product. 
You’ll be setting yourself up for success by following the 
instruction booklet to fully optimize your product.

@nextlevelracingOfficial

@next_level_racing

@nextlvlracing

Next Level Racing

support@nextlevelracing.com

ASSEMBLY 
VIDEO

bit.ly/nlrbuild

FOLLOW
US



3

Video Instruction: bit.ly/nlrbuild

T A K E  I T  T O  T H E  S K I E S
N E X T L E V E L R A C I N G . C O M



4

support@nextlevelracing.com

WARNING
•	 Please do not use power tools for assembly as over tightening can damage parts.
•	 If you require further support, consult the installation video or contact us at support@nextlevelracing.com
•	 Please ensure T-Nuts are correctly placed within the extrusion.
•	 Do not force parts together.
•	 Avoid cross threading bolts.
•	 Beware of sharp edges on extrusion pieces. 

If you require any support with 
your product please contact our friendly team at: 
support@nextlevelracing.com

PRE-FLIGHT
CHECKS

WARNING
CHOKING HAZARD - Small parts not for children under 3 years 
or any individuals who have a tendency to place inedible objects 
in their mouths.

ASSEMBLY 
VIDEO

bit.ly/nlrbuild



5

Video Instruction: bit.ly/nlrbuild

IN THE
BOX *NOT TO SCALE

NOTE: Some Items Come with 
Rust Resistant Coating 

1 x HOTAS ANGLE BRACKET1  x CENTRE POLE MOUNTING ARM 1 x CENTRE POLE ADAPTOR

1 x YOKE PLATE 1 x HOTAS PLATE2 x FLIGHT PLATES 1 x SPACER PLATE

1 x CENTRE POLE BRACKET

2 x FLIGHT ARM MOUNTS 2 x FLIGHT ARM MOUNTING PLATES 2 x EXTRUSION END PLATES2 x FLIGHT ARMS

2 x LOCKING CORNER BLOCKS 2 x  CORNER BLOCKS

2 x M8 60mm BOLTS
8 x M6 60mm BOLTS
8 x M5 60mm BOLTS

14 x REGULAR T-NUTS
14 x WIDE FULL WIDTH T-NUTS

4 x M8 35mm LOW PROFILE BOLTS 3 x M8 SHOULDER BOLTS 2 x M8 16mm RATCHET HANDLES6 x M6 (10mm) NYLON SPACERS



6

support@nextlevelracing.com

IN THE
BOX *NOT TO SCALE

NOTE: Some Items Come with 
Rust Resistant Coating 

1 x M6 - M5 WRENCH
1 x M6 - M4 WRENCH4 x M8 16mm COUNTERSUNK BOLTS 1 x M8 WRENCH

3 x M8 20mm BOLTS
38 x M8 16mm BOLTS
16 x M6 16mm BOLTS
16 x M4 16mm BOLTS

2 x M8 (20mm) WASHERS
38 x M8(16mm) WASHERS

16 x M6 WASHERS
8 x M5 WASHERS

16 x M4 WASHERS2 x M8 NY-LOCK NUTS

8 x M8 FLANGE NUTS
20 x M6 FLANGE NUTS
8 x M5 FLANGE NUTS

16 x M4 FLANGE NUTS

1 x M8 ALLEN KEY
1 x M6 ALLEN KEY
1 x M5 ALLEN KEY
1 x M4 ALLEN KEY

SIDE ARM HOTAS POLE SPACER PLATE / YOKE PLATE

*NOT TO SCALE

Part Configuration Assembly Images
(for reference only, parts do not come pre-assembled)



7

Video Instruction: bit.ly/nlrbuild

MOUNTING LOCATION DIAGRAMS 
Hotas Plate 				                                  page 8
Yoke Plate 				                                  page 9
Flight Plate 				                                  page 10

YOKE PLATE  INSTALLATION
For Wheel Plate cockpits 	                               page 11
For Side Mount cockpits 	                       page 11

SIDE ARMS & HOTAS POLE INSTALLATION
Side Arms 	                                                 page 12
Centre Hotas Pole 	                                         page 15

OPTIONAL SETUPS
Support Blocks (for a stronger Hotas Pole setup)	           page 17
Raised Seat (for setups with rudders)	                      page 19
Side Hotas Pole 	                                         page 21

MOTION V3 SETUP 	           			         page 23

     TABLE OF CONTENTS



8

support@nextlevelracing.com

TM HOTAS Warthog Stick / Winwing Orion 2 HOTAS

Virpil Mongoos T-50CM2 Base/ Warbird Base

Winwing Super Libra 

PRODUCT LEGEND: 

HOTAS PLATE
Mounting Locations

how to use SHOULDER BOLTS

1

2

3

1

2

3

HOW TO: Using an allen key, turn the Shoulder Bolt until the 
thread is exposed. Adjust to the desired position and tighten 

the Bolt to lock in place. 



Logitech G X56 Throttle/HOTAS

Logitech X52 Throttle/HOTAS

TM 16000M / TCA Airbus Sidestick

TM HOTAS Warthog Stick / Winwing Orion 2 HOTAS

TM HOTAS Warthog Throttle / Winwing Orion 2 Throttle 

TM TCA Quadrant Airbus Edition Throttle

TM TCA Throttle Quadrant Boeing Edition

Thrustmaster TWCS Throttle 

Turtle Beach VelocityOne Flightstick

Virtual Fly TQ3

Virtual Fly TQ6

Virtual Fly V3rnio

VKB Gladiator NXT

Virpil Mongoos T-50CM2 / Warbird Base

PRODUCT LEGEND: 

Virpil Rotor TCS Plus Base 

Winwing Gemini Throttle

Lorem ipsum

Lorem ipsum

Virpil Mongoos T-50CM2 Throttle

Turtle Beach VelocityOne Yoke 

Virtual Fly Yoko / Yoko+

YOKE PLATE
Mounting Locations



10

support@nextlevelracing.com

1010

Logitech G X56 Throttle/HOTAS

Logitech X52 Throttle/HOTAS

TM 16000M / TCA Airbus Sidestick

TM HOTAS Warthog Stick / Winwing Orion 2 HOTAS

TM HOTAS Warthog Throttle / Winwing Orion 2 Throttle 

TM TCA Quadrant Airbus Edition Throttle

TM TCA Throttle Quadrant Boeing Edition

Thrustmaster TWCS Throttle 

Turtle Beach VelocityOne Flightstick

Virtual Fly TQ3

Virtual Fly TQ6

Virtual Fly V3rnio

VKB Gladiator NXT

Virpil Mongoos T-50CM2 / Warbird Base

PRODUCT LEGEND: 

Virpil Rotor TCS Plus Base 

Winwing Gemini Throttle

Lorem ipsum

Lorem ipsum

Virpil Mongoos T-50CM2 Throttle

FLIGHT PLATE
Mounting Locations

*NOT TO SCALE



11

Video Instruction: bit.ly/nlrbuild

PARTS:
• • 1 x Spacer Plate

• • 4 x M8 35mm Low Profile Bolts

• • 4 x M8 Washers

• • 4 x M8 Flange Nuts

03 Align the slots on the Spacer Plate with the slots on the cockpit Mounting Arms. 
Bolt through and secure with 4 x M8 Bolts, Washers and Flange Nuts.

02 Install 4 x Nylon Spacers on the Yoke Plate’s pressed studs and align the assembly with the holes on 
the Wheel Plate. Bolt through and secure with 4 x M6 Flange Nuts.

PARTS:
• • 1 x Spacer Plate

• • 4 x M8 35mm Low Profile Bolts

• • 4 x M8 Washers

• • 4 x M8 Flange Nuts

01 Align the slots on the Spacer Plate with the mounting holes on the Wheel Plate. 
Bolt through and secure with 4 x M8 Bolts, Flange Nuts and Washers.

PARTS:
• • 1 x Yoke Plate

• • 4 x Nylon Spacers

• • 4 x M6 Flange Nuts

(Recommended for 
Bottom Mounted

Yokes)

SPACER PLATE INSTALLATION (Wheel Plate)

YOKE PLATE INSTALLATION (Wheel Plate)

SPACER PLATE INSTALLATION (Side Mount)

(Recommended for 
Yokes with 

Mounting Clamps)

(Recommended for 
Yokes with 

Mounting Clamps)



12

support@nextlevelracing.com

04 Install Spacers on the Yoke Plate’s pressed studs and align the assembly with the holes on the Spacer 
Plate. Secure with 4 x M6 Flange nuts.

PARTS:
• • NIL

05 A) Uninstall the top Bolts and Washers securing the rear End Member to the frame.
B) Uninstall the Ratchet Handles securing the Seat Sliders to the frame.

PARTS:
• • 2 x T-Nuts 

(Use T-Nuts compatible with the channel of your cockpit)

               OR

06 Install 2 x T-Nuts into the top channel of the frame and slide them to the marked locations.

SIDE ARM INSTALLATION

PARTS:
• • 1 x Yoke Plate

• • 4 x Nylon Spacers

• • 4 x M6 Flange Nuts

A) B)

Repeat 
on Other 

Side

(T-Nut Locations)

Repeat 
on Other 

Side

Repeat 
on Other 

Side

YOKE PLATE INSTALLATION (Side Mount)

(Recommended for 
Bottom Mounted

Yokes)



13

Video Instruction: bit.ly/nlrbuild

PARTS:
• • NIL

07 A) Uninstall the Bolts and Washers securing the left Seat Brackets to the Seat Sliders.
B) Remove the Seat Brackets.

PARTS:
• • 4 x T-Nuts 

(Use T-Nuts compatible with the channel of your cockpit)

               OR 

08 A) Uninstall the Bolts securing the End Plate to the front Seat Sliders and remove the End Plate.
B) Install 2 x T-Nuts into the top and bottom channel of the front Seat Slider assembly. Slide the T-Nuts to the marked location.

09 A) Align the Seat Bracket slots with the T-Nuts installed in the Seat Slider members.
B) Re-install the Bolts and Washers previously uninstalled in Step 7(a).

PARTS:
• • NIL

A) B)

A) B)

A) B)

(T-Nut Locations)



14

support@nextlevelracing.com

PARTS:
• • NIL

10 A) Install the Ratchet Handles previously uninstalled in Step 5(b).
B) Install the Bolts and Washers previously uninstalled in Step 5(a).

`

PARTS:

• • 1 x Flight Arm Mount

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

11 Align the slots on the Flight Arm Mount with the T-Nuts previously installed in Step 6. 
Bolt through and secure with 4 x M8 Bolts and Washers.

PARTS:
• • 1 x Flight Plate

• • 1 x Flight Arm

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

12 A) Align the slots on the Flight Plate with the threaded inserts on the Flight Arm. 
B) Bolt through and secure with 4 x M8 Bolts and Washers. 

A) B)

A) B)

Repeat 
on Other 

Side



15

Video Instruction: bit.ly/nlrbuild

PARTS:
• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

13 A) Align the slots on the Flight Arm assembly with the threaded inserts on the Flight Arm Mount. 
B) Bolt through and secure with 4 x M8 Bolts and Washers.

PARTS:
• • 1 x Centre Pole Adaptor  

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

14 A) Align the holes on the Centre Pole Adaptor with the T-Nuts previously installed in Step 8(b). 
B) Bolt through and secure with 4 x M8 Bolts and Washers.

PARTS:
• • 1 x Centre Pole Mounting Arm

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

15 A) Align the holes on the Centre Pole Mounting Arm with the holes on the Centre Pole Adaptor. 
B) Bolt through and secure with 4 x M8 Bolts and Washers.

A) B)

A)

B)

A) B)

CENTRE HOTAS POLE INSTALLATION

Repeat 
on Other 

Side

Repeat 
on Other 

Side

For instructions on 
how to install T-Nuts 
go to Steps 7 to 10



16

support@nextlevelracing.com

PARTS:
• • 1 x Centre Pole Bracket

• • 1 x M8 60mm Bolt

• • 1 x M8 Washer

• • 1 x M8 Nyloc Nut

16 A) Align the mounting holes on the Centre Pole Bracket with the hole on the Centre Pole Mounting Arm.
B) Bolt through and secure with 1 x M8 Bolt, Washer and Nyloc Nut.

PARTS:
• • 2 x Ratchet Handles

• • 2 x M8 (20mm) Washers

17 Install 2 x Ratchet Handles with M8 Washers.

PARTS:
• • 1 x Hotas Angle Bracket

• • 1 x M8 60mm Bolts

• • 1 x M8 Washer

• • 1 x M8 Flange Nut

18 A) Align the threaded inserts and slots on the HOTAS Angle Bracket with the slots on the Centre Pole Bracket. 
B) Bolt through and secure with 1 x M8 Bolt, Washer and Flange Nut.

A) B)

A) B)



17

Video Instruction: bit.ly/nlrbuild

PARTS:
• • 1 x Hotas Plate

• • 2 x M8 Shoulder Bolts

• • 2 x M8 Countersunk Bolts

19 A) Bolt through and secure with 2 x M8 Shoulder bolts.
B) Align the holes on the HOTAS Plate with the threaded inserts on the HOTAS Angle Bracket. Bolt through and secure with 2 x 
M8 Countersunk Bolts.

PARTS:
• • NIL

20 Loosen bolts and adjust the setup to the desired position. Tighten the bolts to secure in place.

PARTS:
• • NIL

21 A) Uninstall the Ratchet Handles securing the Seat Sliders to the Frame.
B) Uninstall the Bolt securing the End Plate to the Seat Sliders. Remove the End Plate.

A) B)

A)
B)

ADJUSTMENT RANGE

SUPPORT BLOCKS INSTALLATION
(Recommended for a stronger Hotas Pole setup)



18

support@nextlevelracing.com

PARTS:
• • 2 x T-Nuts 

(Use T-Nuts compatible with the channel of your cockpit)

               OR

22 A) Install 2 x T-Nuts into the side channel and slide them to the marked locations.
B) Uninstall the End Caps from the back of the Base Members.

PARTS:
• • 2 x T-Nuts 

(Use T-Nuts compatible with the channel of your cockpit)

               OR

23 A) Install 1 x T-Nut into the top channel of each Side Member. Slide T-Nuts to the marked location.
B) Install End Caps previously uninstalled in Step 22(b).

PARTS:
• • NIL

24 A) Install the Countersunk Bolts and End Plate previously uninstalled in Step 21(b).
B) Install Ratchet Handle previously uninstalled in Step 21(a).

A) B)

A) B)

A) B)

(T-Nut Location)

(T-Nut Location)

(T-Nut Location)



19

Video Instruction: bit.ly/nlrbuild

PARTS:
• • 2 x Corner Blocks

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

25 A) Align the slots on the corner brackets with T-Nuts previously installed in Step 22(a) & Step 23(a). 
B) Bolt through and secure with 1 x M8 Bolt and Washer.
C) Bolt through and secure with 1 x M8 Bolt and Washer.

PARTS:
• • NIL

26 A) Uninstall the Bolts securing the Seat Brackets to the Seat Sliders. 
B) Remove the Seat Brackets.

PARTS:
• • NIL

27 A) Uninstall the Ratchet Handles securing the Seat Sliders to the Base Frame.
B) Uninstall the Bolts securing the End Plates to the Seat Sliders.

Repeat 
on Other 

Side

A) B)

A) B)

A) B)

C)

RAISED SEAT INSTALLATION
(Recommended if using Rudders)

Repeat 
on Other 

Side

Repeat 
on Other 

Side

Repeat 
on Other 

Side



20

support@nextlevelracing.com

PARTS:
• • 6 x T-Nuts 

(Use T-Nuts compatible with the channel of your cockpit)

             OR

28 A) Remove the Seat Sliders.
B) Install 2 x T-Nuts into the bottom channel of both Seat Slider Members and 2 x T-Nuts into the side channel of the front Seat 
Slider member. Slide T-Nuts to the marked locations.

PARTS:
• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

29
A) Align the holes and slots on the Seat Brackets with the T-Nuts that were securing the Seat Slider Members to the frame of 
the cockpit. Bolt through and secure with M8 Ratchet Handles.
B) Align the T-Nuts previously installed into the Seat Slider members in Step 28(b) with the slots on the Seat Brackets. Bolt 
through and secure with M8 Bolts and Washers.

PARTS:
• • 2 x Extrusion End Plates

30 Install Extrusion End Plates to the rear Seat Slider member and secure with Countersunk Bolts 
previously uninstalled in Step 27(b).

A) B)

A) B)

BOTTOM VIEW - Front and Back Seat Sliders

REAR VIEW - Front Seat Slider

T-NUTS LOCATION



21

Video Instruction: bit.ly/nlrbuild

PARTS:
• • 2 x Locking Corner Blocks

• • 6 x M8 16mm Bolts

• • 6 x M8 Washers

• • 2 x M8 Flange Nuts

31
A) Align the holes on the Locking Corner Blocks with the threaded holes on the Seat Slider members. Bolt through and secure 
with 2 x M8 Bolts and Washers.
B) Align the slots on the Locking Corner Blocks with the T-Nuts installed in Step 28 (b). Bolt through and secure with 2 x M8 
Bolts and Washers.
C) Bolt through the Locking Corner Block slots and Seat Bracket slot. Secure with 2 x M8 Flange Nuts.

PARTS:
• • 4 x T-Nuts 

(Use T-Nuts compatible with the channel of your cockpit)

              OR

32 Install 2 x T-Nuts into both inner and outer channels of the Vertical Post on the side you would like to 
install the HOTAS. Slide T-Nuts to the marked location.

PARTS:
• • 1 x Centre Pole Adaptor

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

33 A) Align the holes on the Centre Pole Adaptor with the T-Nuts previously installed in Step 32. 
B) Bolt through and secure with 4 x M8 Bolts and Washers.

A) B)

C)

A) B)

SIDE HOTAS SETUP

(T-Nut Locations)



22

support@nextlevelracing.com

PARTS:
• • 1 x Centre Pole Mounting Arm

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

34 Align the holes on the Centre Pole Mounting Arm with the holes on the Centre Pole Adaptor. Bolt 
through and secure with 4 x M8 Bolts and Washers.

PARTS:
• • 1 x Centre Pole Bracket

• • 1 x M8 60mm Bolt

• • 1 x M8 Washers

• • 1 x M8 Nyloc Nut

35 A) Align the mounting holes on the Centre Pole Bracket with holes on the Centre Pole Mounting Arm. 
B) Bolt through and secure with M8 Bolt, Washer and Nyloc Nut.

PARTS:
• • 2 x Ratchet Handles

• • 2 x M8 (20mm) Washers

36 Install 2 x Ratchet Handles with M8 Washers.

A) B)



23

Video Instruction: bit.ly/nlrbuild

PARTS:
• • 10 x T-Nuts 

(Use T-Nuts compatible with the channel of your cockpit)

 

               OR

PARTS:
• • 1 x Hotas Plate
• • 1 x Hotas Angle Bracket
• • 2 x M8 20mm Shoulder Bolts
• • 2 x M8 Countersunk Bolts
• • 1 x M8 60mm Bolts
• • 1 x M8 Washer
• • 1 x M8 Flange Nut

37
A) Align the holes on the HOTAS Plate with the threaded inserts on the HOTAS Angle Bracket. Bolt through and secure with      
2 x M8 Countersunk Bolts.
B) Align the threaded inserts and slots on the HOTAS Angle Bracket with the slots on the Centre Pole Bracket.
C) Bolt through and secure with 1 x M8 Bolt, Washer and Flange Nut.
D) Bolt through and secure with 2 x M8 Shoulder Bolts.

PARTS:
• • NIL

38 Loosen bolts and adjust the setup to the desired position. Tighten the bolts to secure in place.

A) B)

C)

D)

ADJUSTMENT RANGE

39 Install 4 x T-Nuts into both the top and bottom channel of the front Seat Slider member. Install 2 x 
T-Nuts into the bottom channel of the rear Seat Slider member and slide them to the marked locations.

MOTION V3 SETUP T-NUTS LOCATION

TOP VIEW 

BOTTOM VIEW

Rear Seat Slider

TOP VIEW

BOTTOM VIEW

Front Seat Slider



24

support@nextlevelracing.com

PARTS:
• • 2 x M8 16mm Bolts

• • 2 x M8 Washers

42 Align the Rear Seat Slider assembly with the mounting slots on the Next Level Racing Motion V3 
platform. Bolt through and secure with 2 x M8 Bolts and Washers.

PARTS:
• • 2 x Flight Arm Mounting Plates

• • 2 x M8 16mm Bolts

• • 2 x M8 Countersunk Bolts

• • 2 x M8 Washers

40 A) Align the holes on the Flight Arm Mounting Plates with the T-Nuts previously installed in Step 39 (and the threaded holes on 
the front seat slider member). Bolt through the countersunk holes and secure with 2 x Countersunk bolts.
B) Bolt through and secure with 2 x M8 Bolts and Washers. 

PARTS:
• • 2 x Extrusion End Plates

• • 2 x M8 Countersunk Bolts

41 Align the countersunk holes on the Extrusion End Plates with the threaded holes on the rear Seat 
Slider. Bolt through and secure with 2 x M8 Countersunk Bolts.

A) B)



25

Video Instruction: bit.ly/nlrbuild

PARTS:
• • 2 x M8 16mm Bolts

• • 2 x M8 Washers

43 Align the Front Seat Slider assembly with the mounting slots on the Next Level Racing Motion V3 
platform. Bolt through and secure with 2 x M8 Bolts and Washers.

PARTS:
• • 1 x Flight Plate

• • 1 x Flight Arm

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

44 A) Align the slots on the Flight Plate with the threaded inserts on the Flight Arm. 
B) Bolt through and secure with 4 x M8 Bolts and Washers. 

A) B)

PARTS:
• • 1 x Flight Arm Mount 

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

45 A) Align the slots on the Flight Arm Mount with the threaded inserts on the Flight Arm Mount Plate.
B) Bolt through and secure with M8 Bolts and Washers.

A) B)

Repeat 
on Other 

Side



26

support@nextlevelracing.com

PARTS:
• • 1 x Centre Pole Mounting Arm

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

48 A) Align the holes on the Centre Pole Mounting Arm with the holes on the Centre Pole Adaptor. 
B) Bolt through and secure with M8 Bolts and Washers.

A) B)

PARTS:
• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

46 A) Align the slots on the Flight Arm assembly with the threaded inserts on the Mounting Arm.
B) Bolt through and secure with M8 Bolts and Washers.

PARTS:
• • 1 x Centre Pole Adaptor

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

47 A) Align the holes on the Centre Pole Adaptor with the T-Nuts previously installed in Step 39.
B) Bolt through and secure with 4 x M8 Bolts and Washers.

A) B)

Repeat 
on Other 

Side

A) B)



27

Video Instruction: bit.ly/nlrbuild

PARTS:
• • 1 x Centre Pole Bracket
• • 1 x M8 60mm Bolt
• • 1 x M8 Nyloc Nut
• • 1 x M8 Washer
• • 2 x M8 (20mm) Washers
• • 2 x Ratchet Handles

49
A) Align the mounting holes on the Centre Pole Bracket with holes on the Centre Pole Mounting Arm.
B) Bolt through and secure with an M8 Bolt, Washer and Nyloc Nut.
C) Bolt through and secure with 2 x M8 Ratchet Handles and Washers.

PARTS:
• • 1 x Hotas Angle Bracket

• • 1 x M8 60mm Bolt

• • 1 x M8 Washer

• • 1 x M8 Flange Nut

50 A) Align the threaded inserts and slots on the HOTAS Angle Bracket with the slots on the Centre Pole Bracket. 
B) Bolt through and secure with an M8 Bolt, Washer and Flange Nut.

PARTS:
• • 1 x Hotas Plate

• • 2 x M8 16mm Countersunk Bolts

• • 2 x M8 Shoulder Bolts

51 A) Bolt through and secure with M8 Shoulder Bolts.
B) Align the holes on the HOTAS plate with the threaded inserts on the HOTAS Angle Bracket. Bolt through and secure with M8 
Countersunk Bolts.

A) B)

A) B)

A) B) C)



28

support@nextlevelracing.com

WARNING

If you require further support with your product please  
contact our friendly team at: support@nextlevelracing.com

ASSISTANCE
ASSEMBLY 

VIDEO

bit.ly/nlrbuild

Please do not use power tools for assembly as over tightening can damage your frame.

If you require further support, consult the installation video or contact us at support@nextlevelracing.com

Please ensure T-Nuts are correctly placed within the extrusion.

Do not force parts together.

Avoid cross threading bolts.

Beware of sharp edges on extrusion pieces.



29

Video Instruction: bit.ly/nlrbuild



30

support@nextlevelracing.com

NL

ELITE SERIES FLIGHT PACK Gebruiksaanwijzing 

We weten dat je staat te popelen om te gaan vliegen! Neem de tijd met de instructies en volg deze handleiding om uw product in elkaar te zetten. U bereidt uzelf voor op 
succes door het instructieboekje te volgen om uw product volledig te optimaliseren. Scan QR-code voor montagevideo. bit.ly/nlrbuild. Volg ons. Scan de QR-code 

CONTROLES VOOR DE VLUCHT 
WAARSCHUWING 
• Gebruik geen elektrisch gereedschap voor de montage aangezien te vast aandraaien onderdelen kan beschadigen. 
• Als je meer ondersteuning nodig hebt, raadpleeg dan de installatievideo of neem contact met ons op via support@nextlevelracing.com 
• Zorg ervoor dat de T-moeren correct in de extrusie zijn geplaatst. 
• Forceer geen onderdelen in elkaar. 
• Vermijd kruiselings indraaien van bouten.
• Pas op voor scherpe randen aan extrusiestukken.

Als u ondersteuning nodig heeft met uw product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com 
WAARSCHUWING VERSTIKKINGSGEVAAR 

Kleine onderdelen niet voor kinderen jonger dan 3 jaar of personen die de neiging hebben om oneetbare voorwerpen in hun mond te stoppen. 

INHOUDSOPGAVE 
MONTAGEPLAATSSCHEMA 
‘S Hotas Plate – PAGINA: 8 
Yoke Plate – PAGINA: 9 
Flight Plate– PAGINA: 10 

JUKPLAAT INSTALLATIE 
Voor Wheel Plate cockpits – PAGINA: 11 
Voor Side Mount cockpits – PAGINA: 11 

ZIJ ARM EN HOTAS POLE INSTALLATIE 
Zijkant Arm – PAGINA: 12 
Center Hotas Pole – PAGINA: 15 
 
OPTIONELE INSTELLINGEN
Support Blocks (voor een sterkere Hotas Pole setup) – PAGINA: 17
Verhoogde stoel (voor opstellingen met roeren) – PAGINA: 19 
Side Hotas Pole – PAGINA: 21 

Motion V3 INSTELLINGEN – PAGINA: 23 

HOTAS PLAAT MONTAGELOCATIES 
JUKPLAAT MONTAGELOCATIES 
FLIGHT PLATE MONTAGELOCATIES 

START
03 – Zie afbeelding. AFSTANDSPLAAT INSTALLATIE (Zijmontage). (Aanbevolen voor jukken met montageklemmen). Lijn de sleuven op de afstandsplaat uit met de 
sleuven op de montagearmen van de cockpit. Bout door en zet vast met 4 x M8 bouten, ringen en flensmoeren. 
01 – Zie afbeelding. AFSTANDSPLAAT INSTALLATIE (Wielplaat). (Aanbevolen voor jukken met montageklemmen). Lijn de sleuven op de afstandsplaat uit met de 
montagegaten op de wielplaat. Schroef ze vast en zet ze vast met 4 x M8-bouten, flensmoeren en ringen.
02 – Zie afbeelding. INSTALLATIE VAN JUKPLAAT (Wielplaat). (Aanbevolen voor op de bodem gemonteerde jukken). Installeer 4 x nylon afstandhouders op de geperste 
tapeinden van de jukplaat en lijn het geheel uit met de gaten in de wielplaat. Bout door en zet vast met 4 x M6 flensmoeren. 
05 – Zie afbeelding. A) Verwijder de bovenste bouten en ringen waarmee de achterste eindbalk aan het frame is bevestigd. B) Verwijder de ratelhandgrepen waarmee 
de stoelschuiven aan het frame zijn bevestigd.
04 – Zie afbeelding. INSTALLATIE VAN JUKPLAAT (zijmontage). (Aanbevolen voor op de bodem gemonteerde jukken). Installeer afstandsstukken op de geperste 
tapeinden van de jukplaat en lijn het geheel uit met de gaten in de afstandsplaat. Zet vast met 4 x M6 flensmoeren. 
06 – Zie afbeelding. ZIJ-ARM INSTALLATIE. (T-Nut-locaties). Installeer 2 x T-moeren in het bovenste kanaal van het frame en schuif ze naar de gemarkeerde locaties. 
07 – Zie afbeelding. A) Verwijder de bouten en ringen waarmee de linker stoelbeugels aan de stoelschuiven zijn bevestigd. B) Verwijder de stoelbeugels.



31

Video Instruction: bit.ly/nlrbuild

08 – Zie afbeelding. (T-Nut-locaties). A) Verwijder de bouten waarmee de eindplaat aan de voorste stoelschuiven is bevestigd en verwijder de eindplaat. B) Installeer 2 x 
T-moeren in het bovenste en onderste kanaal van de voorste stoelschuif. Schuif de T-moeren naar de gemarkeerde locatie.
09 – Zie afbeelding. A) Lijn de sleuven van de stoelbeugel uit met de T-moeren die in de stoelschuifbalken zijn geïnstalleerd. B) Installeer de eerder verwijderde bouten 
en ringen opnieuw in stap 7(a). 
10 – Zie afbeelding. A) Installeer de ratelhandgrepen die eerder zijn verwijderd in stap 5(b). B) Installeer de bouten en ringen die eerder zijn verwijderd in stap 5(a). 
11 – Zie afbeelding. Lijn de sleuven op de Flight Arm Mount uit met de T-moeren die eerder in stap 6 zijn geïnstalleerd. Bout door en zet vast met 4 x M8-bouten en 
ringen.
12 – Zie afbeelding. A) Lijn de sleuven op de Flight Plate uit met de schroefdraadinzetstukken op de Flight Arm. B) Bout door en zet vast met 4 x M8 bouten en ringen. 
13 – Zie afbeelding. A) Lijn de sleuven op de Flight Arm-constructie uit met de schroefdraadinzetstukken op de Flight Arm Mount. B) Bout door en zet vast met 4 x M8 
bouten en ringen.
14 – Zie afbeelding. CENTRUM HOTAS PAAL INSTALLATIE. Ga naar stap 7 tot 10 voor instructies over het installeren van T-moeren. A) Lijn de gaten op de 
middenpaaladapter uit met de T-moeren die eerder zijn geïnstalleerd in stap 8(b). B) Bout door en zet vast met 4 x M8 bouten en ringen. 
15 – Zie afbeelding. A) Lijn de gaten in de bevestigingsarm van de middenpaal uit met de gaten in de adapter voor de middenpaal. B) Bout door en zet vast met 4 x M8 
bouten en ringen. 
18 – Zie afbeelding. A) Lijn de inzetstukken met schroefdraad en de sleuven op de HOTAS-hoekbeugel uit met de sleuven op de middelste paalbeugel. B) Doorboren en 
vastzetten met 1 x M8-bout, sluitring en flensmoer.
16 – Zie afbeelding. A) Lijn de montagegaten op de middenpaalbeugel uit met het gat op de middenpaalmontagearm. B) Bout door en zet vast met 1 x M8 Bout, Ring en 
Nyloc Moer.
17 – Zie afbeelding. Installeer 2 x ratelhandgrepen met M8 ringen. 
19 – Zie afbeelding. A) Bout door en zet vast met 2 x M8 schouderbouten. B) Lijn de gaten op de HOTAS-plaat uit met de inzetstukken met schroefdraad op de HOTAS-
hoekbeugel. Bout door en zet vast met 2 x M8 verzonken bouten. 
20 – Zie afbeelding. AANPASSINGSBEREIK. Draai de bouten los en stel de opstelling in op de gewenste stand. Draai de bouten vast om ze op hun plaats te houden. 
21 – Zie afbeelding. ONDERSTEUNING BLOKKEN INSTALLATIE. (Aanbevolen voor een sterkere Hotas Pole setup). A) Verwijder de ratelhendels waarmee de 
stoelschuiven aan het frame zijn bevestigd. B) Verwijder de bout waarmee de eindplaat aan de stoelschuiven is bevestigd. Verwijder de eindplaat.
22 – Zie afbeelding. (T-Nut-locatie). A) Installeer 2 x T-moeren in het zijkanaal en schuif ze naar de gemarkeerde locaties. B) Verwijder de eindkappen van de achterkant 
van de basiselementen. 
23 – Zie afbeelding. (T-Nut-locatie). A) Installeer 1 x T-moer in het bovenste kanaal van elke zijbalk. Schuif T-Nuts naar de gemarkeerde locatie. B) Installeer eindkappen 
die eerder zijn verwijderd in stap 22(b).
24 – Zie afbeelding. A) Installeer de verzonken bouten en eindplaat die u eerder in stap 21(b) hebt verwijderd. B) Installeer de ratelhandgreep die eerder werd verwijderd 
in stap 21(a). 
25 – Zie afbeelding. A) Lijn de sleuven op de hoekbeugels uit met de T-moeren die eerder zijn geïnstalleerd in stap 22(a) en stap 23(a). B) Bout door en zet vast met 1 x 
M8 bout en ring. C) Bout door en zet vast met 1 x M8 bout en ring. 
26 – Zie afbeelding. VERHOOGDE STOEL INSTALLATIE. (Aanbevolen bij gebruik van roeren). A) Verwijder de bouten waarmee de stoelbeugels aan de stoelschuiven zijn 
bevestigd. B) Verwijder de stoelbeugels.
27 – Zie afbeelding. A) Verwijder de ratelhendels waarmee de stoelschuiven aan het basisframe zijn bevestigd. B) Verwijder de bouten waarmee de eindplaten aan de 
stoelschuiven zijn bevestigd.
28 – Zie afbeelding. T-NUTS LOCATIE. ACHTERUITZICHT - Voorstoelschuif. ONDERAANZICHT - Voor- en achterbankschuifregelaars. A) Verwijder de stoelschuiven. 
B) Installeer 2 x T-moeren in het onderste kanaal van beide stoelschuifleden en 2 x T-moeren in het zijkanaal van het voorste stoelschuiflid. Schuif T-Nuts naar de 
gemarkeerde locaties.
29 – Zie afbeelding. A) Lijn de gaten en sleuven op de stoelbeugels uit met de T-moeren waarmee de stoelschuifbalken aan het frame van de cockpit vastzaten. Bout 
door en zet vast met M8 ratelhandgrepen. B) Lijn de T-moeren die eerder in stap 28(b) in de stoelschuifbalken zijn geïnstalleerd, uit met de sleuven op de stoelbeugels. 
Bout door en zet vast met M8 bouten en ringen.
30 – Zie afbeelding. Installeer extrusie-eindplaten op het achterste stoelschuiflid en zet vast met verzonken bouten die eerder zijn verwijderd in stap 27(b). 
31 – Zie afbeelding. A) Lijn de gaten in de vergrendelingshoekblokken uit met de gaten met schroefdraad in de stoelschuifbalken. Bout door en zet vast met 2 x M8 
bouten en ringen. B) Lijn de sleuven op de vergrendelingshoekblokken uit met de T-moeren die zijn geïnstalleerd in stap 28 (b). Bout door en zet vast met 2 x M8 bouten 
en ringen. C) Bout door de sleuven van het hoekblok en de sleuf van de stoelbeugel. Zet vast met 2 x M8 flensmoeren. 
32 – Zie afbeelding. ZIJ HOTAS-OPSTELLING. (T-Nut-locaties). Installeer 2 x T-moeren in zowel de binnenste als de buitenste kanalen van de verticale paal aan de kant 
waar u de HOTAS wilt installeren. Schuif T-Nuts naar de gemarkeerde locatie.
33 – Zie afbeelding. A) Lijn de gaten op de middenpaaladapter uit met de T-moeren die eerder in stap 32 zijn geïnstalleerd. B) Bout door en zet vast met 4 x M8-bouten 
en ringen. 
34 – Zie afbeelding. Lijn de gaten in de bevestigingsarm van de middenpaal uit met de gaten in de adapter voor de middenpaal. Bout door en zet vast met 4 x M8 bouten 
en ringen.
35 – Zie afbeelding. A) Lijn de montagegaten op de middenpaalbeugel uit met de gaten op de middenpaalmontagearm. B) Bout door en zet vast met M8-bout, sluitring 
en Nyloc-moer.
36 – Zie afbeelding. Installeer 2 x ratelhandgrepen met M8 ringen. 
37 – Zie afbeelding. A) Lijn de gaten op de HOTAS-plaat uit met de inzetstukken met schroefdraad op de HOTAS-hoekbeugel. Bout door en zet vast met 2 x M8 
verzonken bouten. B) Lijn de inzetstukken met schroefdraad en sleuven op de HOTAS-hoekbeugel uit met de sleuven op de middelste paalbeugel. C) Doorboren en 
vastzetten met 1 x M8-bout, sluitring en flensmoer.
38 – Zie afbeelding. AANPASSINGSBEREIK. Draai de bouten los en stel de opstelling in op de gewenste stand. Draai de bouten vast om ze op hun plaats te houden. 
39 – Zie afbeelding. MOTION V3-INSTELLING. T-NUTS LOCATIE. Achterbankschuif - bovenaanzicht - onderaanzicht. Voorstoelschuif - bovenaanzicht - onderaanzicht. 
Installeer 4 x T-moeren in zowel het bovenste als het onderste kanaal van het voorste stoelschuiflid. Installeer 2 x T-moeren in het onderste kanaal van het achterste 
stoelschuiflid en schuif ze naar de gemarkeerde locaties.



32

support@nextlevelracing.com

40 – Zie afbeelding. A) Lijn de gaten op de montageplaten van de stuurarm uit met de T-moeren die eerder in stap 39 zijn geïnstalleerd (en de gaten met schroefdraad in 
het schuifdeel van de voorstoel). Bout door de verzonken gaten en zet vast met 2 x verzonken bouten. B) Bout door en zet vast met 2 x M8 bouten en ringen. 
41 – Zie afbeelding. Lijn de verzonken gaten op de extrusie-eindplaten uit met de schroefdraadgaten op de achterste stoelschuif. Bout door en zet vast met 2 x M8 
verzonken bouten.
42 – Zie afbeelding. Lijn de schuifregelaar voor de achterbank uit met de montagesleuven op het Next Level Racing Motion V3-platform. Bout door en zet vast met 2 x 
M8 bouten en ringen. 
43 – Zie afbeelding. Lijn de schuifregelaar voor de voorstoel uit met de montagesleuven op het Next Level Racing Motion V3-platform. Bout door en zet vast met 2 x M8 
bouten en ringen.
44 – Zie afbeelding. A) Lijn de sleuven op de Flight Plate uit met de schroefdraadinzetstukken op de Flight Arm.B) Bout door en zet vast met 4 x M8-bouten en ringen. 
45 – Zie afbeelding. A) Lijn de sleuven op de Flight Arm Mount uit met de schroefdraadinzetstukken op de Flight Arm Mount Plate. B) Bout door en zet vast met M8 
bouten en ringen. 
46 – Zie afbeelding. A) Lijn de sleuven op de vluchtarm uit met de schroefdraadinzetstukken op de montagearm. B) Bout door en zet vast met M8 bouten en ringen.
47 – Zie afbeelding. A) Lijn de gaten op de middenpaaladapter uit met de T-moeren die eerder in stap 39 zijn geïnstalleerd. B) Bout door en zet vast met 4 x M8-bouten 
en ringen. 
48 – Zie afbeelding. A) Lijn de gaten in de bevestigingsarm van de middenpaal uit met de gaten in de adapter voor de middenpaal. B) Bout door en zet vast met M8 
bouten en ringen. 
49 – Zie afbeelding. A) Lijn de montagegaten op de middenpaalbeugel uit met de gaten op de middenpaalmontagearm. B) Bout door en zet vast met een M8-bout, 
sluitring en Nyloc-moer. C) Bout door en zet vast met 2 x M8 ratelhandgrepen en ringen.
50 – Zie afbeelding. A) Lijn de inzetstukken met schroefdraad en de sleuven op de HOTAS-hoekbeugel uit met de sleuven op de middelste paalbeugel. B) Doorboren en 
vastzetten met een M8-bout, sluitring en flensmoer. 
51 – Zie afbeelding. A) Doorboren en vastzetten met M8-schouderbouten. B) Lijn de gaten op de HOTAS-plaat uit met de inzetstukken met schroefdraad op de HOTAS-
hoekbeugel. Bout door en zet vast met M8 verzonken bouten. 

WAARSCHUWING
• Gebruik geen elektrisch gereedschap voor de montage, want te vast aandraaien kan uw frame beschadigen. 
• Als je meer ondersteuning nodig hebt, raadpleeg dan de installatievideo of neem contact met ons op via support@nextlevelracing.com 
• Zorg ervoor dat de T-moeren correct in de extrusie zijn geplaatst. 
• Forceer geen onderdelen in elkaar. 
• Vermijd kruiselings indraaien van bouten.
• Pas op voor scherpe randen aan extrusiestukken. 

BIJSTAND 
MONTAGE VIDEO. Scan de QR-code. bit.ly/nlrbuild 
Als je meer ondersteuning nodig hebt met je product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com



33

Video Instruction: bit.ly/nlrbuild

FR

Manuel d’instructions ELITE SERIES FLIGHT PACK

Nous savons que vous êtes impatient de commencer à voler ! Prenez votre temps avec les instructions et suivez ce guide pour assembler votre produit. Vous vous 
préparerez au succès en suivant le livret d’instructions pour optimiser pleinement votre produit. Pour la vidéo d’assemblage, scannez le code QR. bit.ly/nlrbuild. Suivez-
nous. Scannez le code QR

VÉRIFICATIONS AVANT LE VOL
ATTENTION
• Veuillez ne pas utiliser d’outils électriques pour l’assemblage car un serrage excessif peut endommager les pièces.
• Si vous avez besoin d’une assistance supplémentaire, consultez la vidéo d’installation ou contactez-nous à support@nextlevelracing.com
• Veuillez vous assurer que les écrous en T sont correctement placés dans l’extrusion.
• Ne forcez pas les pièces ensemble.
• Évitez de fausser le filetage des boulons.
• Méfiez-vous des arêtes vives sur les pièces d’extrusion.

Si vous avez besoin d’aide avec votre produit, veuillez contacter notre équipe amicale à : support@nextlevelracing.com
AVERTISSEMENT RISQUE D’ÉTOUFFEMENT

Petites pièces non destinées aux enfants de moins de 3 ans ou à toute personne ayant tendance à mettre des objets non comestibles dans sa bouche.

TABLE DES MATIÈRES
SCHÉMAS D’EMPLACEMENT DE MONTAGE
Assiette Hotas – PAGE : 8
Plaque de joug – PAGE : 9
Plaque de vol– PAGE : 10

INSTALLATION DE LA PLAQUE DE COLLIER
Pour les cockpits Wheel Plate – PAGE : 11
Pour les cockpits à montage latéral – PAGE : 11

INSTALLATION DU BRAS LATÉRAL ET DU POTEAU HOTAS
Bras latéral – PAGE : 12
Pôle Centre Hotas – PAGE : 15

CONFIGURATION OPTIONNELLE
Support Blocks (pour une configuration Hotas Pole plus solide) – PAGE : 17
Siège surélevé (pour les configurations avec gouvernail) – PAGE : 19
Pôle Hotas latéral – PAGE : 21

CONFIGURATION Motion V3 – PAGE : 23

EMPLACEMENTS DE MONTAGE DES PLAQUES CHAUDES
EMPLACEMENTS DE MONTAGE DE LA PLAQUE DE COLLIER
EMPLACEMENTS DE MONTAGE DE LA PLAQUE DE VOL

DÉBUT
01 – Reportez-vous à l’image. INSTALLATION DE LA PLAQUE D’ENTRETOISE (plaque de roue). (Recommandé pour les étriers avec pinces de montage). Alignez les fentes 
sur la plaque d’espacement avec les trous de montage sur la plaque de roue. Boulonnez et fixez avec 4 boulons M8, écrous à embase et rondelles.
02 – Reportez-vous à l’image. INSTALLATION DE LA PLAQUE D’ÉTRIER (Plaque de roue). (Recommandé pour les jougs montés en bas). Installez 4 x entretoises en nylon 
sur les goujons pressés de la plaque de joug et alignez l’ensemble avec les trous sur la plaque de roue. Boulonnez et fixez avec 4 écrous à bride M6.
03 – Reportez-vous à l’image. INSTALLATION DE LA PLAQUE D’ENTRETOISE (montage latéral). (Recommandé pour les étriers avec pinces de montage). Alignez les 
fentes de la plaque d’espacement avec les fentes des bras de montage du cockpit. Boulonnez et fixez avec 4 boulons M8, rondelles et écrous à embase.
04 – Reportez-vous à l’image. INSTALLATION DE LA PLAQUE DE COLLIER (montage latéral). (Recommandé pour les jougs montés en bas). Installez les entretoises sur les 
goujons pressés de la plaque d’étrier et alignez l’ensemble avec les trous de la plaque d’entretoise. Fixez avec 4 écrous à bride M6.
05 – Reportez-vous à l’image. A) Désinstallez les boulons et les rondelles supérieurs fixant le membre d’extrémité arrière au cadre. B) Désinstallez les poignées à cliquet 
fixant les glissières du siège au cadre.
06 – Reportez-vous à l’image. INSTALLATION DU BRAS LATÉRAL. (Emplacements des écrous en T). Installez 2 écrous en T dans le canal supérieur du cadre et faites-les 
glisser aux emplacements marqués.
07 – Reportez-vous à l’image. A) Désinstallez les boulons et les rondelles fixant les supports de siège gauche aux glissières de siège. B) Retirez les supports du siège.



34

support@nextlevelracing.com

08 – Reportez-vous à l’image. (Emplacements des écrous en T). A) Désinstallez les boulons fixant la plaque d’extrémité aux glissières du siège avant et retirez la 
plaque d’extrémité. B) Installez 2 écrous en T dans les canaux supérieur et inférieur de l’ensemble de glissière de siège avant. Faites glisser les écrous en T jusqu’à 
l’emplacement marqué.
09 – Reportez-vous à l’image. A) Alignez les fentes du support de siège avec les écrous en T installés dans les éléments coulissants du siège. B) Réinstallez les boulons 
et les rondelles précédemment désinstallés à l’étape 7(a).
10 – Reportez-vous à l’image. A) Installez les poignées à cliquet précédemment désinstallées à l’étape 5(b). B) Installez les boulons et les rondelles précédemment 
désinstallés à l’étape 5(a).
11 – Reportez-vous à l’image. Alignez les fentes du support de bras de vol avec les écrous en T précédemment installés à l’étape 6. Boulonnez et fixez avec 4 boulons et 
rondelles M8.
12 – Reportez-vous à l’image. A) Alignez les fentes sur la plaque de vol avec les inserts filetés sur le bras de vol. B) Boulonnez et fixez avec 4 boulons et rondelles M8.
13 – Reportez-vous à l’image. A) Alignez les fentes sur l’assemblage du Flight Arm avec les inserts filetés sur le Flight Arm Mount. B) Boulonnez et fixez avec 4 boulons et 
rondelles M8.
14 – Reportez-vous à l’image. INSTALLATION DU POTEAU CENTRAL HOTAS. Pour obtenir des instructions sur l’installation des écrous en T, passez aux étapes 7 à 10. A) 
Alignez les trous de l’adaptateur de poteau central avec les écrous en T précédemment installés à l’étape 8(b). B) Boulonnez et fixez avec 4 boulons et rondelles M8.
15 – Reportez-vous à l’image. A) Alignez les trous du bras de montage du poteau central avec les trous de l’adaptateur du poteau central. B) Boulonnez et fixez avec 4 
boulons et rondelles M8.
16 – Reportez-vous à l’image. A) Alignez les trous de montage sur le support du poteau central avec le trou sur le bras de montage du poteau central. B) Boulonnez et 
fixez avec 1 boulon M8, une rondelle et un écrou Nyloc.
17 – Reportez-vous à l’image. Installez 2 poignées à cliquet avec rondelles M8.
18 – Reportez-vous à l’image. A) Alignez les inserts filetés et les fentes du support d’angle HOTAS avec les fentes du support de poteau central. B) Boulonnez et fixez 
avec 1 boulon M8, une rondelle et un écrou à embase.
19 – Reportez-vous à l’image. A) Boulonnez et fixez avec 2 boulons à épaulement M8. B) Alignez les trous de la plaque HOTAS avec les inserts filetés de l’équerre 
HOTAS. Boulonnez et fixez avec 2 boulons à tête fraisée M8.
20 – Reportez-vous à l’image. GAMME DE RÉGLAGE. Desserrez les boulons et ajustez la configuration à la position souhaitée. Serrez les boulons pour fixer en place.
21 – Reportez-vous à l’image. INSTALLATION DES BLOCS DE SUPPORT. (Recommandé pour une configuration Hotas Pole plus solide). A) Désinstallez les poignées à 
cliquet fixant les glissières du siège au cadre. B) Désinstallez le boulon fixant la plaque d’extrémité aux glissières du siège. Retirez la plaque d’extrémité.
22 – Reportez-vous à l’image. (Emplacement de l’écrou en T). A) Installez 2 écrous en T dans le canal latéral et faites-les glisser aux emplacements marqués. B) 
Désinstallez les capuchons d’extrémité de l’arrière des membres de base.
23 – Reportez-vous à l’image. (Emplacement de l’écrou en T). A) Installez 1 x écrou en T dans le canal supérieur de chaque membre latéral. Faites glisser les écrous en T 
jusqu’à l’emplacement marqué. B) Installez les embouts précédemment désinstallés à l’étape 22(b).
24 – Reportez-vous à l’image. A) Installez les boulons à tête fraisée et la plaque d’extrémité précédemment désinstallés à l’étape 21(b). B) Installez la poignée à cliquet 
précédemment désinstallée à l’étape 21(a).
25 – Reportez-vous à l’image. A) Alignez les fentes sur les supports d’angle avec les écrous en T précédemment installés aux étapes 22(a) et 23(a). B) Boulonnez et fixez 
avec 1 boulon et rondelle M8. C) Boulonnez et fixez avec 1 boulon et rondelle M8.
26 – Reportez-vous à l’image. INSTALLATION DU SIÈGE SURÉLEVÉ. (Recommandé si vous utilisez des gouvernails). A) Désinstallez les boulons fixant les supports du 
siège aux glissières du siège. B) Retirez les supports du siège.
27 – Reportez-vous à l’image. A) Désinstallez les poignées à cliquet fixant les glissières du siège au cadre de base. B) Désinstallez les boulons fixant les plaques 
d’extrémité aux glissières du siège.
28 – Reportez-vous à l’image. EMPLACEMENT DES ÉCROUS EN T. VUE ARRIÈRE - Glissière de siège avant. VUE DE BAS - Glissières de siège avant et arrière. A) Retirez 
les glissières du siège. B) Installez 2 x écrous en T dans le canal inférieur des deux éléments coulissants du siège et 2 x écrous en T dans le canal latéral du membre 
avant du curseur du siège. Faites glisser les écrous en T aux emplacements marqués.
29 – Reportez-vous à l’image. A) Alignez les trous et les fentes sur les supports du siège avec les écrous en T qui fixaient les éléments coulissants du siège au cadre du 
cockpit. Boulonnez et sécurisez avec les poignées à cliquet M8. B) Alignez les écrous en T précédemment installés dans les éléments coulissants du siège à l’étape 28(b) 
avec les fentes sur les supports du siège. Boulonnez et fixez avec des boulons et des rondelles M8.
30 – Reportez-vous à l’image. Installez les plaques d’extrémité d’extrusion sur l’élément coulissant du siège arrière et fixez-les avec les boulons à tête fraisée 
précédemment désinstallés à l’étape 27(b).
31 – Reportez-vous à l’image. A) Alignez les trous sur les blocs d’angle de verrouillage avec les trous filetés sur les éléments coulissants du siège. Boulonnez et fixez avec 
2 boulons et rondelles M8. B) Alignez les fentes sur les blocs d’angle de verrouillage avec les écrous en T installés à l’étape 28 (b). Boulonnez et fixez avec 2 boulons et 
rondelles M8. C) Boulonnez à travers les fentes du bloc d’angle de verrouillage et la fente du support de siège. Fixez avec 2 écrous à embase M8.
32 – Reportez-vous à l’image. CONFIGURATION SIDE HOTAS. (Emplacements des écrous en T). Installez 2 écrous en T dans les canaux intérieur et extérieur du poteau 
vertical du côté où vous souhaitez installer le HOTAS. Faites glisser les écrous en T jusqu’à l’emplacement marqué.
33 – Reportez-vous à l’image. A) Alignez les trous de l’adaptateur de poteau central avec les écrous en T précédemment installés à l’étape 32. B) Boulonnez et fixez avec 
4 boulons et rondelles M8.
34 – Reportez-vous à l’image. Alignez les trous du bras de montage du poteau central avec les trous de l’adaptateur du poteau central. Boulonnez et fixez avec 4 boulons 
et rondelles M8.
35 – Reportez-vous à l’image. A) Alignez les trous de montage sur le support du poteau central avec les trous sur le bras de montage du poteau central. B) Boulonnez et 
fixez avec un boulon M8, une rondelle et un écrou nyloc.
36 – Reportez-vous à l’image. Installez 2 poignées à cliquet avec rondelles M8.



35

Video Instruction: bit.ly/nlrbuild

37 – Reportez-vous à l’image. A) Alignez les trous de la plaque HOTAS avec les inserts filetés du support d’angle HOTAS. Boulonnez et fixez avec 2 boulons à tête fraisée 
M8. B) Alignez les inserts filetés et les fentes du support d’angle HOTAS avec les fentes du support de poteau central. C) Boulonnez et fixez avec 1 boulon M8, une 
rondelle et un écrou à embase.
38 – Reportez-vous à l’image. GAMME DE RÉGLAGE. Desserrez les boulons et ajustez la configuration à la position souhaitée. Serrez les boulons pour fixer en place.
39 – Reportez-vous à l’image. CONFIGURATION DU MOUVEMENT V3. EMPLACEMENT DES ÉCROUS EN T. Glissière de siège arrière - Vue de dessus - Vue de dessous. 
Glissière de siège avant - Vue de dessus - Vue de dessous. Installez 4 x écrous en T dans les canaux supérieur et inférieur de l’élément coulissant du siège avant. 
Installez 2 écrous en T dans le canal inférieur de l’élément coulissant du siège arrière et faites-les glisser jusqu’aux emplacements marqués.
40 – Reportez-vous à l’image. A) Alignez les trous sur les plaques de montage du bras de vol avec les écrous en T précédemment installés à l’étape 39 (et les trous 
filetés sur l’élément coulissant du siège avant). Boulonnez à travers les trous fraisés et fixez avec 2 boulons à tête fraisée. B) Boulonnez et fixez avec 2 boulons et 
rondelles M8.
41 – Reportez-vous à l’image. Alignez les trous fraisés sur les plaques d’extrémité d’extrusion avec les trous filetés sur la glissière arrière du siège. Boulonnez et fixez 
avec 2 boulons à tête fraisée M8.
42 – Reportez-vous à l’image. Alignez l’ensemble de glissière de siège arrière avec les fentes de montage sur la plate-forme Next Level Racing Motion V3. Boulonnez et 
fixez avec 2 boulons et rondelles M8.
43 – Reportez-vous à l’image. Alignez l’ensemble de glissière de siège avant avec les fentes de montage sur la plate-forme Next Level Racing Motion V3. Boulonnez et 
fixez avec 2 boulons et rondelles M8.
44 – Reportez-vous à l’image. A) Alignez les fentes sur la plaque de vol avec les inserts filetés sur le bras de vol. B) Boulonnez et fixez avec 4 boulons et rondelles M8.
45 – Reportez-vous à l’image. A) Alignez les fentes du support de bras de vol avec les inserts filetés sur la plaque de montage du bras de vol. B) Boulonnez et fixez avec 
des boulons et des rondelles M8.
46 – Reportez-vous à l’image. A) Alignez les fentes sur l’assemblage du bras de vol avec les inserts filetés sur le bras de montage. B) Boulonnez et fixez avec des boulons 
et des rondelles M8.
47 – Reportez-vous à l’image. A) Alignez les trous de l’adaptateur de poteau central avec les écrous en T précédemment installés à l’étape 39. B) Boulonnez et fixez avec 
4 boulons et rondelles M8.
48 – Reportez-vous à l’image. A) Alignez les trous du bras de montage du poteau central avec les trous de l’adaptateur du poteau central. B) Boulonnez et fixez avec des 
boulons et des rondelles M8.
49 – Reportez-vous à l’image. A) Alignez les trous de montage sur le support du poteau central avec les trous sur le bras de montage du poteau central. B) Boulonnez et 
fixez avec un boulon M8, une rondelle et un écrou nyloc. C) Boulonnez et fixez avec 2 poignées à cliquet et rondelles M8.
50 – Reportez-vous à l’image. A) Alignez les inserts filetés et les fentes du support d’angle HOTAS avec les fentes du support de poteau central. B) Boulonnez et fixez 
avec un boulon M8, une rondelle et un écrou à embase.
51 – Reportez-vous à l’image. A) Boulonnez et fixez avec des boulons à épaulement M8. B) Alignez les trous de la plaque HOTAS avec les inserts filetés de l’équerre 
HOTAS. Boulonnez et fixez avec des boulons à tête fraisée M8.

ATTENTION
• Veuillez ne pas utiliser d’outils électriques pour l’assemblage car un serrage excessif peut endommager votre cadre.
• Si vous avez besoin d’une assistance supplémentaire, consultez la vidéo d’installation ou contactez-nous à support@nextlevelracing.com
• Veuillez vous assurer que les écrous en T sont correctement placés dans l’extrusion.
• Ne forcez pas les pièces ensemble.
• Évitez de fausser le filetage des boulons.
• Méfiez-vous des arêtes vives sur les pièces d’extrusion.

ASSISTANCE
VIDÉO DE MONTAGE. Scannez le code QR. bit.ly/nlrbuild
Si vous avez besoin d’une assistance supplémentaire avec votre produit, veuillez contacter notre équipe amicale à : support@nextlevelracing.com



36

support@nextlevelracing.com

IT

ELITE SERIES FLIGHT PACK Manuale di istruzioni

Sappiamo che non vedi l’ora di iniziare a volare! Prenditi il ​​tuo tempo con le istruzioni e segui questa guida per assemblare il tuo prodotto. Ti preparerai al successo 
seguendo il libretto di istruzioni per ottimizzare completamente il tuo prodotto. Per il video di assemblaggio, scansiona il codice QR. bit.ly/nlrbuild. Seguici. Scansiona il 
codice QR

CONTROLLI PRE-VOLO
AVVERTIMENTO
• Si prega di non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo può danneggiare le parti.
• Se hai bisogno di ulteriore supporto, consulta il video di installazione o contattaci all’indirizzo support@nextlevelracing.com
• Assicurarsi che i dadi a T siano posizionati correttamente all’interno dell’estrusione.
• Non forzare le parti insieme.
• Evitare bulloni con filettatura incrociata.
• Attenzione ai bordi taglienti sui pezzi estrusi.

Se hai bisogno di supporto con il tuo prodotto, contatta il nostro team amichevole all’indirizzo: support@nextlevelracing.com
AVVERTENZA RISCHIO DI SOFFOCAMENTO

Piccole parti non per bambini sotto i 3 anni o persone che hanno la tendenza a mettere in bocca oggetti non commestibili.

SOMMARIO
SCHEMI DELLE POSIZIONI DI MONTAGGIO
Piatto Hotas – PAGINA: 8
Piastra Giogo – PAGINA: 9
Piastra di volo – PAGINA: 10

INSTALLAZIONE PIASTRA GIOGO
Per abitacoli Wheel Plate – PAGINA: 11
Per abitacoli Side Mount – PAGINA: 11

INSTALLAZIONE DEL BRACCIO LATERALE E DEL PALO HOTAS
Braccio laterale – PAGINA: 12
Center Hotas Pole – PAGINA: 15

IMPOSTAZIONI OPZIONALI
Support Blocks (per una configurazione Hotas Pole più forte) – PAGINA: 17
Sedile rialzato (per allestimenti con timone) – PAGINA: 19
Side Hotas Pole – PAGINA: 21

SETUP Motion V3 – PAGINA: 23

POSIZIONI DI MONTAGGIO DELLA PIASTRA HOTAS
POSIZIONI DI MONTAGGIO DELLA PIASTRA DELLA FORCELLA
POSIZIONI DI MONTAGGIO DELLA PIASTRA DI VOLO

INIZIO
01 – Fare riferimento all’immagine. INSTALLAZIONE PIASTRA DISTANZIALE (Piastra Ruota). (Consigliato per gioghi con morsetti di montaggio). Allineare le fessure sulla 
piastra distanziale con i fori di montaggio sulla piastra della ruota. Avvitare e fissare con 4 bulloni M8, dadi flangiati e rondelle.
02 – Fare riferimento all’immagine. INSTALLAZIONE PIASTRA GIOCO (Piastra Ruota). (Consigliato per gioghi montati in basso). Installare 4 distanziatori in nylon sui perni 
pressati della piastra del giogo e allineare il gruppo con i fori sulla piastra della ruota. Imbullonare e fissare con 4 dadi flangiati M6.
03 – Fare riferimento all’immagine. INSTALLAZIONE PIASTRA DISTANZIALE (montaggio laterale). (Consigliato per gioghi con morsetti di montaggio). Allineare le fessure 
sulla piastra distanziatrice con le fessure sui bracci di montaggio della cabina di pilotaggio. Imbullonare e fissare con 4 bulloni M8, rondelle e dadi flangiati.
04 – Fare riferimento all’immagine. INSTALLAZIONE PIASTRA YOKE (montaggio laterale). (Consigliato per gioghi montati in basso). Installare i distanziatori sui perni 
pressati della piastra del giogo e allineare il gruppo con i fori sulla piastra del distanziatore. Fissare con 4 dadi flangiati M6.
05 – Fare riferimento all’immagine. A) Smontare i bulloni e le rondelle superiori che fissano l’elemento terminale posteriore al telaio. B) Disinstallare le maniglie a 
cricchetto che fissano i cursori del sedile al telaio.
06 – Fare riferimento all’immagine. INSTALLAZIONE DEL BRACCIO LATERALE. (Posizioni dei dadi a T). Installa 2 dadi a T nel canale superiore del telaio e falli scorrere 
nelle posizioni contrassegnate.
07 – Fare riferimento all’immagine. A) Smontare i bulloni e le rondelle che fissano le staffe del sedile sinistro ai cursori del sedile. B) Rimuovere le staffe del sedile.



37

Video Instruction: bit.ly/nlrbuild

08 – Fare riferimento all’immagine. (Posizioni dei dadi a T). A) Disinstallare i bulloni che fissano la piastra terminale ai cursori del sedile anteriore e rimuovere la piastra 
terminale. B) Installare 2 dadi a T nel canale superiore e inferiore del gruppo scorrevole del sedile anteriore. Far scorrere i dadi a T nella posizione contrassegnata.
09 – Fare riferimento all’immagine. A) Allineare le fessure della staffa del sedile con i dadi a T installati negli elementi del dispositivo di scorrimento del sedile. B) 
Reinstallare i bulloni e le rondelle precedentemente disinstallati nel passaggio 7(a).
10 – Fare riferimento all’immagine. A) Installare le impugnature a cricchetto precedentemente disinstallate nel passaggio 5(b). B) Installare i bulloni e le rondelle 
precedentemente disinstallati al punto 5(a).
11 – Fare riferimento all’immagine. Allineare le fessure sul supporto del braccio di volo con i dadi a T precedentemente installati nel passaggio 6. Avvitare e fissare con 4 
bulloni e rondelle M8.
12 – Fare riferimento all’immagine. A) Allineare le fessure sulla piastra di aletta con gli inserti filettati sul braccio di aletta. B) Imbullonare e fissare con 4 bulloni e rondelle 
M8.
13 – Fare riferimento all’immagine. A) Allineare le fessure sul gruppo del braccio di volo con gli inserti filettati sul supporto del braccio di volo. B) Imbullonare e fissare con 
4 bulloni e rondelle M8.
14 – Fare riferimento all’immagine. INSTALLAZIONE PALO CENTRO HOTAS. Per istruzioni su come installare i dadi a T, andare ai passaggi da 7 a 10. A) Allineare i fori 
sull’adattatore del palo centrale con i dadi a T precedentemente installati al passaggio 8(b). B) Imbullonare e fissare con 4 bulloni e rondelle M8.
15 – Fare riferimento all’immagine. A) Allineare i fori sul braccio di montaggio dell’asta centrale con i fori sull’adattatore dell’asta centrale. B) Imbullonare e fissare con 4 
bulloni e rondelle M8.
16 – Fare riferimento all’immagine. A) Allineare i fori di montaggio sulla staffa per palo centrale con il foro sul braccio di montaggio per palo centrale. B) Imbullonare e 
fissare con 1 bullone M8, rondella e dado Nyloc.
17 – Fare riferimento all’immagine. Installa 2 maniglie a cricchetto con rondelle M8.
18 – Fare riferimento all’immagine. A) Allineare gli inserti filettati e le fessure sulla staffa angolare HOTAS con le fessure sulla staffa per palo centrale. B) Imbullonare e 
fissare con 1 bullone M8, rondella e dado flangiato.
19 – Fare riferimento all’immagine. A) Imbullonare e fissare con 2 bulloni a spallamento M8. B) Allineare i fori sulla piastra HOTAS con gli inserti filettati sulla staffa 
angolare HOTAS. Imbullonare e fissare con 2 bulloni a testa svasata M8.
20 – Fare riferimento all’immagine. CAMPO DI REGOLAZIONE. Allentare i bulloni e regolare la configurazione nella posizione desiderata. Serrare i bulloni per fissarlo in 
posizione.
21 – Fare riferimento all’immagine. INSTALLAZIONE DEI BLOCCHI DI SUPPORTO. (Consigliato per una configurazione Hotas Pole più forte). A) Disinstallare le maniglie a 
cricchetto che fissano i cursori del sedile al telaio. B) Disinstallare il bullone che fissa la piastra terminale ai cursori del sedile. Rimuovere la piastra terminale.
22 – Fare riferimento all’immagine. (Posizione del dado a T). A) Installare 2 dadi a T nel canale laterale e farli scorrere nelle posizioni contrassegnate. B) Disinstallare i 
cappucci terminali dal retro dei membri di base.
23 – Fare riferimento all’immagine. (Posizione del dado a T). A) Installare 1 dado a T nel canale superiore di ogni elemento laterale. Far scorrere i dadi a T nella posizione 
contrassegnata. B) Installare i tappi terminali precedentemente disinstallati al passaggio 22(b).
24 – Fare riferimento all’immagine. A) Installare i bulloni a testa svasata e la piastra terminale precedentemente disinstallati al punto 21(b). B) Installare la maniglia del 
cricchetto precedentemente disinstallata al passaggio 21(a).
25 – Fare riferimento all’immagine. A) Allineare le fessure sulle staffe angolari con i dadi a T precedentemente installati al passaggio 22(a) e al passaggio 23(a). B) 
Imbullonare e fissare con 1 bullone M8 e rondella. C) Imbullonare e fissare con 1 bullone M8 e rondella.
26 – Fare riferimento all’immagine. INSTALLAZIONE SEDILE RIALZATO. (Consigliato se si utilizzano i timoni). A) Disinstallare i bulloni che fissano le staffe del sedile ai 
cursori del sedile. B) Rimuovere le staffe del sedile.
27 – Fare riferimento all’immagine. A) Disinstallare le maniglie a cricchetto che fissano i cursori del sedile al telaio di base. B) Disinstallare i bulloni che fissano le piastre 
terminali ai cursori del sedile.
28 – Fare riferimento all’immagine. POSIZIONE DADI A T. VISTA POSTERIORE - Dispositivo di scorrimento del sedile anteriore. VISTA DAL BASSO - Cursori sedile 
anteriore e posteriore. A) Rimuovere i cursori del sedile. B) Installare 2 dadi a T nel canale inferiore di entrambi gli elementi del dispositivo di scorrimento del sedile e 2 
dadi a T nel canale laterale dell’elemento anteriore del dispositivo di scorrimento del sedile. Far scorrere i dadi a T nelle posizioni contrassegnate.
29 – Fare riferimento all’immagine. A) Allineare i fori e le fessure sulle staffe del sedile con i dadi a T che fissavano gli elementi di scorrimento del sedile al telaio 
dell’abitacolo. Fissare e fissare con i manici a cricchetto M8. B) Allineare i dadi a T precedentemente installati negli elementi del dispositivo di scorrimento del sedile al 
punto 28(b) con le fessure sulle staffe del sedile. Imbullonare e fissare con bulloni e rondelle M8.
30 – Fare riferimento all’immagine. Installare le piastre terminali di estrusione sull’elemento scorrevole del sedile posteriore e fissarle con i bulloni a testa svasata 
precedentemente disinstallati al punto 27(b).
31 – Fare riferimento all’immagine. A) Allineare i fori sui blocchi angolari di bloccaggio con i fori filettati sugli elementi del dispositivo di scorrimento del sedile. Imbullonare 
e fissare con 2 bulloni e rondelle M8. B) Allineare le fessure sui blocchi angolari di bloccaggio con i dadi a T installati al passaggio 28 (b). Imbullonare e fissare con 2 
bulloni e rondelle M8. C) Imbullonare attraverso le fessure del blocco angolare di bloccaggio e la fessura della staffa del sedile. Fissare con 2 dadi flangiati M8.
32 – Fare riferimento all’immagine. IMPOSTAZIONE HOTAS LATERALE. (Posizioni dei dadi a T). Installa 2 dadi a T nei canali interni ed esterni del montante verticale sul 
lato in cui desideri installare HOTAS. Far scorrere i dadi a T nella posizione contrassegnata.
33 – Fare riferimento all’immagine. A) Allineare i fori sull’adattatore del palo centrale con i dadi a T precedentemente installati al punto 32. B) Fissare e fissare con 4 
bulloni e rondelle M8.
34 – Fare riferimento all’immagine. Allineare i fori sul braccio di montaggio del palo centrale con i fori sull’adattatore del palo centrale. Imbullonare e fissare con 4 bulloni 
e rondelle M8.
35 – Fare riferimento all’immagine. A) Allineare i fori di montaggio sulla staffa per palo centrale con i fori sul braccio di montaggio per palo centrale. B) Imbullonare e 
fissare con bullone M8, rondella e dado Nyloc.
36 – Fare riferimento all’immagine. Installare 2 maniglie a cricchetto con rondelle M8.



38

support@nextlevelracing.com

37 – Fare riferimento all’immagine. A) Allineare i fori sulla piastra HOTAS con gli inserti filettati sulla staffa angolare HOTAS. Imbullonare e fissare con 2 bulloni a testa 
svasata M8. B) Allineare gli inserti filettati e le fessure sulla staffa angolare HOTAS con le fessure sulla staffa per palo centrale. C) Imbullonare e fissare con 1 bullone M8, 
rondella e dado flangiato.
38 – Fare riferimento all’immagine. CAMPO DI REGOLAZIONE. Allentare i bulloni e regolare la configurazione nella posizione desiderata. Serrare i bulloni per fissarlo in 
posizione.
39 – Fare riferimento all’immagine. IMPOSTAZIONE MOVIMENTO V3. POSIZIONE DADI A T. Dispositivo di scorrimento del sedile posteriore - Vista dall’alto - Vista dal 
basso. Dispositivo di scorrimento del sedile anteriore - Vista dall’alto - Vista dal basso. Installare 4 dadi a T sia nel canale superiore che in quello inferiore dell’elemento di 
scorrimento del sedile anteriore. Installare 2 dadi a T nel canale inferiore dell’elemento scorrevole del sedile posteriore e farli scorrere nelle posizioni contrassegnate.
40 – Fare riferimento all’immagine. A) Allineare i fori sulle piastre di montaggio del braccio di volo con i dadi a T precedentemente installati al punto 39 (e i fori filettati 
sull’elemento scorrevole del sedile anteriore). Avvitare i fori svasati e fissare con 2 bulloni a testa svasata. B) Imbullonare e fissare con 2 bulloni e rondelle M8.
41 – Fare riferimento all’immagine. Allineare i fori svasati sulle piastre terminali di estrusione con i fori filettati sul dispositivo di scorrimento del sedile posteriore. 
Imbullonare e fissare con 2 bulloni a testa svasata M8.
42 – Vedi immagine. Allineare il gruppo del dispositivo di scorrimento del sedile posteriore con le fessure di montaggio sulla piattaforma Next Level Racing Motion V3. 
Imbullonare e fissare con 2 bulloni e rondelle M8.
43 – Fare riferimento all’immagine. Allineare il gruppo del dispositivo di scorrimento del sedile anteriore con le fessure di montaggio sulla piattaforma Next Level Racing 
Motion V3. Imbullonare e fissare con 2 bulloni e rondelle M8.
44 – Fare riferimento all’immagine. A) Allineare le fessure sulla piastra di aletta con gli inserti filettati sul braccio di aletta. B) Imbullonare e fissare con 4 bulloni e rondelle 
M8.
45 – Fare riferimento all’immagine. A) Allineare le fessure sul supporto del braccio di volo con gli inserti filettati sulla piastra di montaggio del braccio di volo. B) 
Imbullonare e fissare con bulloni e rondelle M8.
46 – Fare riferimento all’immagine. A) Allineare le fessure sul gruppo del braccio di volo con gli inserti filettati sul braccio di montaggio. B) Imbullonare e fissare con 
bulloni e rondelle M8.
47 – Vedi immagine. A) Allineare i fori sull’adattatore del palo centrale con i dadi a T precedentemente installati al punto 39. B) Fissare e fissare con 4 bulloni e rondelle 
M8.
48 – Fare riferimento all’immagine. A) Allineare i fori sul braccio di montaggio del palo centrale con i fori sull’adattatore del palo centrale. B) Imbullonare e fissare con 
bulloni e rondelle M8.
49 – Vedi immagine. A) Allineare i fori di montaggio sulla staffa per palo centrale con i fori sul braccio di montaggio per palo centrale. B) Imbullonare e fissare con un 
bullone M8, una rondella e un dado Nyloc. C) Imbullonare e fissare con 2 manici a cricchetto M8 e rondelle.
50 – Fare riferimento all’immagine. A) Allineare gli inserti filettati e le fessure sulla staffa angolare HOTAS con le fessure sulla staffa per palo centrale. B) Imbullonare e 
fissare con un bullone M8, una rondella e un dado flangiato.
51 – Vedi immagine. A) Imbullonare e fissare con bulloni a spallamento M8. B) Allineare i fori sulla piastra HOTAS con gli inserti filettati sulla staffa angolare HOTAS. 
Imbullonare e fissare con bulloni a testa svasata M8.

AVVERTIMENTO
• Si prega di non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo può danneggiare il telaio.
• Se hai bisogno di ulteriore supporto, consulta il video di installazione o contattaci all’indirizzo support@nextlevelracing.com
• Assicurarsi che i dadi a T siano posizionati correttamente all’interno dell’estrusione.
• Non forzare le parti insieme.
• Evitare bulloni con filettatura incrociata.
• Attenzione ai bordi taglienti sui pezzi estrusi.

ASSISTENZA
VIDEO DI MONTAGGIO. Scansiona il codice QR. bit.ly/nlrbuild
Se hai bisogno di ulteriore supporto con il tuo prodotto, contatta il nostro team amichevole all’indirizzo: support@nextlevelracing.com



39

Video Instruction: bit.ly/nlrbuild

ES

PACK DE VUELO SERIE ELITE Manual de instrucciones

¡Sabemos que estás ansioso por empezar a volar! Tómese su tiempo con las instrucciones y siga esta guía para ensamblar su producto. Se estará preparando para el 
éxito siguiendo el folleto de instrucciones para optimizar completamente su producto. Para el video de montaje, escanee el código QR. bit.ly/nlrbuild. Síganos. Escanear 
código QR

COMPROBACIONES PREVIAS AL VUELO
ADVERTENCIA
• No utilice herramientas eléctricas para el montaje, ya que un ajuste excesivo puede dañar las piezas.
• Si necesita más soporte, consulte el video de instalación o contáctenos en support@nextlevelracing.com
• Asegúrese de que las tuercas en T estén colocadas correctamente dentro de la extrusión.
• No fuerce las piezas para unirlas.
• Evite los pernos de rosca cruzada.
• Tenga cuidado con los bordes afilados de las piezas extruidas.

Si necesita asistencia con su producto, comuníquese con nuestro amable equipo en: support@nextlevelracing.com
ADVERTENCIA PELIGRO DE ASFIXIA

Piezas pequeñas no para niños menores de 3 años o cualquier persona que tenga tendencia a llevarse objetos no comestibles a la boca.

TABLA DE CONTENIDO
DIAGRAMAS DE UBICACIÓN DE MONTAJE
Plato Hotas – PÁGINA: 8
Placa de yugo – PÁGINA: 9
Placa de vuelo– PÁGINA: 10

INSTALACIÓN DE LA PLACA DE YUGO
Para cabinas Wheel Plate – PÁGINA: 11
Para cabinas Side Mount – PÁGINA: 11

INSTALACIÓN DE BRAZO LATERAL Y POSTE HOTAS
Brazo lateral – PÁGINA: 12
Polo Centro Hotas – PÁGINA: 15

CONFIGURACIONES OPCIONALES
Bloques de soporte (para una configuración más fuerte de Hotas Pole) – PÁGINA: 17
Asiento elevado (para configuraciones con timones) – PÁGINA: 19
Poste Hotas Lateral – PÁGINA: 21

CONFIGURACIONES Motion V3 – PÁGINA: 23

UBICACIONES DE MONTAJE DE PLACAS HOTAS
UBICACIONES DE MONTAJE DE LA PLACA DEL YUGO
UBICACIONES DE MONTAJE DE LA PLACA DE VUELO

COMIENZO
01 – Consulte la imagen. INSTALACIÓN PLACA ESPACIADORA (Placa Rueda). (Recomendado para yugos con abrazaderas de montaje). Alinee las ranuras de la placa 
espaciadora con los orificios de montaje de la placa de la rueda. Atorníllelas y asegúrelas con 4 pernos M8, tuercas con reborde y arandelas.
02 – Consulte la imagen. INSTALACIÓN DE PLACA DE HORQUILLA (Placa de rueda). (Recomendado para yugos montados en la parte inferior). Instale 4 espaciadores de 
nailon en los pernos a presión de la placa del yugo y alinee el conjunto con los orificios de la placa de la rueda. Atornille y asegúrelo con 4 tuercas de brida M6.
03 – Consulte la imagen. INSTALACIÓN DE LA PLACA ESPACIADORA (Montaje lateral). (Recomendado para yugos con abrazaderas de montaje). Alinee las ranuras de la 
placa espaciadora con las ranuras de los brazos de montaje de la cabina. Atornille y asegúrelo con 4 pernos M8, arandelas y tuercas con reborde.
04 – Consulte la imagen. INSTALACIÓN DE PLACA DE HORQUILLA (Montaje lateral). (Recomendado para yugos montados en la parte inferior). Instale espaciadores en 
los pernos a presión de la placa de yugo y alinee el conjunto con los orificios de la placa espaciadora. Asegúrelo con 4 tuercas de brida M6.
05 – Consulte la imagen. A) Desinstale los pernos y las arandelas superiores que sujetan el miembro del extremo trasero al marco. B) Desinstale las manijas de trinquete 
que aseguran los deslizadores del asiento al marco.
06 – Consulte la imagen. INSTALACION DEL BRAZO LATERAL. (Ubicaciones de las tuercas en T). Instale 2 tuercas en T en el canal superior del marco y deslícelas a las 
ubicaciones marcadas.
07 – Consulte la imagen. A) Desinstale los pernos y las arandelas que sujetan los soportes del asiento izquierdo a los deslizadores del asiento. B) Retire los soportes del 
asiento.



40

support@nextlevelracing.com

08 – Consulte la imagen. (Ubicaciones de las tuercas en T). A) Desinstale los pernos que sujetan la placa de extremo a los deslizadores del asiento delantero y retire la 
placa de extremo. B) Instale 2 tuercas en T en el canal superior e inferior del conjunto del deslizador del asiento delantero. Deslice las tuercas en T hasta la ubicación 
marcada.
09 – Consulte la imagen. A) Alinee las ranuras del soporte del asiento con las tuercas en T instaladas en los miembros del deslizador del asiento. B) Vuelva a instalar los 
pernos y las arandelas que desinstaló previamente en el Paso 7(a).
10 – Consulte la imagen. A) Instale las manijas de trinquete que desinstaló previamente en el Paso 5(b). B) Instale los pernos y las arandelas que desinstaló previamente 
en el Paso 5(a).
11 – Consulte la imagen. Alinee las ranuras en el montaje del brazo de vuelo con las tuercas en T instaladas previamente en el paso 6. Atorníllelas y asegúrelas con 4 
pernos y arandelas M8.
12 – Consulte la imagen. A) Alinee las ranuras de la placa de vuelo con las inserciones roscadas del brazo de vuelo. B) Atornille y asegúrelo con 4 pernos y arandelas M8.
13 – Consulte la imagen. A) Alinee las ranuras del conjunto del brazo de vuelo con las inserciones roscadas del soporte del brazo de vuelo. B) Atornille y asegúrelo con 4 
pernos y arandelas M8.
14 – Consulte la imagen. INSTALACION DE POSTE CENTRO HOTAS. Para obtener instrucciones sobre cómo instalar las tuercas en T, vaya a los pasos 7 a 10. A) Alinee los 
orificios del adaptador del poste central con las tuercas en T instaladas previamente en el paso 8(b). B) Atornille y asegúrelo con 4 pernos y arandelas M8.
15 – Consulte la imagen. A) Alinee los orificios del brazo de montaje del poste central con los orificios del adaptador del poste central. B) Atornille y asegúrelo con 4 
pernos y arandelas M8.
16 – Consulte la imagen. A) Alinee los orificios de montaje del soporte del poste central con el orificio del brazo de montaje del poste central. B) Atornille y asegúrelo con 
1 perno M8, arandela y tuerca Nyloc.
17 – Consulte la imagen. Instale 2 manijas de trinquete con arandelas M8.
18 – Consulte la imagen. A) Alinee las inserciones roscadas y las ranuras del soporte angular HOTAS con las ranuras del soporte del poste central. B) Atornille y 
asegúrelo con 1 perno M8, arandela y tuerca con reborde.
19 – Consulte la imagen. A) Atornille y asegúrelo con 2 pernos con reborde M8. B) Alinee los orificios de la placa HOTAS con los insertos roscados del soporte angular 
HOTAS. Atornille y asegúrelo con 2 pernos avellanados M8.
20 – Consulte la imagen. RANGO DE AJUSTE. Afloje los pernos y ajuste la configuración a la posición deseada. Apriete los pernos para asegurarlos en su lugar.
21 – Consulte la imagen. INSTALACIÓN DE BLOQUES DE SOPORTE. (Recomendado para una configuración más fuerte de Hotas Pole). A) Desinstale las manijas de 
trinquete que aseguran los deslizadores del asiento al armazón. B) Desinstale el perno que sujeta la placa de extremo a los deslizadores del asiento. Retire la placa final.
22 – Consulte la imagen. (Ubicación de la tuerca en T). A) Instale 2 tuercas en T en el canal lateral y deslícelas hasta las ubicaciones marcadas. B) Desinstale las tapas de 
los extremos de la parte posterior de los miembros de la base.
23 – Consulte la imagen. (Ubicación de la tuerca en T). A) Instale 1 tuerca en T en el canal superior de cada miembro lateral. Deslice las tuercas en T hasta la ubicación 
marcada. B) Instale las tapas de los extremos que desinstaló anteriormente en el Paso 22(b).
24 – Consulte la imagen. A) Instale los pernos avellanados y la placa de extremo que desinstaló previamente en el paso 21(b). B) Instale el mango de trinquete que 
desinstaló anteriormente en el Paso 21(a).
25 – Consulte la imagen. A) Alinee las ranuras en los soportes de esquina con las tuercas en T instaladas previamente en el Paso 22(a) y el Paso 23(a). B) Atornille y 
asegúrelo con 1 perno M8 y arandela. C) Atornille y asegúrelo con 1 perno M8 y arandela.
26 – Consulte la imagen. INSTALACIÓN DE ASIENTO ELEVADO. (Recomendado si se utilizan Timones). A) Desinstale los pernos que sujetan los soportes del asiento a 
los deslizadores del asiento. B) Retire los soportes del asiento.
27 – Consulte la imagen. A) Desinstale las manijas de trinquete que aseguran los deslizadores del asiento al marco de la base. B) Desinstale los pernos que sujetan las 
placas de los extremos a los deslizadores del asiento.
28 – Consulte la imagen. UBICACIÓN DE LAS TUERCAS EN T. VISTA TRASERA - Deslizador del asiento delantero. VISTA INFERIOR - Deslizadores del asiento delantero y 
trasero. A) Retire los deslizadores del asiento. B) Instale 2 tuercas en T en el canal inferior de ambos miembros deslizantes del asiento y 2 tuercas en T en el canal lateral 
del miembro deslizante del asiento delantero. Deslice las tuercas en T a las ubicaciones marcadas.
29 – Consulte la imagen. A) Alinee los orificios y las ranuras de los soportes del asiento con las tuercas en T que aseguraban los miembros deslizantes del asiento al 
marco de la cabina. Atornille y asegúrelo con manijas de trinquete M8. B) Alinee las tuercas en T previamente instaladas en los miembros deslizantes del asiento en el 
paso 28(b) con las ranuras en los soportes del asiento. Atornille y asegúrelo con pernos y arandelas M8.
30 – Consulte la imagen. Instale las placas de extremo de extrusión en el elemento deslizante del asiento trasero y asegúrelas con los pernos avellanados que se 
desinstalaron previamente en el paso 27(b).
31 – Consulte la imagen. A) Alinee los orificios de los bloques de esquina de bloqueo con los orificios roscados de los miembros del deslizador del asiento. Atornille 
y asegúrelo con 2 pernos y arandelas M8. B) Alinee las ranuras en los bloques de esquina de bloqueo con las tuercas en T instaladas en el paso 28 (b). Atornille y 
asegúrelo con 2 pernos y arandelas M8. C) Atornille a través de las ranuras del bloque de esquina de bloqueo y la ranura del soporte del asiento. Asegúrelo con 2 
tuercas de brida M8.
32 – Consulte la imagen. CONFIGURACIÓN DE HOTAS LATERAL. (Ubicaciones de las tuercas en T). Instale 2 tuercas en T en los canales interior y exterior del poste 
vertical en el lado en el que le gustaría instalar el HOTAS. Deslice las tuercas en T hasta la ubicación marcada.
33 – Consulte la imagen. A) Alinee los orificios en el adaptador del poste central con las tuercas en T instaladas previamente en el paso 32. B) Atornille y asegúrelo con 4 
pernos y arandelas M8.
34 – Consulte la imagen. Alinee los orificios del brazo de montaje del poste central con los orificios del adaptador del poste central. Atornille y asegúrelo con 4 pernos y 
arandelas M8.
35 – Consulte la imagen. A) Alinee los orificios de montaje del soporte del poste central con los orificios del brazo de montaje del poste central. B) Atornille y asegúrelo 
con un perno M8, una arandela y una tuerca Nyloc.
36 – Consulte la imagen. Instale 2 manijas de trinquete con arandelas M8.



41

Video Instruction: bit.ly/nlrbuild

37 – Consulte la imagen. A) Alinee los orificios de la placa HOTAS con los insertos roscados del soporte angular HOTAS. Atornille y asegúrelo con 2 pernos avellanados 
M8. B) Alinee las inserciones roscadas y las ranuras del soporte angular HOTAS con las ranuras del soporte del poste central. C) Atornille y asegúrelo con 1 perno M8, 
arandela y tuerca con reborde.
38 – Consulte la imagen. RANGO DE AJUSTE. Afloje los pernos y ajuste la configuración a la posición deseada. Apriete los pernos para asegurarlos en su lugar.
39 – Consulte la imagen. CONFIGURACIÓN DE MOVIMIENTO V3. UBICACIÓN DE LAS TUERCAS EN T. Deslizador del asiento trasero – Vista superior – Vista inferior. 
Deslizador del asiento delantero - Vista superior - Vista inferior. Instale 4 tuercas en T en el canal superior e inferior del miembro deslizante del asiento delantero. Instale 
2 tuercas en T en el canal inferior del miembro deslizante del asiento trasero y deslícelas a las ubicaciones marcadas.
40 – Consulte la imagen. A) Alinee los orificios en las placas de montaje del brazo de vuelo con las tuercas en T instaladas previamente en el paso 39 (y los orificios 
roscados en el miembro deslizante del asiento delantero). Atornille a través de los orificios avellanados y asegúrelos con 2 pernos avellanados. B) Atornille y asegúrelo 
con 2 pernos y arandelas M8.
41 – Consulte la imagen. Alinee los orificios avellanados de las placas de extremo de extrusión con los orificios roscados del deslizador del asiento trasero. Atornille y 
asegúrelo con 2 pernos avellanados M8.
42 – Consulte la imagen. Alinee el conjunto del deslizador del asiento trasero con las ranuras de montaje en la plataforma Next Level Racing Motion V3. Atornille y 
asegúrelo con 2 pernos y arandelas M8.
43 – Consulte la imagen. Alinee el conjunto del deslizador del asiento delantero con las ranuras de montaje en la plataforma Next Level Racing Motion V3. Atornille y 
asegúrelo con 2 pernos y arandelas M8.
44 – Consulte la imagen. A) Alinee las ranuras en la placa de vuelo con las inserciones roscadas en el brazo de vuelo. B) Atornille y asegúrelo con 4 pernos y arandelas 
M8.
45 – Consulte la imagen. A) Alinee las ranuras del soporte del brazo de vuelo con las inserciones roscadas de la placa del soporte del brazo de vuelo. B) Atornille y 
asegúrelo con pernos M8 y arandelas.
46 – Consulte la imagen. A) Alinee las ranuras del conjunto del brazo de vuelo con las inserciones roscadas del brazo de montaje. B) Atornille y asegúrelo con pernos M8 
y arandelas.
47 – Consulte la imagen. A) Alinee los orificios en el adaptador del poste central con las tuercas en T instaladas previamente en el paso 39. B) Atornille y asegúrelo con 4 
pernos y arandelas M8.
48 – Consulte la imagen. A) Alinee los orificios del brazo de montaje del poste central con los orificios del adaptador del poste central. B) Atornille y asegúrelo con 
pernos M8 y arandelas.
49 – Consulte la imagen. A) Alinee los orificios de montaje del soporte del poste central con los orificios del brazo de montaje del poste central. B) Atornille y asegúrelo 
con un perno M8, una arandela y una tuerca Nyloc. C) Atornille y asegúrelo con 2 manijas de trinquete y arandelas M8.
50 – Consulte la imagen. A) Alinee las inserciones roscadas y las ranuras del soporte angular HOTAS con las ranuras del soporte del poste central. B) Atornille y 
asegúrelo con un perno M8, una arandela y una tuerca con reborde.
51 – Consulte la imagen. A) Atornille y asegúrelo con pernos con reborde M8. B) Alinee los orificios de la placa HOTAS con los insertos roscados del soporte angular 
HOTAS. Atornille y asegúrelo con pernos avellanados M8.

ADVERTENCIA
• No utilice herramientas eléctricas para el montaje, ya que un ajuste excesivo puede dañar el marco.
• Si necesita más soporte, consulte el video de instalación o contáctenos en support@nextlevelracing.com
• Asegúrese de que las tuercas en T estén colocadas correctamente dentro de la extrusión.
• No fuerce las piezas para unirlas.
• Evite los pernos de rosca cruzada.
• Tenga cuidado con los bordes afilados de las piezas extruidas.

ASISTENCIA
VÍDEO DE MONTAJE. Escanea el código QR. bit.ly/nlrbuild
Si necesita más asistencia con su producto, comuníquese con nuestro amable equipo en: support@nextlevelracing.com



42

support@nextlevelracing.com

DE

ELITE SERIE FLIGHT PACK Bedienungsanleitung

Wir wissen, dass Sie gespannt darauf sind, mit dem Fliegen zu beginnen! Nehmen Sie sich Zeit für die Anweisungen und befolgen Sie diese Anleitung, um Ihr Produkt 
zusammenzubauen. Sie werden sich auf den Erfolg einstellen, indem Sie der Anleitung folgen, um Ihr Produkt vollständig zu optimieren. Für Montagevideo QR-Code 
scannen. bit.ly/nlrbuild. Folge uns. QR-Code scannen

VORFLUGKONTROLLEN
WARNUNG
• Bitte verwenden Sie keine Elektrowerkzeuge für die Montage, da zu starkes Anziehen Teile beschädigen kann.
• Wenn Sie weitere Unterstützung benötigen, sehen Sie sich das Installationsvideo an oder kontaktieren Sie uns unter support@nextlevelracing.com
• Bitte stellen Sie sicher, dass die T-Muttern richtig im Profil platziert sind.
• Teile nicht mit Gewalt zusammenfügen.
• Vermeiden Sie Quergewindebolzen.
• Vorsicht vor scharfen Kanten an Extrusionsstücken.

Wenn Sie Unterstützung für Ihr Produkt benötigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com
WARNUNG ERSTICKUNGSGEFAHR

Kleinteile nicht für Kinder unter 3 Jahren oder Personen, die dazu neigen, ungenießbare Gegenstände in den Mund zu nehmen.

INHALTSVERZEICHNIS
MONTAGEORTDIAGRAMME
Hotas Teller – SEITE: 8
Jochplatte – SEITE: 9
Flugplatte – SEITE: 10

MONTAGE DER JOCHPLATTE
Für Wheel Plate Cockpits – SEITE: 11
Für Sidemount-Cockpits – SEITE: 11

INSTALLATION DES SEITENARMS UND DER HOTAS-STANGE
Seitenarm – SEITE: 12
Center Hotas Pole – SEITE: 15

OPTIONALE EINSTELLUNGEN
Support Blocks (für ein stärkeres Hotas Pole Setup) – SEITE: 17
Erhöhter Sitz (für Setups mit Ruder) – SEITE: 19
Side Hotas Pole – SEITE: 21

Motion V3 EINRICHTUNGEN – SEITE: 23

MONTAGEPLÄTZE FÜR HOTAS-PLATTEN
BEFESTIGUNGSPOSITIONEN DER JOCH-PLATTE
MONTAGEPLÄTZE FÜR FLUGPLATTEN

ANFANG
01 – Siehe Bild. INSTALLATION DER DISTANZPLATTE (Radplatte). (Empfohlen für Joche mit Befestigungsklammern). Richten Sie die Schlitze auf der Distanzplatte mit den 
Befestigungslöchern auf der Radplatte aus. Schrauben Sie sie durch und sichern Sie sie mit 4 x M8-Schrauben, Flanschmuttern und Unterlegscheiben.
02 – Siehe Bild. MONTAGE DER GABELPLATTE (Radplatte). (Empfohlen für unten montierte Joche). Installieren Sie 4 x Nylon-Distanzstücke auf den Druckbolzen der 
Jochplatte und richten Sie die Baugruppe mit den Löchern auf der Radplatte aus. Durchschrauben und mit 4 x M6 Flanschmuttern sichern.
03 – Siehe Bild. INSTALLATION DER DISTANZPLATTE (seitliche Montage). (Empfohlen für Joche mit Befestigungsklammern). Richten Sie die Schlitze an der Distanzplatte 
mit den Schlitzen an den Cockpit-Befestigungsarmen aus. Durchschrauben und mit 4 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern.
04 – Siehe Bild. MONTAGE DER JOCHPLATTE (seitliche Montage). (Empfohlen für unten montierte Joche). Installieren Sie Abstandshalter auf den Druckbolzen der 
Jochplatte und richten Sie die Baugruppe mit den Löchern auf der Abstandsplatte aus. Mit 4 x M6 Flanschmuttern sichern.
05 – Siehe Bild. A) Entfernen Sie die oberen Schrauben und Unterlegscheiben, mit denen das hintere Endelement am Rahmen befestigt ist. B) Deinstallieren Sie die 
Ratschengriffe, mit denen die Sitzgleiter am Rahmen befestigt sind.
06 – Siehe Bild. MONTAGE DES SEITENARMS. (Positionen der T-Muttern). Installieren Sie 2 x T-Muttern im oberen Kanal des Rahmens und schieben Sie sie an die 
markierten Stellen.



43

Video Instruction: bit.ly/nlrbuild

07 – Siehe Bild. A) Entfernen Sie die Schrauben und Unterlegscheiben, mit denen die linken Sitzhalterungen an den Sitzgleitern befestigt sind. B) Entfernen Sie die 
Sitzhalterungen.
08 – Siehe Bild. (Positionen der T-Muttern). A) Entfernen Sie die Schrauben, mit denen die Endplatte an den vorderen Sitzgleitern befestigt ist, und entfernen Sie die 
Endplatte. B) Installieren Sie 2 x T-Muttern in den oberen und unteren Kanal der vorderen Sitzgleiterbaugruppe. Schieben Sie die T-Muttern an die markierte Stelle.
09 – Siehe Bild. A) Richten Sie die Sitzhalterungsschlitze mit den T-Muttern aus, die in den Sitzgleitelementen installiert sind. B) Bringen Sie die zuvor in Schritt 7(a) 
deinstallierten Schrauben und Unterlegscheiben wieder an.
10 – Siehe Bild. A) Installieren Sie die zuvor in Schritt 5(b) deinstallierten Ratschengriffe. B) Installieren Sie die zuvor in Schritt 5(a) deinstallierten Schrauben und 
Unterlegscheiben.
11 – Siehe Bild. Richten Sie die Schlitze an der Flugarmhalterung mit den T-Muttern aus, die zuvor in Schritt 6 installiert wurden. Schrauben Sie sie durch und sichern Sie 
sie mit 4 x M8-Schrauben und Unterlegscheiben.
12 – Siehe Bild. A) Richten Sie die Schlitze auf der Flugplatte mit den Gewindeeinsätzen auf dem Flugarm aus. B) Durchschrauben und mit 4 x M8 Schrauben und 
Unterlegscheiben sichern.
13 – Siehe Bild. A) Richten Sie die Schlitze an der Flugarmbaugruppe mit den Gewindeeinsätzen an der Flugarmhalterung aus. B) Durchschrauben und mit 4 x M8 
Schrauben und Unterlegscheiben sichern.
14 – Siehe Bild. ZENTRALE HOTAS POLE INSTALLATION. Anweisungen zur Installation von T-Muttern finden Sie in den Schritten 7 bis 10. A) Richten Sie die Löcher am 
Mittelstangenadapter an den zuvor in Schritt 8(b) installierten T-Muttern aus. B) Durchschrauben und mit 4 x M8 Schrauben und Unterlegscheiben sichern.
15 – Siehe Bild. A) Richten Sie die Löcher am Mittelstangen-Befestigungsarm an den Löchern am Mittelstangen-Adapter aus. B) Durchschrauben und mit 4 x M8 
Schrauben und Unterlegscheiben sichern.
16 – Siehe Bild. A) Richten Sie die Befestigungslöcher an der Mittelstangenhalterung mit dem Loch am Mittelstangen-Befestigungsarm aus. B) Durchschrauben und mit 1 x 
M8-Schraube, Unterlegscheibe und Nyloc-Mutter sichern.
17 – Siehe Bild. Installieren Sie 2 x Ratschengriffe mit M8-Unterlegscheiben.
18 – Siehe Bild. A) Richten Sie die Gewindeeinsätze und Schlitze an der HOTAS-Winkelhalterung mit den Schlitzen an der Mittelstangenhalterung aus. B) Durchschrauben 
und mit 1 x M8 Schraube, Unterlegscheibe und Flanschmutter sichern.
19 – Siehe Bild. A) Durchschrauben und mit 2 x M8 Ansatzschrauben sichern. B) Richten Sie die Löcher an der HOTAS-Platte mit den Gewindeeinsätzen an der HOTAS-
Winkelhalterung aus. Durchschrauben und mit 2 x M8 Senkkopfschrauben sichern.
20 – Siehe Bild. EINSTELLUNGSGRAD. Lösen Sie die Schrauben und stellen Sie die Einrichtung auf die gewünschte Position ein. Ziehen Sie die Schrauben fest, um sie 
zu sichern.
21 – Siehe Bild. INSTALLATION DER UNTERSTÜTZUNGSBLÖCKE. (Empfohlen für ein stärkeres Hotas Pole-Setup). A) Deinstallieren Sie die Ratschengriffe, mit denen die 
Sitzgleiter am Rahmen befestigt sind. B) Entfernen Sie die Schraube, mit der die Endplatte an den Sitzgleitern befestigt ist. Entfernen Sie die Endplatte.
22 – Siehe Bild. (Position der T-Mutter). A) Installieren Sie 2 x T-Muttern im Seitenkanal und schieben Sie sie an die markierten Stellen. B) Entfernen Sie die Endkappen 
von der Rückseite der Basiselemente.
23 – Siehe Bild. (Position der T-Mutter). A) Installieren Sie 1 x T-Mutter im oberen Kanal jedes Seitenträgers. Schieben Sie die Nutensteine ​​an die markierte Stelle. B) 
Endkappen installieren, die zuvor in Schritt 22(b) deinstalliert wurden.
24 – Siehe Bild. A) Installieren Sie die Senkkopfschrauben und die Endplatte, die zuvor in Schritt 21(b) deinstalliert wurden. B) Installieren Sie den zuvor in Schritt 21(a) 
deinstallierten Ratschengriff.
25 – Siehe Bild. A) Richten Sie die Schlitze an den Eckhalterungen mit T-Muttern aus, die zuvor in Schritt 22(a) und Schritt 23(a) installiert wurden. B) Durchschrauben und 
mit 1 x M8 Schraube und Unterlegscheibe sichern. C) Durchschrauben und mit 1 x M8 Schraube und Unterlegscheibe sichern.
26 – Siehe Bild. EINBAU DES ERHÖHTEN SITZES. (Empfohlen bei Verwendung von Rudern). A) Entfernen Sie die Schrauben, mit denen die Sitzhalterungen an den 
Sitzgleitern befestigt sind. B) Entfernen Sie die Sitzhalterungen.
27 – Siehe Bild. A) Deinstallieren Sie die Ratschengriffe, mit denen die Sitzgleiter am Basisrahmen befestigt sind. B) Entfernen Sie die Schrauben, mit denen die 
Endplatten an den Sitzgleitern befestigt sind.
28 – Siehe Bild. LAGE DER T-MUTTERN. RÜCKANSICHT – Vordersitz-Slider. ANSICHT VON UNTEN – Vorder- und Rücksitzgleiter. A) Entfernen Sie die Sitzgleiter. 
B) Installieren Sie 2 x T-Muttern in den unteren Kanal beider Sitzgleiterelemente und 2 x T-Muttern in den Seitenkanal des vorderen Sitzgleiters. Schieben Sie die 
Nutensteine ​​an die markierten Stellen.
29 – Siehe Bild. A) Richten Sie die Löcher und Schlitze an den Sitzhalterungen mit den T-Muttern aus, mit denen die Sitzgleitelemente am Rahmen des Cockpits befestigt 
waren. Durchschrauben und mit M8-Ratschengriffen sichern. B) Richten Sie die T-Muttern, die zuvor in Schritt 28(b) in den Sitzgleitelementen installiert wurden, mit den 
Schlitzen an den Sitzhalterungen aus. Durchschrauben und mit M8-Bolzen und Unterlegscheiben sichern.
30 – Siehe Bild. Bringen Sie die extrudierten Endplatten am hinteren Sitzgleitelement an und sichern Sie sie mit Senkkopfschrauben, die zuvor in Schritt 27(b) demontiert 
wurden.
31 – Siehe Bild. A) Richten Sie die Löcher an den Verriegelungseckblöcken mit den Gewindelöchern an den Sitzgleitelementen aus. Durchschrauben und mit 2 
x M8 Schrauben und Unterlegscheiben sichern. B) Richten Sie die Schlitze an den Verriegelungseckblöcken mit den in Schritt 28 (b) installierten T-Muttern aus. 
Durchschrauben und mit 2 x M8 Schrauben und Unterlegscheiben sichern. C) Schrauben Sie durch die Schlitze des Verriegelungseckblocks und den Schlitz der 
Sitzhalterung. Mit 2 x M8 Flanschmuttern sichern.
32 – Siehe Bild. SEITLICHES HOTAS-SETUP. (Positionen der T-Muttern). Installieren Sie 2 x T-Muttern sowohl in den inneren als auch in den äußeren Kanälen des 
vertikalen Pfostens auf der Seite, auf der Sie den HOTAS installieren möchten. Schieben Sie die Nutensteine ​​an die markierte Stelle.
33 – Siehe Bild. A) Richten Sie die Löcher am Mittelstangenadapter mit den T-Muttern aus, die zuvor in Schritt 32 installiert wurden. B) Schrauben Sie sie durch und 
sichern Sie sie mit 4 x M8-Schrauben und Unterlegscheiben.
34 – Siehe Bild. Richten Sie die Löcher am Mittelstangen-Befestigungsarm an den Löchern am Mittelstangen-Adapter aus. Durchschrauben und mit 4 x M8 Schrauben 
und Unterlegscheiben sichern.
35 – Siehe Bild. A) Richten Sie die Befestigungslöcher an der Mittelstangenhalterung an den Löchern am Mittelstangen-Befestigungsarm aus. B) Durchschrauben und mit 
M8-Bolzen, Unterlegscheibe und Nyloc-Mutter sichern.
36 – Siehe Bild. Installieren Sie 2 x Ratschengriffe mit M8-Unterlegscheiben.



44

support@nextlevelracing.com

37 – Siehe Bild. A) Richten Sie die Löcher auf der HOTAS-Platte mit den Gewindeeinsätzen auf der HOTAS-Winkelhalterung aus. Durchschrauben und mit 2 x M8 
Senkkopfschrauben sichern. B) Richten Sie die Gewindeeinsätze und Schlitze an der HOTAS-Winkelhalterung mit den Schlitzen an der Mittelstangenhalterung aus. C) 
Durchschrauben und mit 1 x M8 Schraube, Unterlegscheibe und Flanschmutter sichern.
38 – Siehe Bild. EINSTELLUNGSGRAD. Lösen Sie die Schrauben und stellen Sie die Einrichtung auf die gewünschte Position ein. Ziehen Sie die Schrauben fest, um sie zu 
sichern.
39 – Siehe Bild. MOTION V3-EINRICHTUNG. LAGE DER T-MUTTERN. Rücksitzschieber – Ansicht von oben – Ansicht von unten. Vordersitzschieber – Ansicht von oben – 
Ansicht von unten. Installieren Sie 4 x T-Muttern sowohl im oberen als auch im unteren Kanal des vorderen Sitzgleiters. Installieren Sie 2 x T-Muttern in den unteren Kanal 
des hinteren Sitzgleiters und schieben Sie sie an die markierten Stellen.
40 – Siehe Bild. A) Richten Sie die Löcher an den Flugarm-Montageplatten mit den zuvor in Schritt 39 installierten T-Muttern (und den Gewindelöchern am Vordersitz-
Gleitelement) aus. Durch die Senklöcher schrauben und mit 2 x Senkkopfschrauben sichern. B) Durchschrauben und mit 2 x M8 Schrauben und Unterlegscheiben 
sichern.
41 – Siehe Bild. Richten Sie die Senklöcher an den Extrusions-Endplatten mit den Gewindelöchern am hinteren Sitzgleiter aus. Durchschrauben und mit 2 x M8 
Senkkopfschrauben sichern.
42 – Siehe Bild. Richten Sie die Rücksitz-Slider-Baugruppe mit den Montageschlitzen auf der Next Level Racing Motion V3-Plattform aus. Durchschrauben und mit 2 x M8 
Schrauben und Unterlegscheiben sichern.
43 – Siehe Bild. Richten Sie die Vordersitz-Slider-Baugruppe mit den Montageschlitzen auf der Next Level Racing Motion V3-Plattform aus. Durchschrauben und mit 2 x 
M8 Schrauben und Unterlegscheiben sichern.
44 – Siehe Bild. A) Richten Sie die Schlitze auf der Flugplatte mit den Gewindeeinsätzen auf dem Flugarm aus. B) Schrauben Sie sie durch und sichern Sie sie mit 4 x M8-
Schrauben und Unterlegscheiben.
45 – Siehe Bild. A) Richten Sie die Schlitze an der Flugarmhalterung mit den Gewindeeinsätzen an der Flugarmhalterungsplatte aus. B) Durchschrauben und mit M8-
Bolzen und Unterlegscheiben sichern.
46 – Siehe Bild. A) Richten Sie die Schlitze an der Flugarmbaugruppe mit den Gewindeeinsätzen am Montagearm aus. B) Durchschrauben und mit M8-Bolzen und 
Unterlegscheiben sichern.
47 – Siehe Bild. A) Richten Sie die Löcher am Mittelstangenadapter mit den T-Muttern aus, die zuvor in Schritt 39 installiert wurden. B) Schrauben Sie sie durch und 
sichern Sie sie mit 4 x M8-Bolzen und Unterlegscheiben.
48 – Siehe Bild. A) Richten Sie die Löcher am Mittelstangen-Befestigungsarm an den Löchern am Mittelstangen-Adapter aus. B) Durchschrauben und mit M8-Bolzen und 
Unterlegscheiben sichern.
49 – Siehe Bild. A) Richten Sie die Befestigungslöcher an der Mittelstangenhalterung an den Löchern am Mittelstangen-Befestigungsarm aus. B) Durchschrauben und mit 
einer M8-Schraube, einer Unterlegscheibe und einer Nyloc-Mutter sichern. C) Durchschrauben und mit 2 x M8 Ratschengriffen und Unterlegscheiben sichern.
50 – Siehe Bild. A) Richten Sie die Gewindeeinsätze und Schlitze an der HOTAS-Winkelhalterung mit den Schlitzen an der Mittelstangenhalterung aus. B) Durchschrauben 
und mit einer M8-Schraube, einer Unterlegscheibe und einer Flanschmutter sichern.
51 – Siehe Bild. A) Durchschrauben und mit M8-Schulterschrauben sichern. B) Richten Sie die Löcher auf der HOTAS-Platte mit den Gewindeeinsätzen auf der HOTAS-
Winkelhalterung aus. Durchschrauben und mit M8 Senkkopfschrauben sichern.

WARNUNG
• Bitte verwenden Sie keine Elektrowerkzeuge für die Montage, da ein zu starkes Anziehen Ihren Rahmen beschädigen kann.
• Wenn Sie weitere Unterstützung benötigen, sehen Sie sich das Installationsvideo an oder kontaktieren Sie uns unter support@nextlevelracing.com
• Bitte stellen Sie sicher, dass die T-Muttern richtig im Profil platziert sind.
• Teile nicht mit Gewalt zusammenfügen.
• Vermeiden Sie Quergewindebolzen.
• Vorsicht vor scharfen Kanten an Extrusionsstücken.

HILFE
MONTAGEVIDEO. Scannen Sie den QR-Code. bit.ly/nlrbuild
Wenn Sie weitere Unterstützung für Ihr Produkt benötigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com



45

Video Instruction: bit.ly/nlrbuild

JP

ELITE SERIES FLIGHT PACK取扱説明書

フライトを始めたいと思っていることはわかっています。時間をかけて説明書を読み、このガイドに従って製品を組み立ててください。取扱説明書に従って製品を完全に最適化することで、成功への準備を整えることができます。組み立て動画は、QRコード
をスキャンしてください。bit.ly/nlrbuild. フォローする。QRコードをスキャン

飛行前チェック
警告
• 締めすぎると部品が損傷する可能性があるため、組み立てに電動工具を使用しないでください。
• さらにサポートが必要な場合は、取り付けビデオを参照するか、support@nextlevelracing.com までお問い合わせください。
• T ナットが押し出し内に正しく配置されていることを確認してください。
• 部品を無理に組み立てないでください。
• クロススレッドボルトは避けてください。
• 押し出し部分の鋭いエッジに注意してください。

製品に関するサポートが必要な場合は、support@nextlevelracing.com のフレンドリーなチームにご連絡ください。
警告 窒息の危険

3 歳未満のお子様や、食べられないものを口に入れる傾向のある方には適していません。

目次
取付位置図
ホタスプレート – PAGE: 8
ヨークプレート – ページ: 9
フライトプレート– PAGE: 10

ヨークプレートの取り付け
ホイールプレートコックピット用 – PAGE: 11
サイドマウントコックピット用 – PAGE: 11

サイドアームと HOTAS ポールの取り付け
サイドアーム – ページ: 12
センター ホタス ポール – ページ: 15

オプションのセットアップ
サポート ブロック (より強力な Hotas Pole セットアップ用) – ページ: 17
レイズド シート (ラダー付きのセットアップ用) – ページ: 19
サイドホタスポール – PAGE: 21

Motion V3 セットアップ – ページ: 23

HOTAS プレートの取り付け位置
ヨークプレートの取り付け位置
フライトプレートの取り付け位置

始める
01 – 画像を参照してください。スペーサープレートの取り付け (ホイールプレート)。(取り付けクランプ付きのヨークに推奨)。スペーサー プレートのスロットをホイール プレートの取り付け穴に合わせます。ボルトで 4 x M8 ボルト、フランジ ナット、ワッシャ
ーで固定します。
02 – 画像を参照してください。ヨークプレートの取り付け（ホイールプレート）。(ボトムマウントヨークに推奨)。ヨーク プレートのプレス スタッドに 4 x ナイロン スペーサーを取り付け、アセンブリをホイール プレートの穴に合わせます。4 x M6 フランジ ナ
ットでボルトで固定します。
03 – 画像を参照してください。スペーサープレートの取り付け (サイドマウント)。(取り付けクランプ付きのヨークに推奨)。スペーサー プレートのスロットをコックピット マウンティング アームのスロットに合わせます。ボルトで固定し、4 x M8 ボルト、ワッシ
ャー、フランジ ナットで固定します。
04 – 画像を参照してください。ヨークプレートの取り付け (サイドマウント)。(ボトムマウントヨークに推奨)。ヨーク プレートのプレス スタッドにスペーサーを取り付け、アセンブリーをスペーサー プレートの穴に合わせます。4 x M6 フランジ ナットで固定し
ます。
05 – 画像を参照してください。A) リアエンドメンバーをフレームに固定している上部のボルトとワッシャーを取り外します。B) シート スライダーをフレームに固定しているラチェット ハンドルを取り外します。
06 – 画像を参照してください。サイドアームの取り付け。(T ナットの位置)。2 x T ナットをフレームの上部チャネルに取り付け、マークされた位置にスライドさせます。
07 – 画像を参照してください。A) 左のシート ブラケットをシート スライダーに固定しているボルトとワッシャーを取り外します。B) シートブラケットを取り外します。
08 – 画像を参照してください。(T ナットの位置)。A) エンド プレートをフロント シート スライダーに固定しているボルトを取り外し、エンド プレートを取り外します。B) 2 x T ナットをフロント シート スライダー アセンブリの上下のチャネルに取り付けます。T 
ナットをマークされた位置にスライドさせます。
09 – 画像を参照してください。A) シート ブラケット スロットを、シート スライダー メンバーに取り付けられた T ナットに合わせます。B) 手順 7(a) で取り外したボルトとワッシャーを再度取り付けます。
10 – 画像を参照してください。A) 手順 5(b) で取り外したラチェット ハンドルを取り付けます。B) 手順 5(a) で取り外したボルトとワッシャーを取り付けます。
11 – 画像を参照してください。ステップ 6 で取り付けた T ナットにフライト アーム マウントのスロットを合わせます。4 x M8 ボルトとワッシャーでボルトで固定します。
12 – 画像を参照してください。A) フライト プレートのスロットをフライト アームのネジ付きインサートに合わせます。B) 4 x M8 ボルトとワッシャーでボルトで固定します。
13 – 画像を参照してください。A) フライト アーム アセンブリのスロットをフライト アーム マウントのネジ付きインサートに合わせます。B) 4 x M8 ボルトとワッシャーでボルトで固定します。
14 – 画像を参照してください。センター HOTAS ポールの取り付け。T ナットの取り付け方法については、ステップ 7 から 10 に進みます。 A) センター ポール アダプターの穴を、ステップ 8(b) で取り付けた T ナットに合わせます。B) 4 x M8 ボルトとワッシャ
ーでボルトで固定します。
15 – 画像を参照してください。A) センター ポール マウント アームの穴をセンター ポール アダプターの穴に合わせます。B) 4 x M8 ボルトとワッシャーでボルトで固定します。
16 – 画像を参照してください。A) センター ポール ブラケットの取り付け穴をセンター ポール取り付けアームの穴に合わせます。B) 1 x M8 ボルト、ワッシャー、Nyloc ナットでボルトで固定します。
17 – 画像を参照してください。M8 ワッシャー付きの 2 x ラチェット ハンドルを取り付けます。
18 – 画像を参照してください。A) HOTAS アングル ブラケットのネジ付きインサートとスロットをセンター ポール ブラケットのスロットに合わせます。B) ボルトで固定し、1 x M8 ボルト、ワッシャー、フランジ ナットで固定します。
19 – 画像を参照してください。A) 2 x M8 ショルダー ボルトでボルトで固定します。B) HOTAS プレートの穴を HOTAS アングル ブラケットのネジ付きインサートに合わせます。ボルトで固定し、2 x M8 皿ボルトで固定します。
20 – 画像を参照してください。調整範囲。ボルトを緩めて、セットアップを希望の位置に調整します。ボルトを締めて所定の位置に固定します。



46

support@nextlevelracing.com

21 – 画像を参照してください。サポートブロックの取り付け。(より強力な Hotas Pole セットアップに推奨)。A) シート スライダーをフレームに固定しているラチェット ハンドルを取り外します。B) エンドプレートをシートスライダーに固定しているボルトを取
り外します。エンドプレートを取り外します。
22 – 画像を参照してください。(Tナットの位置)。A) 2 x T ナットをサイド チャネルに取り付け、マークされた位置にスライドさせます。B) ベース メンバーの背面からエンド キャップを取り外します。
23 – 画像を参照してください。(Tナットの位置)。A) 各サイドメンバーの上部チャネルに 1 x T ナットを取り付けます。T ナットをマークされた位置にスライドさせます。B) 前に手順 22(b) で取り外したエンド キャップを取り付けます。
24 – 画像を参照してください。A) 手順 21(b) で取り外した皿ボルトとエンド プレートを取り付けます。B) 前にステップ 21(a) でアンインストールしたラチェット ハンドルを取り付けます。
25 – 画像を参照してください。A) コーナー ブラケットのスロットを、手順 22(a) および手順 23(a) で取り付けた T ナットに合わせます。B) ボルトで固定し、1 x M8 ボルトとワッシャーで固定します。C) ボルトで固定し、1 x M8 ボルトとワッシャーで固定しま
す。
26 – 画像を参照してください。上げられたシートの取り付け。(ラダーを使用する場合に推奨)。A) シート ブラケットをシート スライダーに固定しているボルトを取り外します。B) シートブラケットを取り外します。
27 – 画像を参照してください。A) シート スライダーをベース フレームに固定しているラチェット ハンドルを取り外します。B) エンドプレートをシートスライダーに固定しているボルトを取り外します。
28 – 画像を参照してください。T-NUTSの場所。リアビュー - フロントシートスライダー。BOTTOM VIEW - フロントとバック シート スライダー。A) シート スライダーを取り外します。B) 2 x T ナットを両方のシート スライダー メンバーの下部チャネルに取り付
け、2 x T ナットをフロント シート スライダー メンバーのサイド チャネルに取り付けます。T ナットをマークされた位置にスライドさせます。
29 – 画像を参照してください。A) シート ブラケットの穴とスロットを、シート スライダー メンバーをコックピットのフレームに固定していた T ナットに合わせます。ボルトで固定し、M8 ラチェット ハンドルで固定します。B) 手順 28(b) でシート スライダー メン
バーに取り付けた T ナットをシート ブラケットのスロットに合わせます。ボルトで固定し、M8 ボルトとワッシャーで固定します。
30 – 画像を参照してください。エクストルージョン エンド プレートをリア シート スライダー メンバーに取り付け、手順 27(b) で取り外した皿ボルトで固定します。
31 – 画像を参照してください。A) ロッキング コーナー ブロックの穴をシート スライダー メンバーのネジ穴に合わせます。ボルトで固定し、2 x M8 ボルトとワッシャーで固定します。B) ロッキング コーナー ブロックのスロットを、手順 28 (b) で取り付けた T 
ナットに合わせます。ボルトで固定し、2 x M8 ボルトとワッシャーで固定します。C) ロッキング コーナー ブロックのスロットとシート ブラケットのスロットにボルトで通します。2 x M8 フランジ ナットで固定します。
32 – 画像を参照してください。サイド HOTAS セットアップ。(T ナットの位置)。HOTAS を取り付けたい側の垂直ポストの内側と外側の両方のチャネルに 2 つの T ナットを取り付けます。T ナットをマークされた位置にスライドさせます。
33 – 画像を参照してください。A) センター ポール アダプターの穴を、手順 32 で取り付けた T ナットに合わせます。B) 4 x M8 ボルトとワッシャーでボルトで固定します。
34 – 画像を参照してください。センター ポール マウント アームの穴をセンター ポール アダプターの穴に合わせます。ボルトで固定し、4 x M8 ボルトとワッシャーで固定します。
35 – 画像を参照してください。A) センター ポール ブラケットの取り付け穴をセンター ポール取り付けアームの穴に合わせます。B) ボルトで M8 ボルト、ワッシャー、Nyloc ナットで固定します。
36 – 画像を参照してください。M8 ワッシャー付きの 2 x ラチェット ハンドルを取り付けます。
37 – 画像を参照してください。A) HOTAS プレートの穴を HOTAS アングル ブラケットのネジ付きインサートに合わせます。ボルトで固定し、2 x M8 皿ボルトで固定します。B) HOTAS アングル ブラケットのネジ付きインサートとスロットをセンター ポール ブ
ラケットのスロットに合わせます。C) ボルトで固定し、1 x M8 ボルト、ワッシャー、フランジ ナットで固定します。
38 – 画像を参照してください。調整範囲。ボルトを緩めて、セットアップを希望の位置に調整します。ボルトを締めて所定の位置に固定します。
39 – 画像を参照してください。モーション V3 セットアップ。T-NUTSの場所。後部座席スライダー - 上面図 - 底面図。フロントシートスライダー - 上面図 - 底面図。4 x T ナットをフロント シート スライダー メンバーの上部と下部のチャネルの両方に取り付け
ます。2 x T ナットをリア シート スライダー メンバーの下部チャネルに取り付け、マークされた位置にスライドさせます。
40 – 画像を参照してください。A) フライト アーム取り付けプレートの穴を、前に手順 39 で取り付けた T ナット (およびフロント シート スライダー メンバーのネジ穴) に合わせます。皿穴にボルトで固定し、2 x 皿ボルトで固定します。B) ボルトで固定し、2 x 
M8 ボルトとワッシャーで固定します。
41 – 画像を参照してください。押し出しエンド プレートの皿穴を後部シート スライダーのネジ穴に合わせます。ボルトで固定し、2 x M8 皿ボルトで固定します。
42 – 画像を参照してください。リア シート スライダー アセンブリを Next Level Racing Motion V3 プラットフォームの取り付けスロットに合わせます。ボルトで固定し、2 x M8 ボルトとワッシャーで固定します。
43 – 画像を参照してください。フロント シート スライダー アセンブリを Next Level Racing Motion V3 プラットフォームの取り付けスロットに合わせます。ボルトで固定し、2 x M8 ボルトとワッシャーで固定します。
44 – 画像を参照してください。A) フライト プレートのスロットをフライト アームのネジ付きインサートに合わせます。B) 4 x M8 ボルトとワッシャーでボルトで固定します。
45 – 画像を参照してください。A) フライト アーム マウントのスロットをフライト アーム マウント プレートのネジ付きインサートに合わせます。B) M8 ボルトとワッシャーでボルトで固定します。
46 – 画像を参照してください。A) フライト アーム アセンブリのスロットをマウント アームのネジ付きインサートに合わせます。B) M8 ボルトとワッシャーでボルトで固定します。
47 – 画像を参照してください。A) センター ポール アダプターの穴を、手順 39 で取り付けた T ナットに合わせます。B) 4 x M8 ボルトとワッシャーでボルトで固定します。
48 – 画像を参照してください。A) センター ポール マウント アームの穴をセンター ポール アダプターの穴に合わせます。B) M8 ボルトとワッシャーでボルトで固定します。
49 – 画像を参照してください。A) センター ポール ブラケットの取り付け穴をセンター ポール取り付けアームの穴に合わせます。B) M8 ボルト、ワッシャー、Nyloc ナットでボルトで固定します。C) 2 x M8 ラチェット ハンドルとワッシャーでボルトで固定しま
す。
50 – 画像を参照してください。A) HOTAS アングル ブラケットのネジ付きインサートとスロットをセンター ポール ブラケットのスロットに合わせます。B) M8 ボルト、ワッシャー、フランジ ナットでボルトで固定します。
51 – 画像を参照してください。A) M8 ショルダー ボルトでボルトで固定します。B) HOTAS プレートの穴を HOTAS アングル ブラケットのネジ付きインサートに合わせます。M8 皿ボルトでボルトを締めて固定します。

警告
• 締めすぎるとフレームが損傷する可能性があるため、組み立てに電動工具を使用しないでください。
• さらにサポートが必要な場合は、取り付けビデオを参照するか、support@nextlevelracing.com までお問い合わせください。
• T ナットが押し出し内に正しく配置されていることを確認してください。
• 部品を無理に組み立てないでください。
• クロススレッドボルトは避けてください。
• 押し出し部分の鋭いエッジに注意してください。

支援
組み立てビデオ。QR コードをスキャンします。bit.ly/nlrbuild
製品についてさらにサポートが必要な場合は、フレンドリーなチームまでご連絡ください: support@nextlevelracing.com



47

Video Instruction: bit.ly/nlrbuild

PT

ELITE SERIES FLIGHT PACK Manual de Instruções

Sabemos que você está ansioso para começar a voar! Não se apresse com as instruções e siga este guia para montar seu produto. Você estará se preparando para 
o sucesso seguindo o livreto de instruções para otimizar totalmente o seu produto. Para vídeo de montagem, digitalize o código QR. bit.ly/nlrbuild. Siga-nos. Escanear 
código QR

VERIFICAÇÕES PRÉ-VOO
AVISO
• Não use ferramentas elétricas para a montagem, pois o aperto excessivo pode danificar as peças.
• Se precisar de mais suporte, consulte o vídeo de instalação ou entre em contato conosco em support@nextlevelracing.com
• Certifique-se de que os T-Nuts estão colocados corretamente na extrusão.
• Não force as peças juntas.
• Evite parafusos de rosca cruzada.
• Cuidado com arestas vivas nas peças de extrusão.

Se você precisar de qualquer suporte com seu produto, entre em contato com nossa equipe amigável em: support@nextlevelracing.com
AVISO RISCO DE ASFIXIA

Peças pequenas não para crianças menores de 3 anos ou indivíduos que tenham tendência a colocar objetos não comestíveis na boca.

ÍNDICE
DIAGRAMAS DE LOCAL DE MONTAGEM
Prato Hotas – PÁG.: 8
Placa da Forquilha - PÁGINA: 9
Flight Plate – PÁGINA: 10

INSTALAÇÃO DA PLACA DO GARFO
Para cockpits Wheel Plate – PÁGINA: 11
Para cockpits Side Mount – PÁGINA: 11

INSTALAÇÃO DE BRAÇO LATERAL E HOTAS POLE
Braço Lateral – PÁGINA: 12
Centro Hotas Pole – PÁGINA: 15

CONFIGURAÇÕES OPCIONAIS
Blocos de suporte (para uma configuração mais forte do Hotas Pole) – PÁGINA: 17
Assento elevado (para configurações com lemes) – PÁGINA: 19
Poste Hotas Lateral – PÁGINA: 21

CONFIGURAÇÕES Motion V3 - PÁGINA: 23

LOCAIS DE MONTAGEM DA PLACA HOTAS
LOCAIS DE MONTAGEM DA PLACA DO GARFO
LOCAIS DE MONTAGEM DA PLACA DE VOO

COMEÇAR
01 – Consulte a imagem. INSTALAÇÃO DA PLACA ESPAÇADORA (Placa Roda). (Recomendado para garfos com braçadeiras de montagem). Alinhe as ranhuras na placa 
do espaçador com os orifícios de montagem na placa da roda. Aparafuse e prenda com 4 parafusos M8, porcas de flange e arruelas.
02 – Consulte a imagem. INSTALAÇÃO DA PLACA DO YOKE (Placa da Roda). (Recomendado para garfos montados na parte inferior). Instale 4 espaçadores de nylon nos 
pinos pressionados da placa do garfo e alinhe o conjunto com os orifícios na placa da roda. Aparafuse e prenda com 4 porcas flangeadas M6.
03 – Consulte a imagem. INSTALAÇÃO DA PLACA ESPAÇADORA (montagem lateral). (Recomendado para garfos com braçadeiras de montagem). Alinhe as ranhuras da 
placa espaçadora com as ranhuras dos braços de montagem do cockpit. Aparafuse e prenda com 4 parafusos M8, arruelas e porcas de flange.
04 – Consulte a imagem. INSTALAÇÃO DA PLACA DO GARFO (montagem lateral). (Recomendado para garfos montados na parte inferior). Instale os espaçadores nos 
pinos pressionados da placa do garfo e alinhe o conjunto com os orifícios da placa do espaçador. Prenda com 4 porcas flangeadas M6.
05 – Consulte a imagem. A) Desinstale os parafusos e arruelas superiores que prendem a extremidade traseira ao quadro. B) Desinstale as alças de catraca que 
prendem os controles deslizantes do assento ao quadro.
06 – Consulte a imagem. INSTALAÇÃO DO BRAÇO LATERAL. (Locais da Porca T). Instale 2 x T-Nuts no canal superior do quadro e deslize-os para os locais marcados.



48

support@nextlevelracing.com

07 – Consulte a imagem. A) Desinstale os parafusos e arruelas que prendem os suportes do assento esquerdo aos controles deslizantes do assento. B) Remova os 
suportes do assento.
08 – Consulte a imagem. (Locais da Porca T). A) Desinstale os parafusos que prendem a placa final aos controles deslizantes do assento dianteiro e remova a placa final. 
B) Instale 2 porcas em T nos canais superior e inferior do conjunto deslizante do assento dianteiro. Deslize as T-Nuts para o local marcado.
09 – Consulte a imagem. A) Alinhe as ranhuras do suporte do assento com as porcas em T instaladas nos membros deslizantes do assento. B) Reinstale os parafusos e 
arruelas desinstalados anteriormente na Etapa 7(a).
10 – Consulte a imagem. A) Instale as alças de catraca desinstaladas anteriormente na Etapa 5(b). B) Instale os parafusos e arruelas previamente desinstalados na Etapa 
5(a).
11 – Consulte a imagem. Alinhe as ranhuras no suporte do braço de voo com as porcas T instaladas anteriormente na Etapa 6. Aparafuse e prenda com 4 parafusos M8 e 
arruelas.
12 – Consulte a imagem. A) Alinhe as ranhuras na Placa de Voo com as inserções roscadas no Braço de Voo. B) Aparafuse e prenda com 4 parafusos M8 e arruelas.
13 – Consulte a imagem. A) Alinhe as ranhuras no conjunto do braço de voo com as inserções roscadas no suporte do braço de voo. B) Aparafuse e prenda com 4 
parafusos M8 e arruelas.
14 – Consulte a imagem. INSTALAÇÃO DE POLO HOTAS DE CENTRO. Para obter instruções sobre como instalar as porcas em T, vá para as etapas 7 a 10. A) Alinhe os 
orifícios no adaptador de poste central com as porcas em T instaladas anteriormente na etapa 8(b). B) Aparafuse e prenda com 4 parafusos M8 e arruelas.
15 – Consulte a imagem. A) Alinhe os orifícios do braço de montagem do pólo central com os orifícios do adaptador do pólo central. B) Aparafuse e prenda com 4 
parafusos M8 e arruelas.
16 – Consulte a imagem. A) Alinhe os orifícios de montagem no suporte do pólo central com o orifício no braço de montagem do pólo central. B) Aparafuse e prenda com 
1 parafuso M8, arruela e porca Nyloc.
17 – Consulte a imagem. Instale 2 alças de catraca com arruelas M8.
18 – Consulte a imagem. A) Alinhe as inserções roscadas e as ranhuras no suporte de ângulo HOTAS com as ranhuras no suporte de poste central. B) Aparafuse e 
prenda com 1 parafuso M8, arruela e porca flangeada.
19 – Consulte a imagem. A) Aparafuse e prenda com 2 parafusos de ombro M8. B) Alinhe os furos na placa HOTAS com os encaixes roscados no suporte angular HOTAS. 
Aparafuse e prenda com 2 parafusos escareados M8.
20 – Consulte a imagem. ALCANCE DO AJUSTE. Solte os parafusos e ajuste a configuração na posição desejada. Aperte os parafusos para fixá-los no lugar.
21 – Consulte a imagem. INSTALAÇÃO DE BLOCOS DE SUPORTE. (Recomendado para uma configuração mais forte do Hotas Pole). A) Desinstale as alças da catraca que 
prendem os controles deslizantes do assento à estrutura. B) Desinstale o parafuso que prende a placa final aos controles deslizantes do assento. Remova a placa final.
22 – Consulte a imagem. (Localização da Porca T). A) Instale 2 porcas T no canal lateral e deslize-as para os locais marcados. B) Desinstale as tampas da parte de trás 
dos membros da base.
23 – Consulte a imagem. (Localização da Porca T). A) Instale 1 x T-Nut no canal superior de cada membro lateral. Deslize T-Nuts para o local marcado. B) Instale as tampas 
de extremidade desinstaladas anteriormente na Etapa 22(b).
24 – Consulte a imagem. A) Instale os parafusos escareados e a placa final previamente desinstalados na Etapa 21(b). B) Instale o Ratchet Handle previamente 
desinstalado na Etapa 21(a).
25 – Consulte a imagem. A) Alinhe as ranhuras nos suportes de canto com as porcas T instaladas anteriormente na Etapa 22(a) e Etapa 23(a). B) Aparafuse e prenda com 
1 parafuso M8 e arruela. C) Aparafuse e prenda com 1 parafuso M8 e arruela.
26 – Consulte a imagem. INSTALAÇÃO DO ASSENTO ELEVADO. (Recomendado se estiver usando lemes). A) Desinstale os parafusos que prendem os suportes do 
assento aos controles deslizantes do assento. B) Remova os suportes do assento.
27 – Consulte a imagem. A) Desinstale as alças da catraca que prendem os controles deslizantes do assento à estrutura da base. B) Desinstale os parafusos que 
prendem as placas finais aos deslizadores do assento.
28 – Consulte a imagem. LOCALIZAÇÃO T-NUTS. VISTA TRASEIRA - Controle deslizante do banco dianteiro. VISTA INFERIOR - Controles deslizantes dos bancos 
dianteiros e traseiros. A) Remova os controles deslizantes do assento. B) Instale 2 porcas em T no canal inferior de ambos os membros deslizantes do assento e 2 porcas 
em T no canal lateral do membro deslizante do assento dianteiro. Deslize T-Nuts para os locais marcados.
29 – Consulte a imagem. A) Alinhe os orifícios e ranhuras nos suportes do assento com as porcas em T que prendiam os membros deslizantes do assento à estrutura da 
cabine. Aparafuse e prenda com alças de catraca M8. B) Alinhe as porcas em T previamente instaladas nos membros deslizantes do assento na Etapa 28(b) com os slots 
nos suportes do assento. Aparafuse e prenda com parafusos e arruelas M8.
30 – Consulte a imagem. Instale as placas de extremidade de extrusão no membro deslizante do assento traseiro e prenda com parafusos rebaixados previamente 
desinstalados na Etapa 27(b).
31 – Consulte a imagem. A) Alinhe os orifícios nos blocos de canto de travamento com os orifícios roscados nos membros deslizantes do assento. Aparafuse e prenda 
com 2 parafusos M8 e arruelas. B) Alinhe as ranhuras nos blocos de canto de travamento com as porcas em T instaladas na Etapa 28 (b). Aparafuse e prenda com 2 
parafusos M8 e arruelas. C) Aparafuse através das ranhuras do Bloco de Canto de Bloqueio e da ranhura do Suporte do Assento. Prenda com 2 porcas flangeadas M8.
32 – Consulte a imagem. CONFIGURAÇÃO DE HOTAS LATERAIS. (Locais da Porca T). Instale 2 x T-Nuts nos canais interno e externo do Poste Vertical no lado em que 
você gostaria de instalar o HOTAS. Deslize T-Nuts para o local marcado.
33 – Consulte a imagem. A) Alinhe os orifícios no adaptador de poste central com as porcas em T previamente instaladas na Etapa 32. B) Aparafuse e prenda com 4 
parafusos M8 e arruelas.
34 – Consulte a imagem. Alinhe os orifícios do braço de montagem do pólo central com os orifícios do adaptador do pólo central. Aparafuse e prenda com 4 parafusos 
M8 e arruelas.
35 – Consulte a imagem. A) Alinhe os orifícios de montagem no suporte do pólo central com os orifícios no braço de montagem do pólo central. B) Aparafuse e prenda 
com parafuso M8, arruela e porca Nyloc.
36 – Consulte a imagem. Instale 2 alças de catraca com arruelas M8.
37 – Consulte a imagem. A) Alinhe os furos na placa HOTAS com as inserções roscadas no suporte angular HOTAS. Aparafuse e prenda com 2 parafusos escareados 
M8. B) Alinhe as inserções roscadas e as ranhuras no suporte de ângulo HOTAS com as ranhuras no suporte de poste central. C) Aparafuse e prenda com 1 parafuso M8, 
arruela e porca flangeada.
38 – Consulte a imagem. ALCANCE DO AJUSTE. Solte os parafusos e ajuste a configuração na posição desejada. Aperte os parafusos para fixá-los no lugar.



49

Video Instruction: bit.ly/nlrbuild

39 – Consulte a imagem. MOTION V3 CONFIGURAÇÃO. LOCALIZAÇÃO T-NUTS. Controle deslizante do banco traseiro – vista superior – vista inferior. Controle 
deslizante do banco dianteiro – vista superior – vista inferior. Instale 4 porcas em T nos canais superior e inferior do membro deslizante do assento dianteiro. Instale 2 x 
T-Nuts no canal inferior do membro traseiro do Seat Slider e deslize-os para os locais marcados.
40 – Consulte a imagem. A) Alinhe os orifícios nas placas de montagem do braço de voo com as porcas em T previamente instaladas na Etapa 39 (e os orifícios 
rosqueados no membro deslizante do assento dianteiro). Aparafuse através dos orifícios escareados e prenda com 2 x parafusos escareados. B) Aparafuse e prenda 
com 2 parafusos M8 e arruelas.
41 – Consulte a imagem. Alinhe os orifícios rebaixados nas placas de extremidade de extrusão com os orifícios rosqueados no controle deslizante do assento traseiro. 
Aparafuse e prenda com 2 parafusos escareados M8.
42 – Consulte a imagem. Alinhe o conjunto deslizante do banco traseiro com os slots de montagem na plataforma Next Level Racing Motion V3. Aparafuse e prenda com 
2 parafusos M8 e arruelas.
43 – Consulte a imagem. Alinhe o conjunto deslizante do banco dianteiro com os slots de montagem na plataforma Next Level Racing Motion V3. Aparafuse e prenda 
com 2 parafusos M8 e arruelas.
44 – Consulte a imagem. A) Alinhe as ranhuras na Placa de Voo com as inserções roscadas no Braço de Voo.B) Aparafuse e prenda com 4 Parafusos M8 e Arruelas.
45 – Consulte a imagem. A) Alinhe as ranhuras no suporte do braço de voo com as inserções roscadas na placa de montagem do braço de voo. B) Aparafuse e prenda 
com parafusos M8 e arruelas.
46 – Consulte a imagem. A) Alinhe as ranhuras no conjunto do braço de voo com as inserções roscadas no braço de montagem. B) Aparafuse e prenda com parafusos 
M8 e arruelas.
47 – Consulte a imagem. A) Alinhe os orifícios no adaptador de poste central com as porcas em T previamente instaladas na Etapa 39. B) Aparafuse e prenda com 4 
parafusos M8 e arruelas.
48 – Consulte a imagem. A) Alinhe os orifícios do braço de montagem do pólo central com os orifícios do adaptador do pólo central. B) Aparafuse e prenda com 
parafusos M8 e arruelas.
49 – Consulte a imagem. A) Alinhe os orifícios de montagem no suporte do pólo central com os orifícios no braço de montagem do pólo central. B) Aparafuse e prenda 
com um parafuso M8, arruela e porca Nyloc. C) Aparafuse e prenda com 2 alças de catraca M8 e arruelas.
50 – Consulte a imagem. A) Alinhe as inserções roscadas e as ranhuras no suporte de ângulo HOTAS com as ranhuras no suporte de poste central. B) Aparafuse e 
prenda com um parafuso M8, arruela e porca flangeada.
51 – Consulte a imagem. A) Aparafuse e prenda com parafusos de ombro M8. B) Alinhe os furos na placa HOTAS com as inserções roscadas no suporte angular HOTAS. 
Aparafuse e prenda com parafusos escareados M8.

AVISO
• Não use ferramentas elétricas para a montagem, pois o aperto excessivo pode danificar o quadro.
• Se precisar de mais suporte, consulte o vídeo de instalação ou entre em contato conosco em support@nextlevelracing.com
• Certifique-se de que os T-Nuts estão colocados corretamente na extrusão.
• Não force as peças juntas.
• Evite parafusos de rosca cruzada.
• Cuidado com arestas vivas nas peças de extrusão.

ASSISTÊNCIA
VÍDEO DE MONTAGEM. Escaneie o código QR. bit.ly/nlrbuild
Se você precisar de mais suporte com seu produto, entre em contato com nossa equipe amigável em: support@nextlevelracing.com



50

support@nextlevelracing.com

RU

ELITE SERIES FLIGHT PACK Инструкция по эксплуатации

Мы знаем, что вы хотите начать летать! Не торопитесь с инструкциями и следуйте этому руководству, чтобы собрать свой продукт. Вы настроите себя на успех, 
следуя буклету с инструкциями, чтобы полностью оптимизировать свой продукт. Для видео сборки отсканируйте QR-код. bit.ly/nlrbuild. Подписывайтесь на нас. 
Сканировать QR-код

ПРЕДПОЛЕТНЫЕ ПРОВЕРКИ
ПРЕДУПРЕЖДЕНИЕ
• Пожалуйста, не используйте электроинструменты для сборки, так как чрезмерное затягивание может привести к повреждению деталей.
• Если вам требуется дополнительная поддержка, просмотрите видео по установке или свяжитесь с нами по адресу support@nextlevelracing.com.
• Убедитесь, что Т-образные гайки правильно размещены внутри профиля.
• Не соединяйте детали силой.
• Избегайте болтов с перекрестной резьбой.
• Остерегайтесь острых краев экструзионных элементов.

Если вам требуется поддержка по вашему продукту, свяжитесь с нашей дружной командой по адресу: support@nextlevelracing.com
ПРЕДУПРЕЖДЕНИЕ ОПАСНОСТЬ УДУШЬЯ

Мелкие детали не предназначены для детей младше 3 лет или лиц, склонных брать в рот несъедобные предметы.

ОГЛАВЛЕНИЕ
СХЕМЫ МОНТАЖНЫХ МЕСТОПОЛОЖЕНИЙ
Тарелка Хотаса – СТРАНИЦА: 8
Пластина бугеля – СТРАНИЦА: 9
Полетная пластина – СТРАНИЦА: 10

УСТАНОВКА БУГАЛЬНОЙ ПЛАСТИНЫ
Для кокпитов с колесными дисками – СТРАНИЦА: 11
Для кокпитов с боковым креплением – СТРАНИЦА: 11

УСТАНОВКА БОКОВЫХ РЫЧАГОВ И СТОЛБ HOTAS
Боковой рычаг – СТРАНИЦА: 12
Центр Хотас Поул – СТРАНИЦА: 15

ДОПОЛНИТЕЛЬНЫЕ НАСТРОЙКИ
Опорные блоки (для более прочной установки Hotas Pole) – СТРАНИЦА: 17
Приподнятое сиденье (для установок с рулями) – СТРАНИЦА: 19
Боковой столб Хотас – СТРАНИЦА: 21

НАСТРОЙКИ Motion V3 – СТРАНИЦА: 23

МЕСТА МОНТАЖА ПЛАСТИНЫ HOTAS
МЕСТА МОНТАЖА БУГАЛЬНОЙ ПЛАСТИНЫ
МЕСТА КРЕПЛЕНИЯ ПОЛЕТНОЙ ПЛАСТИНЫ

НАЧАЛО
01 – См. изображение. УСТАНОВКА ПРОКЛАДКИ (Колесная пластина). (Рекомендуется для хомутов с монтажными зажимами). Совместите прорези на 
прокладочной пластине с монтажными отверстиями на колесной пластине. Вверните и закрепите с помощью 4 болтов M8, фланцевых гаек и шайб.
02 – См. изображение. УСТАНОВКА БУГАЛЬНОЙ ПЛАСТИНЫ (Колесная пластина). (Рекомендуется для вилки с нижним креплением). Установите 4 нейлоновых 
прокладки на прессованные шпильки пластины бугеля и совместите сборку с отверстиями на пластине колеса. Прикрутите и закрепите 4 фланцевыми гайками 
M6.
03 – См. изображение. УСТАНОВКА ПРОКЛАДКИ (боковое крепление). (Рекомендуется для хомутов с монтажными зажимами). Совместите прорези на 
распорной пластине с прорезями на монтажных рычагах кабины. Прикрутите и закрепите 4 болтами M8, шайбами ​​и фланцевыми гайками.
04 – См. изображение. УСТАНОВКА БУГАЛЬНОЙ ПЛАСТИНЫ (боковое крепление). (Рекомендуется для вилки с нижним креплением). Установите распорки на 
запрессованные шпильки пластины бугеля и совместите сборку с отверстиями на пластине распорки. Закрепите с помощью 4 фланцевых гаек M6.
05 – См. изображение. A) Снимите верхние болты и шайбы, крепящие заднюю концевую балку к раме. B) Снимите храповые ручки, крепящие ползунки 
сиденья к раме.
06 – См. изображение. УСТАНОВКА БОКОВОГО РЫЧАГА. (Местоположения Т-образных гаек). Установите 2 Т-образных гайки в верхний канал рамы и сдвиньте 
их в отмеченные места.



51

Video Instruction: bit.ly/nlrbuild

07 – См. изображение. A) Снимите болты и шайбы, крепящие левые кронштейны сиденья к направляющим сиденья. Б) Снимите кронштейны сиденья.
08 — См. изображение. (Местоположения Т-образных гаек). A) Открутите болты, крепящие концевую пластину к ползункам переднего сиденья, и снимите 
концевую пластину. B) Установите 2 x Т-образные гайки в верхний и нижний каналы узла ползунка переднего сиденья. Сдвиньте Т-образные гайки в 
отмеченное место.
09 – См. изображение. A) Совместите прорези кронштейна сиденья с Т-образными гайками, установленными в элементах салазок сиденья. B) Установите на 
место болты и шайбы, ранее снятые на шаге 7(a).
10 – См. изображение. A) Установите рукоятки храповика, которые ранее были удалены на шаге 5(b). B) Установите болты и шайбы, ранее снятые на шаге 5(a).
11 – См. изображение. Совместите прорези на креплении стрелы с Т-образными гайками, ранее установленными на шаге 6. Вверните и закрепите с помощью 4 
болтов M8 и шайб.
12 – См. изображение. A) Совместите прорези на пластине полета с резьбовыми вставками на рычаге полета. B) Вверните и закрепите 4 болтами M8 с 
шайбами.
13 – См. изображение. A) Совместите прорези на маховике в сборе с резьбовыми вставками на креплении маховика. B) Вверните и закрепите 4 болтами M8 с 
шайбами.
14 – См. изображение. ЦЕНТР УСТАНОВКИ СТОЛБОВ HOTAS. Инструкции по установке Т-образных гаек см. в шагах с 7 по 10. А) Совместите отверстия на 
адаптере центральной стойки с Т-образными гайками, ранее установленными на шаге 8(b). B) Вверните и закрепите 4 болтами M8 с шайбами.
15 – См. изображение. A) Совместите отверстия на кронштейне для крепления центральной стойки с отверстиями на адаптере центральной стойки. B) Вверните 
и закрепите 4 болтами M8 с шайбами.
16 – См. изображение. A) Совместите монтажные отверстия на кронштейне центральной стойки с отверстием на монтажном рычаге центральной стойки. B) 
Вверните болт и закрепите с помощью 1 болта M8, шайбы и гайки Nyloc.
17 – См. изображение. Установите 2 ручки с трещоткой с шайбами ​​M8.
18 – См. изображение. A) Совместите резьбовые вставки и прорези на угловом кронштейне HOTAS с прорезями на кронштейне для центральной стойки. B) 
Вверните болт и закрепите с помощью 1 болта M8, шайбы и фланцевой гайки.
19 – См. изображение. A) Вверните и закрепите двумя болтами с буртиком M8. B) Совместите отверстия на пластине HOTAS с резьбовыми вставками на 
угловом кронштейне HOTAS. Вкрутите и закрепите двумя болтами с потайной головкой M8.
20 – См. изображение. ДИАПАЗОН РЕГУЛИРОВКИ. Ослабьте болты и отрегулируйте установку в желаемое положение. Затяните болты, чтобы зафиксировать 
их на месте.
21 – См. изображение. УСТАНОВКА ОПОРНЫХ БЛОКОВ. (Рекомендуется для более сильной установки Hotas Pole). A) Снимите храповые ручки, которыми 
ползунки сиденья крепятся к раме. B) Снимите болт, крепящий торцевую пластину к ползунам сиденья. Снимите торцевую пластину.
22 – См. изображение. (Расположение Т-образной гайки). А) Установите 2 Т-образных гайки в боковой канал и сдвиньте их в отмеченные места. B) Снимите 
торцевые заглушки с задней части базовых элементов.
23 – См. изображение. (Расположение Т-образной гайки). A) Установите по 1 Т-образной гайке в верхний канал каждого лонжерона. Сдвиньте Т-образные гайки 
в отмеченное место. B) Установите торцевые заглушки, ранее удаленные на шаге 22(b).
24 – См. изображение. A) Установите болты с потайной головкой и торцевую пластину, снятые ранее на шаге 21(b). B) Установите рукоятку с храповым 
механизмом, ранее удаленную на шаге 21(a).
25 – См. изображение. A) Совместите прорези на угловых кронштейнах с Т-образными гайками, ранее установленными на шаге 22(a) и шаге 23(a). B) Вкрутите 
болт и закрепите 1 болтом M8 с шайбой. C) Вкрутите болт и закрепите 1 болтом M8 с шайбой.
26 – См. изображение. УСТАНОВКА ПОДЪЕМНОГО СИДЕНЬЯ. (Рекомендуется при использовании рулей). A) Снимите болты, крепящие кронштейны сиденья к 
направляющим сиденья. Б) Снимите кронштейны сиденья.
27 – См. изображение. A) Снимите храповые ручки, которыми ползунки сиденья крепятся к базовой раме. B) Снимите болты, крепящие торцевые пластины к 
ползунам сиденья.
28 – См. изображение. РАСПОЛОЖЕНИЕ. ВИД СЗАДИ — слайдер переднего сиденья. ВИД СНИЖУ — ползунки переднего и заднего сиденья. А) Снимите 
ползунки сиденья. B) Установите 2 Т-образных гайки в нижний канал обоих элементов ползуна сиденья и 2 х Т-образных гайки в боковой канал переднего 
элемента ползуна сиденья. Сдвиньте Т-образные гайки в отмеченные места.
29 – См. изображение. A) Совместите отверстия и прорези на кронштейнах сиденья с Т-образными гайками, которые крепили элементы салазок сиденья к 
раме кабины. Вкрутите болты и зафиксируйте рукоятками с храповым механизмом M8. B) Совместите Т-образные гайки, ранее установленные в элементах 
салазок сиденья на шаге 28(b), с прорезями на кронштейнах сиденья. Вкрутите и закрепите болтами и шайбами ​​M8.
30 – См. изображение. Установите торцевые пластины экструзии на задний элемент ползунка седла и закрепите болтами с потайной головкой, снятыми ранее 
на шаге 27(b).
31 – См. изображение. A) Совместите отверстия на фиксирующих угловых блоках с резьбовыми отверстиями на элементах салазок сиденья. Вкрутите и 
закрепите двумя болтами M8 с шайбами. B) Совместите прорези на фиксирующих угловых блоках с Т-образными гайками, установленными на шаге 28 (b). 
Вкрутите и закрепите двумя болтами M8 с шайбами. C) Вверните болты в пазы фиксирующего углового блока и паз кронштейна сиденья. Закрепите двумя 
фланцевыми гайками M8.
32 – См. изображение. БОКОВАЯ ГОРЯЧАЯ НАСТРОЙКА. (Местоположения Т-образных гаек). Установите по 2 Т-образных гайки во внутренний и внешний 
каналы вертикальной стойки с той стороны, на которой вы хотите установить HOTAS. Сдвиньте Т-образные гайки в отмеченное место.
33 – См. изображение. A) Совместите отверстия на адаптере центральной стойки с Т-образными гайками, ранее установленными в шаге 32. B) Вверните и 
закрепите 4 болтами M8 с шайбами.
34 – См. изображение. Совместите отверстия на кронштейне для крепления центральной стойки с отверстиями на адаптере центральной стойки. Вкрутите и 
закрепите 4 болтами M8 с шайбами.
35 – См. изображение. A) Совместите монтажные отверстия на кронштейне центральной стойки с отверстиями на монтажном рычаге центральной стойки. B) 
Вверните и закрепите болтом M8, шайбой и гайкой Nyloc.
36 – См. изображение. Установите 2 ручки с трещоткой с шайбами ​​M8.



52

support@nextlevelracing.com

37 – См. изображение. A) Совместите отверстия на пластине HOTAS с резьбовыми вставками на угловом кронштейне HOTAS. Вкрутите и закрепите двумя 
болтами с потайной головкой M8. B) Совместите резьбовые вставки и прорези на угловом кронштейне HOTAS с прорезями на кронштейне для центральной 
стойки. C) Вверните болт и закрепите с помощью 1 болта M8, шайбы и фланцевой гайки.
38 – См. изображение. ДИАПАЗОН РЕГУЛИРОВКИ. Ослабьте болты и отрегулируйте установку в желаемое положение. Затяните болты, чтобы зафиксировать 
их на месте.
39 – См. изображение. НАСТРОЙКА MOTION V3. РАСПОЛОЖЕНИЕ. Ползунок заднего сиденья — вид сверху — вид снизу. Ползунок переднего сиденья — вид 
сверху — вид снизу. Установите по 4 Т-образных гайки в верхний и нижний канал переднего элемента ползунка сиденья. Установите 2 Т-образных гайки в 
нижний канал заднего элемента ползунка сиденья и сдвиньте их в отмеченные места.
40 – См. изображение. A) Совместите отверстия на монтажных пластинах лонжерона с Т-образными гайками, ранее установленными в шаге 39 (и резьбовыми 
отверстиями на ползунке переднего сиденья). Вкрутите болты в отверстия с потайной головкой и закрепите двумя болтами с потайной головкой. B) Вверните и 
закрепите двумя болтами M8 с шайбами.
41 – См. изображение. Совместите отверстия с потайной головкой на торцевых пластинах экструзии с резьбовыми отверстиями на заднем ползунке сиденья. 
Вкрутите и закрепите двумя болтами с потайной головкой M8.
42 – См. изображение. Совместите ползунок заднего сиденья с монтажными пазами на платформе Next Level Racing Motion V3. Вкрутите и закрепите двумя 
болтами M8 с шайбами.
43 – См. изображение. Совместите ползунок переднего сиденья с монтажными пазами на платформе Next Level Racing Motion V3. Вкрутите и закрепите двумя 
болтами M8 с шайбами.
44 – См. изображение. A) Совместите прорези на пластине скребка с резьбовыми вставками на рукояти скребка. B) Вкрутите и закрепите болтами 4 x M8 с 
шайбами.
45 – См. изображение. A) Совместите прорези на креплении стрелы с резьбовыми вставками на пластине крепления стрелы. B) Вверните и закрепите болтами 
и шайбами ​​M8.
46 – См. изображение. A) Совместите прорези на стреле в сборе с резьбовыми вставками на монтажной стойке. B) Вверните и закрепите болтами и шайбами ​​
M8.
47 – См. изображение. A) Совместите отверстия на адаптере центральной стойки с Т-образными гайками, ранее установленными на шаге 39. B) Вверните и 
закрепите 4 болтами M8 с шайбами.
48 – См. изображение. A) Совместите отверстия на кронштейне для крепления центральной стойки с отверстиями на адаптере центральной стойки. B) 
Вверните и закрепите болтами и шайбами ​​M8.
49 – См. изображение. A) Совместите монтажные отверстия на кронштейне центральной стойки с отверстиями на монтажном рычаге центральной стойки. B) 
Вверните и закрепите болтом M8, шайбой и гайкой Nyloc. C) Вверните болт и закрепите с помощью 2 храповых ручек M8 и шайб.
50 – См. изображение. A) Совместите резьбовые вставки и прорези на угловом кронштейне HOTAS с прорезями на кронштейне для центральной стойки. B) 
Вверните и закрепите болтом M8, шайбой и фланцевой гайкой.
51 – См. изображение. A) Вкрутите и закрепите болтами с буртиком M8. B) Совместите отверстия на пластине HOTAS с резьбовыми вставками на угловом 
кронштейне HOTAS. Прикрутите и закрепите болтами с потайной головкой M8.

ПРЕДУПРЕЖДЕНИЕ
• Пожалуйста, не используйте электроинструменты для сборки, так как чрезмерное затягивание может повредить раму.
• Если вам требуется дополнительная поддержка, просмотрите видео по установке или свяжитесь с нами по адресу support@nextlevelracing.com.
• Убедитесь, что Т-образные гайки правильно размещены внутри профиля.
• Не соединяйте детали силой.
• Избегайте болтов с перекрестной резьбой.
• Остерегайтесь острых краев экструзионных элементов.

ПОМОЩЬ
ВИДЕО СБОРКИ. Отсканируйте QR-код. bit.ly/nlrbuild
Если вам требуется дополнительная поддержка по вашему продукту, свяжитесь с нашей дружной командой по адресу: support@nextlevelracing.com



53

Video Instruction: bit.ly/nlrbuild

TR

ELITE SERİSİ UÇUŞ PAKETİ Kullanım Kılavuzu

Uçmaya başlamak için can attığınızı biliyoruz! Talimatlarla zaman ayırın ve ürününüzü monte etmek için bu kılavuzu izleyin. Ürününüzü tamamen optimize etmek için 
talimat kitapçığını takip ederek kendinizi başarıya hazırlayacaksınız. Montaj videosu için QR kodunu tarayın. bit.ly/nlrbuild. Bizi takip et. QR kodunu tarayın

UÇUŞ ÖNCESİ KONTROLLER
UYARI
• Aşırı sıkma parçalara zarar verebileceğinden lütfen montaj için elektrikli aletler kullanmayın.
• Daha fazla desteğe ihtiyacınız varsa, kurulum videosuna bakın veya support@nextlevelracing.com adresinden bizimle iletişime geçin.
• Lütfen T-Somunların ekstrüzyona doğru şekilde yerleştirildiğinden emin olun.
• Parçaları birbirine zorlamayın.
• Çapraz diş açan cıvatalardan kaçının.
• Ekstrüzyon parçalarındaki keskin kenarlara dikkat edin.

Ürününüzle ilgili herhangi bir desteğe ihtiyacınız varsa, lütfen şu adresten güler yüzlü ekibimizle iletişime geçin: support@nextlevelracing.com
UYARI BOĞULMA TEHLİKESİ

Küçük parçalar, 3 yaşından küçük çocuklar veya yenmeyen nesneleri ağzına götürme eğilimi olan kişiler için uygun değildir.

İÇİNDEKİLER
MONTAJ YER ŞEMALARI
Hotas Tabağı – SAYFA: 8
Boyunduruk Plakası – SAYFA: 9
Uçuş Plakası– SAYFA: 10

BOYUNCA PLAKASI MONTAJI
Wheel Plate kokpitleri için – SAYFA: 11
Yan Montajlı kokpitler için – SAYFA: 11

YAN KOL VE HOTAS DİREK MONTAJI
Yan Kol – SAYFA: 12
Merkez Hotas Direği – SAYFA: 15

İSTEĞE BAĞLI KURULUMLAR
Destek Blokları (daha güçlü bir Hotas Pole kurulumu için) – SAYFA: 17
Yükseltilmiş Koltuk (dümenli kurulumlar için) – SAYFA: 19
Side Hotas Direği – SAYFA: 21

Motion V3 KURULUMLARI – SAYFA: 23

HOTAS PLAKA MONTAJ YERLERİ
BORDÜR PLAKASI MONTAJ YERLERİ
UÇUŞ PLAKASI MONTAJ YERLERİ

BAŞLAT
01 – Resme bakın. ARA PLAKA MONTAJI (Tekerlek Plakası). (Montaj Kelepçeli Boyunduruklar için önerilir). Ara Parça Plakasındaki yuvaları Tekerlek Plakasındaki montaj 
delikleriyle hizalayın. 4 x M8 Cıvata, Flanş Somunları ve Pullarla cıvatalayın ve sabitleyin.
02 – Resme bakın. BORDÜR PLAKASI MONTAJI (Tekerlek Plakası). (Alta Monteli Boyunduruklar için önerilir). Yoke Plakasının preslenmiş saplamalarına 4 x Naylon Aralayıcı 
takın ve tertibatı Tekerlek Plakasındaki deliklerle hizalayın. 4 x M6 Flanş Somunları ile cıvatalayın ve sabitleyin.
03 – Resme bakın. ARA PLAKA MONTAJI (Yan Montaj). (Montaj Kelepçeli Boyunduruklar için önerilir). Ara Plaka üzerindeki yuvaları kokpit Montaj Kolları üzerindeki 
yuvalarla hizalayın. 4 x M8 Cıvata, Pul ve Flanş Somunları ile cıvatalayın ve sabitleyin.
04 – Resme bakın. BORDÜR PLAKASI MONTAJI (Yan Montaj). (Alta Monteli Boyunduruklar için önerilir). Ara Parçalarını Boyunduruk Plakasının preslenmiş saplamalarına 
takın ve tertibatı Ara Parça Plakasındaki deliklerle hizalayın. 4 x M6 Flanşlı somunlarla sabitleyin.
05 – Resme bakın. A) Arka Uç Elemanı çerçeveye sabitleyen üst Cıvataları ve Pulları çıkarın. B) Koltuk Sürgülerini çerçeveye sabitleyen Cırcır Kollarını çıkarın.
06 – Resme bakın. YAN KOL TAKIMI. (T-Somun Konumları). Çerçevenin üst kanalına 2 adet T-Somun takın ve bunları işaretli konumlara kaydırın.



54

support@nextlevelracing.com

07 – Resme bakın. A) Sol Koltuk Braketlerini Koltuk Sürgülerine sabitleyen Cıvataları ve Pulları çıkarın. B) Koltuk Braketlerini çıkarın.
08 – Resme bakın. (T-Somun Konumları). A) Uç Plakasını ön Koltuk Sürgülerine sabitleyen Cıvataları sökün ve Uç Plakayı çıkarın. B) Ön Koltuk Kaydırıcı düzeneğinin üst ve 
alt kanalına 2 x T-Somun takın. T-Somunları işaretli konuma kaydırın.
09 – Resme bakın. A) Koltuk Braketi yuvalarını, Koltuk Kaydırıcı elemanlarına takılan T-Somunlarla hizalayın. B) Daha önce Adım 7(a)’da kaldırılan Cıvataları ve Pulları 
yeniden takın.
10 – Resme bakın. A) Daha önce Adım 5(b)’de kaldırılan Cırcır Kollarını takın. B) Daha önce Adım 5(a)’da kaldırılan Cıvataları ve Pulları takın.
11 – Resme bakın. Uçuş Kolu Montajındaki yuvaları daha önce Adım 6’da takılan T-Somunlarla hizalayın. 4 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin.
12 – Resme bakın. A) Uçuş Plakası üzerindeki yuvaları Uçuş Kolu üzerindeki dişli ekler ile hizalayın. B) 4 x M8 Cıvata ve Pul ile cıvatalayın ve sabitleyin.
13 – Resme bakın. A) Uçuş Kolu aksamındaki yuvaları Uçuş Kolu Montajındaki dişli ek parçalarla hizalayın. B) 4 x M8 Cıvata ve Pul ile cıvatalayın ve sabitleyin.
14 – Resme bakın. MERKEZ HOTAS DİREK MONTAJI. T-Somunların nasıl takılacağına ilişkin talimatlar için Adım 7 ila 10’a gidin. A) Merkez Direk Adaptöründeki delikleri 
daha önce Adım 8(b)’de takılmış olan T-Somunlarla hizalayın. B) 4 x M8 Cıvata ve Pul ile cıvatalayın ve sabitleyin.
15 – Resme bakın. A) Merkez Direk Montaj Kolundaki delikleri Merkez Direk Adaptöründeki deliklerle hizalayın. B) 4 x M8 Cıvata ve Pul ile cıvatalayın ve sabitleyin.
16 – Resme bakın. A) Merkez Direk Braketi üzerindeki montaj deliklerini Merkez Direk Montaj Kolu üzerindeki delikle hizalayın. B) 1 x M8 Cıvata, Pul ve Nyloc Somun ile 
cıvatalayın ve sabitleyin.
17 – Resme bakın. 2 x Cırcır Kolunu M8 Pullarla takın.
18 – Resme bakın. A) HOTAS Köşeli Mesnet üzerindeki dişli ekleri ve yuvaları Merkez Direk Mesnetindeki yuvalarla hizalayın. B) 1 x M8 Cıvata, Pul ve Flanş Somunu ile 
cıvatalayın ve sabitleyin.
19 – Resme bakın. A) 2 x M8 Omuz cıvatası ile cıvatalayın ve sabitleyin. B) HOTAS Plakası üzerindeki delikleri HOTAS Köşebent üzerindeki dişli ekler ile hizalayın. 2 x M8 
Havşa Başlı Cıvata ile cıvatalayın ve sabitleyin.
20 – Resme bakın. AYAR ARALIĞI. Cıvataları gevşetin ve kurulumu istenen konuma ayarlayın. Yerine sabitlemek için cıvataları sıkın.
21 – Resme bakın. DESTEK BLOKLARININ MONTAJI. (Daha güçlü bir Hotas Pole kurulumu için önerilir). A) Koltuk Sürgülerini Çerçeveye sabitleyen Cırcır Kollarını çıkarın. B) 
Uç Plakasını Koltuk Sürgülerine sabitleyen Cıvatayı sökün. Uç Plakasını çıkarın.
22 – Resme bakın. (T-Somun Yeri). A) Yan kanala 2 adet T-Somun takın ve işaretli yerlere kaydırın. B) Taban Elemanlarının arkasındaki Uç Kapaklarını çıkarın.
23 – Resme bakın. (T-Somun Yeri). A) Her bir Yan Elemanın üst kanalına 1 x T-Somun takın. T-Somunları işaretli konuma kaydırın. B) Daha önce Adım 22(b)’de kaldırılan Uç 
Kapaklarını takın.
24 – Resme bakın. A) Daha önce Adım 21(b)’de çıkarılmış olan Havşa Başlı Cıvataları ve Uç Plakayı takın. B) Daha önce Adım 21(a)’da kaldırılan Ratchet Handle’ı kurun.
25 – Resme bakın. A) Köşe braketlerindeki yuvaları daha önce Adım 22(a) ve Adım 23(a)’da takılmış olan T-Somunlarla hizalayın. B) 1 x M8 Cıvata ve Pul ile cıvatalayın ve 
sabitleyin. C) 1 x M8 Cıvata ve Pul ile cıvatalayın ve sabitleyin.
26 – Resme bakın. YÜKSELTİLMİŞ KOLTUK MONTAJI. (Dümen kullanılıyorsa önerilir). A) Koltuk Braketlerini Koltuk Sürgülerine sabitleyen Cıvataları çıkarın. B) Koltuk 
Braketlerini çıkarın.
27 – Resme bakın. A) Koltuk Sürgülerini Taban Çerçevesine sabitleyen Cırcır Kollarını çıkarın. B) Uç Plakaları Koltuk Sürgülerine sabitleyen Cıvataları çıkarın.
28 – Resme bakın. T-SOMUNLARIN YERİ. ARKA GÖRÜNÜM - Ön Koltuk Kaydırıcısı. ALTTAN GÖRÜNÜM - Ön ve Arka Koltuk Sürgüleri. A) Koltuk Sürgülerini çıkarın. B) Her 
iki Koltuk Sürgü Elemanının alt kanalına 2 x T-Somun ve ön Koltuk Sürgü elemanının yan kanalına 2 x T-Somun takın. T-Somunları işaretli yerlere kaydırın.
29 – Resme bakın. A) Koltuk Braketlerindeki delikleri ve yuvaları, Koltuk Kaydırıcı Elemanlarını kokpit çerçevesine sabitleyen T-Somunlarla hizalayın. M8 Cırcır Kolları 
ile vidalayın ve sabitleyin. B) Adım 28(b)’de Koltuk Kaydırıcı elemanlarına önceden takılmış olan T-Somunları, Koltuk Braketlerindeki yuvalarla hizalayın. M8 Cıvatalar ve 
Pullarla cıvatalayın ve sabitleyin.
30 – Resme bakın. Ekstrüzyon Uç Plakalarını arka Koltuk Kaydırıcı elemanına takın ve daha önce Adım 27(b)’de çıkarılmış olan Havşa Başlı Cıvatalarla sabitleyin.
31 – Resme bakın. A) Kilitleme Köşe Bloklarındaki delikleri Koltuk Sürgü elemanlarındaki dişli deliklerle hizalayın. 2 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin. B) 
Kilitleme Köşe Bloklarındaki yuvaları Adım 28 (b)’de takılan T-Somunlarla hizalayın. 2 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin. C) Kilitleme Köşe Bloğu yuvalarından 
ve Koltuk Braketi yuvasından cıvatayla geçirin. 2 x M8 Flanş Somunları ile sabitleyin.
32 – Resme bakın. YAN HOTAS KURULUMU. (T-Somun Konumları). HOTAS’ı kurmak istediğiniz taraftaki Dikey Direğin hem iç hem de dış kanallarına 2 x T-Somun takın. 
T-Somunları işaretli konuma kaydırın.
33 – Resme bakın. A) Merkez Direk Adaptöründeki delikleri daha önce Adım 32’de takılan T-Somunlarla hizalayın. B) 4 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin.
34 – Resme bakın. Merkez Direk Montaj Kolundaki delikleri Merkez Direk Adaptöründeki deliklerle hizalayın. 4 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin.
35 – Resme bakın. A) Merkez Direk Braketi üzerindeki montaj deliklerini Merkez Direk Montaj Kolu üzerindeki deliklerle hizalayın. B) M8 Cıvata, Pul ve Nyloc Somun ile 
cıvatalayın ve sabitleyin.
36 – Resme bakın. 2 x Cırcır Kolunu M8 Pullarla takın.
37 – Resme bakın. A) HOTAS Plakası üzerindeki delikleri HOTAS Köşebent üzerindeki dişli ekler ile hizalayın. 2 x M8 Havşa Başlı Cıvata ile cıvatalayın ve sabitleyin. B) 
HOTAS Köşeli Mesnet üzerindeki dişli ekleri ve yuvaları Merkez Direk Mesnetindeki yuvalarla hizalayın. C) 1 x M8 Cıvata, Pul ve Flanş Somunu ile cıvatalayın ve sabitleyin.
38 – Resme bakın. AYAR ARALIĞI. Cıvataları gevşetin ve kurulumu istenen konuma ayarlayın. Yerine sabitlemek için cıvataları sıkın.
39 – Resme bakın. HAREKET V3 KURULUMU. T-SOMUNLARIN YERİ. Arka Koltuk Sürgüsü – Üstten Görünüm – Alttan Görünüm. Ön Koltuk Sürgüsü – Üstten Görünüm – 
Alttan Görünüm. Ön Koltuk Kaydırıcı elemanının hem üst hem de alt kanalına 4 adet T-Somun takın. Arka Koltuk Kaydırıcı elemanının alt kanalına 2 adet T-Somun takın ve 
bunları işaretli konumlara kaydırın.
40 – Resme bakın. A) Uçuş Kolu Montaj Plakalarındaki delikleri, daha önce Adım 39’da takılmış T-Somunlarla (ve ön koltuk sürgü elemanındaki dişli deliklerle) hizalayın. 
Havşa deliklerinden cıvatalayın ve 2 x Havşa başlı cıvata ile sabitleyin. B) 2 x M8 Cıvata ve Pul ile cıvatalayın ve sabitleyin.
41 – Resme bakın. Ekstrüzyon Uç Plakalarındaki havşalı delikleri arka Koltuk Kaydırıcısındaki dişli deliklerle hizalayın. 2 x M8 Havşa Başlı Cıvata ile cıvatalayın ve sabitleyin.
42 – Resme bakın. Arka Koltuk Kaydırıcı tertibatını Next Level Racing Motion V3 platformundaki montaj yuvalarıyla hizalayın. 2 x M8 Cıvata ve Pullarla cıvatalayın ve 
sabitleyin.
43 – Resme bakın. Ön Koltuk Kaydırıcı tertibatını Next Level Racing Motion V3 platformundaki montaj yuvalarıyla hizalayın. 2 x M8 Cıvata ve Pullarla cıvatalayın ve 
sabitleyin.
44 – Resme bakın. A) Uçuş Plakasındaki yuvaları Uçuş Kolundaki dişli ekler ile hizalayın. B) 4 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin.



55

Video Instruction: bit.ly/nlrbuild

45 – Resme bakın. A) Uçuş Kolu Montaj Plakasındaki yuvaları, Uçuş Kolu Montaj Plakasındaki dişli ek parçalarla hizalayın. B) M8 Cıvatalar ve Pullarla cıvatalayın ve 
sabitleyin.
46 – Resme bakın. A) Uçuş Kolu düzeneği üzerindeki yuvaları Montaj Kolu üzerindeki dişli ekler ile hizalayın. B) M8 Cıvatalar ve Pullarla cıvatalayın ve sabitleyin.
47 – Resme bakın. A) Merkez Direk Adaptöründeki delikleri daha önce Adım 39’da takılan T-Somunlarla hizalayın. B) 4 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin.
48 – Resme bakın. A) Merkez Direk Montaj Kolundaki delikleri Merkez Direk Adaptöründeki deliklerle hizalayın. B) M8 Cıvatalar ve Pullarla cıvatalayın ve sabitleyin.
49 – Resme bakın. A) Merkez Direk Braketi üzerindeki montaj deliklerini Merkez Direk Montaj Kolu üzerindeki deliklerle hizalayın. B) Bir M8 Cıvata, Pul ve Nyloc Somun ile 
cıvatalayın ve sabitleyin. C) 2 x M8 Cırcır Kolları ve Pulları ile vidalayın ve sabitleyin.
50 – Resme bakın. A) HOTAS Köşeli Mesnet üzerindeki dişli ekleri ve yuvaları Merkez Direk Mesnetindeki yuvalarla hizalayın. B) Bir M8 Cıvata, Pul ve Flanş Somunu ile 
cıvatalayın ve sabitleyin.
51 – Resme bakın. A) M8 Boyunlu Cıvatalarla cıvatalayın ve sabitleyin. B) HOTAS plakasındaki delikleri HOTAS Köşebent üzerindeki dişli eklerle hizalayın. M8 Havşa Başlı 
Cıvatalarla cıvatalayın ve sabitleyin.

UYARI
• Aşırı sıkma çerçevenize zarar verebileceğinden lütfen montaj için elektrikli aletler kullanmayın.
• Daha fazla desteğe ihtiyacınız varsa, kurulum videosuna bakın veya support@nextlevelracing.com adresinden bizimle iletişime geçin.
• Lütfen T-Somunların ekstrüzyona doğru şekilde yerleştirildiğinden emin olun.
• Parçaları birbirine zorlamayın.
• Çapraz diş açan cıvatalardan kaçının.
• Ekstrüzyon parçalarındaki keskin kenarlara dikkat edin.

YARDIM
MONTAJ VİDEOSU. QR kodunu tarayın. bit.ly/nlrbuild
Ürününüzle ilgili daha fazla desteğe ihtiyacınız varsa, lütfen şu adresten güler yüzlü ekibimizle iletişime geçin: support@nextlevelracing.com



56

support@nextlevelracing.com

CZ

Návod k použití LETOVÉHO BALENÍ ŘADY ELITE

Víme, že toužíte začít létat! Udělejte si čas s pokyny a podle tohoto průvodce sestavte svůj produkt. Postupem podle návodu k plné optimalizaci vašeho produktu se 
připravíte na úspěch. Pro montážní video naskenujte QR kód. bit.ly/nlrbuild. Následuj nás. Naskenujte QR kód

PŘEDLETOVÉ KONTROLY
VAROVÁNÍ
• K montáži nepoužívejte elektrické nářadí, protože přílišné utažení může poškodit díly.
• Pokud požadujete další podporu, podívejte se na instalační video nebo nás kontaktujte na adrese support@nextlevelracing.com
• Ujistěte se, že jsou T-matice správně umístěny ve výlisku.
• Netlačte díly k sobě silou.
• Vyhněte se křížovým závitovým šroubům.
• Pozor na ostré hrany vytlačovaných kusů.

Pokud potřebujete jakoukoli podporu s vaším produktem, kontaktujte náš přátelský tým na adrese: support@nextlevelracing.com
VAROVÁNÍ NEBEZPEČÍ UDUŠENÍ

Malé části nejsou určeny dětem do 3 let nebo osobám, které mají tendenci vkládat si do úst nepoživatelné předměty.

OBSAH
SCHÉMA UMÍSTĚNÍ MONTÁŽE
Talíř Hotas – STRANA: 8
Třmenová deska – STRANA: 9
Letový štítek – STRANA: 10

INSTALACE JAHOVÉ DESKY
Pro kokpity Wheel Plate – STRANA: 11
Pro kokpity s boční montáží – STRANA: 11

INSTALACE BOČNÍHO RAMENA A STOLU HOTAS
Boční rameno – STRANA: 12
Střed Hotas Pole – STRANA: 15

VOLITELNÁ NASTAVENÍ
Podpůrné bloky (pro silnější nastavení Hotas Pole) – STRANA: 17
Zvýšené sedadlo (pro nastavení s kormidly) – STRANA: 19
Side Hotas Pole – STRANA: 21

NASTAVENÍ Motion V3 – STRANA: 23

UMÍSTĚNÍ MONTÁŽNÍ DESKY HOTAS
UMÍSTĚNÍ MONTÁŽNÍ DESKY YOKE
UMÍSTĚNÍ MONTÁŽE LETOVÉ DESKY

START
01 – viz obrázek. INSTALACE DISTANČNÍ DESKY (Díla kola). (Doporučeno pro třmeny s montážními svorkami). Vyrovnejte štěrbiny na distanční desce s montážními otvory 
na desce kola. Protáhněte je a zajistěte pomocí 4 šroubů M8, přírubových matic a podložek.
02 – Viz obrázek. INSTALACE JAHOVÉ DESKY (Díla kola). (Doporučeno pro třmeny se spodní montáží). Nainstalujte 4 x nylonové distanční podložky na lisované čepy 
třmenu a vyrovnejte sestavu s otvory na desce kola. Prošroubujte a zajistěte pomocí 4 přírubových matic M6.
03 – Viz obrázek. INSTALACE DISTANČNÍ DESKY (boční montáž). (Doporučeno pro třmeny s montážními svorkami). Zarovnejte štěrbiny na distanční desce se štěrbinami 
na montážních ramenech kokpitu. Prošroubujte a zajistěte pomocí 4 šroubů, podložek a přírubových matic M8.
04 – Viz obrázek. INSTALACE JAHOVÉ DESKY (boční montáž). (Doporučeno pro třmeny se spodní montáží). Nainstalujte distanční vložky na lisované čepy třmenu a 
vyrovnejte sestavu s otvory v distanční desce. Zajistěte pomocí 4 přírubových matic M6.
05 – Viz obrázek. A) Odmontujte horní šrouby a podložky zajišťující zadní koncový člen k rámu. B) Odmontujte ráčnové rukojeti zajišťující jezdce sedadla k rámu.
06 – Viz obrázek. INSTALACE BOČNÍHO RAMENA. (Umístění T-nut). Nainstalujte 2 x T-matice do horního kanálu rámu a posuňte je na označená místa.



57

Video Instruction: bit.ly/nlrbuild

07 – Viz obrázek. A) Odmontujte šrouby a podložky zajišťující levé držáky sedadla k jezdcům sedadla. B) Demontujte držáky sedadel.
08 – Viz obrázek. (Umístění T-nut). A) Odmontujte šrouby zajišťující koncovou desku k posuvníkům předního sedadla a sejměte koncovou desku. B) Nainstalujte 2 x 
T-matice do horního a spodního kanálu sestavy jezdce předního sedadla. Posuňte T-matice na označené místo.
09 – Viz obrázek. A) Zarovnejte drážky držáku sedadla s T-maticemi nainstalovanými v členech posuvníku sedadla. B) Znovu nainstalujte šrouby a podložky, které jste 
předtím odinstalovali v kroku 7(a).
10 – Viz obrázek. A) Nainstalujte ráčnové rukojeti, které jste dříve odinstalovali v kroku 5(b). B) Nainstalujte šrouby a podložky, které jste předtím odinstalovali v kroku 5(a).
11 – Viz obrázek. Vyrovnejte drážky na držáku letmého ramene s T-maticemi, které byly dříve nainstalovány v kroku 6. Prošroubujte a zajistěte pomocí 4 šroubů a 
podložek M8.
12 – Viz obrázek. A) Zarovnejte štěrbiny na nosné desce se závitovými vložkami na nosném rameni. B) Prošroubujte a zajistěte pomocí 4 šroubů a podložek M8.
13 – Viz obrázek. A) Zarovnejte drážky na sestavě letového ramene se závitovými vložkami na držáku letového ramene. B) Prošroubujte a zajistěte pomocí 4 šroubů a 
podložek M8.
14 – Viz obrázek. INSTALACE STŘEDOVÉHO STOPU HOTAS. Pokyny k instalaci T-matic naleznete v krocích 7 až 10. A) Zarovnejte otvory na adaptéru středového pólu s 
T-maticemi dříve nainstalovanými v kroku 8(b). B) Prošroubujte a zajistěte pomocí 4 šroubů a podložek M8.
15 – Viz obrázek. A) Zarovnejte otvory na montážním rameni středové tyče s otvory na adaptéru středové tyče. B) Prošroubujte a zajistěte pomocí 4 šroubů a podložek 
M8.
16 – Viz obrázek. A) Zarovnejte montážní otvory na držáku středové tyče s otvorem na montážním rameni středové tyče. B) Prošroubujte a zajistěte pomocí 1 x M8 šroubu, 
podložky a nylonové matice.
17 – Viz obrázek. Nainstalujte 2 x ráčnové rukojeti s podložkami M8.
18 – Viz obrázek. A) Zarovnejte závitové vložky a štěrbiny na úhlovém držáku HOTAS se štěrbinami na středovém držáku. B) Prošroubujte a zajistěte 1 šroubem M8, 
podložkou a přírubovou maticí.
19 – Viz obrázek. A) Prošroubujte a zajistěte 2 x M8 šrouby s osazením. B) Zarovnejte otvory na desce HOTAS se závitovými vložkami na úhlovém držáku HOTAS. 
Prošroubujte a zajistěte pomocí 2 x M8 zápustných šroubů.
20 – Viz obrázek. ROZSAH NASTAVENÍ. Povolte šrouby a upravte nastavení do požadované polohy. Utáhněte šrouby, abyste je zajistili na místě.
21 – Viz obrázek. INSTALACE PODPĚRNÝCH BLOKŮ. (Doporučeno pro silnější nastavení Hotas Pole). A) Odinstalujte ráčnové rukojeti zajišťující jezdce sedadla k rámu. B) 
Odmontujte šroub zajišťující koncovou desku k jezdcům sedadla. Odstraňte koncovou desku.
22 – Viz obrázek. (Umístění T-nut). A) Nainstalujte 2 x T-matice do bočního kanálu a posuňte je na označená místa. B) Odmontujte koncovky ze zadní strany členů 
základny.
23 – Viz obrázek. (Umístění T-nut). A) Nainstalujte 1 x T-matici do horního kanálu každého bočního členu. Posuňte T-matice na označené místo. B) Nainstalujte koncovky, 
které byly dříve odinstalovány v kroku 22(b).
24 – Viz obrázek. A) Nainstalujte zápustné šrouby a koncovou desku, které jste předtím odinstalovali v kroku 21(b). B) Nainstalujte rukojeť ráčny, která byla dříve 
odinstalována v kroku 21(a).
25 – Viz obrázek. A) Zarovnejte drážky na rohových konzolách s T-maticemi, které byly dříve nainstalovány v kroku 22(a) a kroku 23(a). B) Prošroubujte a zajistěte 1 x M8 
šroub a podložku. C) Prošroubujte a zajistěte 1 x M8 šroub a podložku.
26 – Viz obrázek. INSTALACE ZVÝŠENÉHO SEDADLA. (Doporučeno, pokud používáte kormidla). A) Odmontujte šrouby zajišťující držáky sedadel k jezdcům sedadel. B) 
Demontujte držáky sedadel.
27 – Viz obrázek. A) Odmontujte ráčnové rukojeti zajišťující jezdce sedadla k základnímu rámu. B) Odmontujte šrouby zajišťující koncové desky k jezdcům sedadla.
28 – Viz obrázek. UMÍSTĚNÍ T-NUTS. POHLED ZEZADU - Posuvník předních sedadel. POHLED DOLŮ - Posuvníky předních a zadních sedadel. A) Vyjměte jezdce 
sedadel. B) Nainstalujte 2 x T-matice do spodního kanálu obou členů posuvného sedadla a 2 x T-matice do bočního kanálu předního posuvného členu sedadla. Posuňte 
T-matice na označená místa.
29 – Viz obrázek. A) Zarovnejte otvory a štěrbiny na konzolách sedadla s T-maticemi, které připevňovaly členy jezdce sedadla k rámu kokpitu. Prošroubujte a zajistěte 
pomocí ráčnových rukojetí M8. B) Vyrovnejte T-matice, které byly dříve namontovány do posuvných členů sedadla v kroku 28(b) se štěrbinami na konzolách sedadla. 
Prošroubujte a zajistěte šrouby a podložkami M8.
30 – Viz obrázek. Nainstalujte vysunuté koncové desky na posuvný člen zadního sedadla a zajistěte je zápustnými šrouby, které byly dříve odinstalovány v kroku 27(b).
31 – Viz obrázek. A) Zarovnejte otvory na uzamykacích rohových blocích se závitovými otvory na členech jezdce sedadla. Prošroubujte a zajistěte pomocí 2 x M8 šroubů a 
podložek. B) Zarovnejte drážky na blokovacích rohových blocích s T-maticemi nainstalovanými v kroku 28 (b). Prošroubujte a zajistěte pomocí 2 x M8 šroubů a podložek. 
C) Prošroubujte drážky blokovacího rohového bloku a drážku držáku sedadla. Zajistěte pomocí 2 x M8 přírubových matic.
32 – Viz obrázek. NASTAVENÍ BOČNÍHO HOTAS. (Umístění T-nut). Nainstalujte 2 x T-matice do vnitřních i vnějších kanálů vertikálního sloupku na straně, na kterou chcete 
nainstalovat HOTAS. Posuňte T-matice na označené místo.
33 – Viz obrázek. A) Zarovnejte otvory na adaptéru středového pólu s T-maticemi dříve nainstalovanými v kroku 32. B) Prošroubujte a zajistěte pomocí 4 šroubů a 
podložek M8.
34 – Viz obrázek. Zarovnejte otvory na montážním rameni středové tyče s otvory na adaptéru středové tyče. Prošroubujte a zajistěte pomocí 4 šroubů a podložek M8.
35 – Viz obrázek. A) Zarovnejte montážní otvory na držáku středové tyče s otvory na montážním rameni středové tyče. B) Prošroubujte a zajistěte šroubem M8, 
podložkou a nylonovou maticí.
36 – Viz obrázek. Nainstalujte 2 x ráčnové rukojeti s podložkami M8.
37 – Viz obrázek. A) Zarovnejte otvory na desce HOTAS se závitovými vložkami na úhlovém držáku HOTAS. Prošroubujte a zajistěte pomocí 2 x M8 zápustných šroubů. 
B) Zarovnejte závitové vložky a štěrbiny na úhlovém držáku HOTAS se štěrbinami na středovém držáku. C) Prošroubujte a zajistěte pomocí 1 x M8 šroubu, podložky a 
přírubové matice.
38 – Viz obrázek. ROZSAH NASTAVENÍ. Povolte šrouby a upravte nastavení do požadované polohy. Utáhněte šrouby, abyste je zajistili na místě.
39 – Viz obrázek. NASTAVENÍ MOTION V3. UMÍSTĚNÍ T-NUTS. Posuvník zadních sedadel – pohled shora – pohled zdola. Posuvník předních sedadel – pohled shora 
– pohled zdola. Nainstalujte 4 x T-matice do horního a spodního kanálu posuvného členu předního sedadla. Nainstalujte 2 x T-matice do spodního kanálu zadního 
posuvného členu sedadla a posuňte je na označená místa.
40 – Viz obrázek. A) Vyrovnejte otvory na montážních deskách letového ramene s T-maticemi dříve nainstalovanými v kroku 39 (a se závitovými otvory na posuvném 
členu předního sedadla). Prošroubujte zapuštěné otvory a zajistěte 2 x zapuštěnými šrouby. B) Prošroubujte a zajistěte pomocí 2 x M8 šroubů a podložek.



58

support@nextlevelracing.com

41 – Viz obrázek. Vyrovnejte zapuštěné otvory na vytlačovacích koncových deskách se závitovými otvory na jezdci zadního sedadla. Prošroubujte a zajistěte pomocí 2 x 
M8 zápustných šroubů.
42 – Viz obrázek. Zarovnejte sestavu jezdce zadního sedadla s montážními drážkami na platformě Next Level Racing Motion V3. Prošroubujte a zajistěte pomocí 2 x M8 
šroubů a podložek.
43 – Viz obrázek. Zarovnejte sestavu jezdce předního sedadla s montážními drážkami na platformě Next Level Racing Motion V3. Prošroubujte a zajistěte pomocí 2 x M8 
šroubů a podložek.
44 – Viz obrázek. A) Zarovnejte štěrbiny na letkové desce se závitovými vložkami na letkovém ramenu. B) Prošroubujte a zajistěte 4 x M8 šrouby a podložkami.
45 – Viz obrázek. A) Zarovnejte štěrbiny na držáku letmého ramene se závitovými vložkami na desce držáku letového ramene. B) Prošroubujte a zajistěte šrouby a 
podložkami M8.
46 – Viz obrázek. A) Zarovnejte drážky na sestavě letového ramene se závitovými vložkami na montážním rameni. B) Prošroubujte a zajistěte šrouby a podložkami M8.
47 – Viz obrázek. A) Zarovnejte otvory na adaptéru středového pólu s T-maticemi dříve nainstalovanými v kroku 39. B) Prošroubujte a zajistěte pomocí 4 šroubů a 
podložek M8.
48 – Viz obrázek. A) Zarovnejte otvory na montážním rameni středové tyče s otvory na adaptéru středové tyče. B) Prošroubujte a zajistěte šrouby a podložkami M8.
49 – Viz obrázek. A) Zarovnejte montážní otvory na držáku středové tyče s otvory na montážním rameni středové tyče. B) Prošroubujte a zajistěte šroubem M8, 
podložkou a nylonovou maticí. C) Prošroubujte a zajistěte pomocí 2 x M8 ráčnových rukojetí a podložek.
50 – Viz obrázek. A) Zarovnejte závitové vložky a štěrbiny na úhlovém držáku HOTAS se štěrbinami na středovém držáku. B) Prošroubujte a zajistěte šroubem M8, 
podložkou a přírubovou maticí.
51 – Viz obrázek. A) Prošroubujte a zajistěte ramenními šrouby M8. B) Zarovnejte otvory na desce HOTAS se závitovými vložkami na úhlovém držáku HOTAS. 
Prošroubujte a zajistěte pomocí zápustných šroubů M8.

VAROVÁNÍ
• K montáži nepoužívejte elektrické nářadí, protože přílišné utažení může poškodit rám.
• Pokud požadujete další podporu, podívejte se na instalační video nebo nás kontaktujte na adrese support@nextlevelracing.com
• Ujistěte se, že jsou T-matice správně umístěny ve výlisku.
• Netlačte díly k sobě silou.
• Vyhněte se křížovým závitovým šroubům.
• Pozor na ostré hrany vytlačovaných kusů.

POMOC
MONTÁŽNÍ VIDEO. Naskenujte QR kód. bit.ly/nlrbuild
Pokud potřebujete další podporu s vaším produktem, kontaktujte prosím náš přátelský tým na adrese: support@nextlevelracing.com



59

Video Instruction: bit.ly/nlrbuild

PL

ELITE SERIES FLIGHT PACK Instrukcja obsługi

Wiemy, że nie możesz się doczekać latania! Nie spiesz się z instrukcjami i postępuj zgodnie z tym przewodnikiem, aby złożyć swój produkt. Ustawisz się na sukces, 
postępując zgodnie z instrukcją, aby w pełni zoptymalizować swój produkt. W przypadku montażu wideo zeskanuj kod QR. bit.ly/nlrbuild. Podążaj za nami. Skanowania 
QR code

KONTROLE PRZED LOTEM
OSTRZEŻENIE
• Proszę nie używać elektronarzędzi do montażu, ponieważ zbyt mocne dokręcenie może uszkodzić części.
• Jeśli potrzebujesz dalszej pomocy, zapoznaj się z filmem instalacyjnym lub skontaktuj się z nami pod adresem support@nextlevelracing.com
• Upewnij się, że nakrętki teowe są prawidłowo umieszczone w profilu.
• Nie łącz części na siłę.
• Unikaj śrub z gwintem poprzecznym.
• Uważaj na ostre krawędzie elementów wytłaczanych.

Jeśli potrzebujesz wsparcia dotyczącego Twojego produktu, skontaktuj się z naszym przyjaznym zespołem pod adresem: support@nextlevelracing.com
OSTRZEŻENIE NIEBEZPIECZEŃSTWO ZADŁAWIENIA

Małe części nie są przeznaczone dla dzieci poniżej 3 lat ani osób, które mają tendencję do wkładania do ust niejadalnych przedmiotów.

SPIS TREŚCI
SCHEMATY MIEJSCA MONTAŻU
Talerz Hotas – STRONA: 8
Płyta jarzma – STRONA: 9
Tablica rejestracyjna – STRONA: 10

MONTAŻ PŁYTY JRZMA
Do kokpitów Wheel Plate – STRONA: 11
Do kokpitów Side Mount – STRONA: 11

MONTAŻ WYSIĘGNIKA BOCZNEGO I SŁUPA HOTAS
Ramię boczne – STRONA: 12
Centrum Hotas Pole – STRONA: 15

USTAWIENIA OPCJONALNE
Bloki podporowe (dla mocniejszego zestawu Hotas Pole) – STRONA: 17
Podwyższone siedzisko (dla zestawów ze sterami) – STRONA: 19
Side Hotas Pole – STRONA: 21

USTAWIENIA Motion V3 – STRONA: 23

MIEJSCA MONTAŻU PŁYT HOTAS
MIEJSCA MONTAŻU PŁYTY JARZMA
LOKALIZACJE MONTAŻU PŁYTKI LOTNICZEJ

POCZĄTEK
01 – Patrz obraz. MONTAŻ PŁYTY DYSTANSOWEJ (płyta koła). (Zalecane dla jarzm z zaciskami montażowymi). Wyrównaj szczeliny w płycie dystansowej z otworami 
montażowymi w płycie koła. Przykręć i zabezpiecz czterema śrubami M8, nakrętkami kołnierzowymi i podkładkami.
02 – Patrz obraz. MONTAŻ PŁYTY JRZMA (płyty koła). (Zalecane dla jarzm montowanych od dołu). Zamontuj 4 nylonowe podkładki dystansowe na wciśniętych kołkach 
płyty jarzma i wyrównaj zespół z otworami w płycie koła. Przykręć i zabezpiecz 4 nakrętkami kołnierzowymi M6.
03 – Patrz obraz. MONTAŻ PŁYTY DYSTANSOWEJ (montaż boczny). (Zalecane dla jarzm z zaciskami montażowymi). Dopasuj szczeliny w płytce dystansowej do szczelin 
w ramionach montażowych kokpitu. Przykręć i zabezpiecz 4 śrubami M8, podkładkami i nakrętkami kołnierzowymi.
04 – Patrz obraz. MONTAŻ PŁYTY JARZMA (montaż boczny). (Zalecane dla jarzm montowanych od dołu). Zamontuj elementy dystansowe na wciśniętych kołkach płyty 
jarzma i wyrównaj zespół z otworami w płycie dystansowej. Zabezpiecz za pomocą 4 nakrętek kołnierzowych M6.
05 – Patrz obraz. A) Odkręć górne śruby i podkładki mocujące tylny element końcowy do ramy. B) Zdemontuj uchwyty zapadkowe mocujące suwaki siedziska do ramy.
06 – Patrz obraz. MONTAŻ RAMIENIA BOCZNEGO. (Lokalizacje nakrętek teowych). Zainstaluj 2 nakrętki teowe w górnym kanale ramy i wsuń je w zaznaczone miejsca.
07 – Patrz obraz. A) Odkręć śruby i podkładki mocujące lewe wsporniki siedzenia do prowadnic siedzenia. B) Zdejmij wsporniki siedzenia.



60

support@nextlevelracing.com

08 – Patrz obraz. (Lokalizacje nakrętek teowych). A) Odkręć śruby mocujące płytę końcową do prowadnic przednich siedzeń i zdejmij płytę końcową. B) Zamontuj 2 
nakrętki teowe w górnym i dolnym kanale zespołu prowadnicy przedniego siedzenia. Wsuń nakrętki teowe w zaznaczone miejsce.
09 – Patrz obraz. A) Wyrównaj gniazda wspornika siodełka z nakrętkami teowymi zainstalowanymi w elementach suwaka siedzenia. B) Ponownie zamontuj śruby i 
podkładki, które zostały wcześniej zdemontowane w kroku 7(a).
10 – Patrz ilustracja. A) Zainstaluj uchwyty zapadkowe, które zostały wcześniej odinstalowane w kroku 5(b). B) Zainstaluj śruby i podkładki, które zostały wcześniej 
zdemontowane w kroku 5(a).
11 – Patrz ilustracja. Wyrównaj szczeliny na uchwycie ramienia pilota z nakrętkami teowymi zainstalowanymi wcześniej w kroku 6. Przykręć i zabezpiecz czterema śrubami 
M8 i podkładkami.
12 – Patrz ilustracja. A) Wyrównaj szczeliny na płytce zabieraka z gwintowanymi wkładkami na ramieniu zabieraka. B) Przykręć i zabezpiecz 4 śrubami M8 i podkładkami.
13 – Patrz obraz. A) Wyrównaj szczeliny w zespole zabieraka z gwintowanymi wkładkami na mocowaniu zabieraka. B) Przykręć i zabezpiecz 4 śrubami M8 i podkładkami.
14 – Patrz ilustracja. CENTRALNA INSTALACJA SŁUPÓW HOTAS. Aby uzyskać instrukcje dotyczące montażu nakrętek teowych, przejdź do kroków od 7 do 10. A) 
Wyrównaj otwory w adapterze do tyczki centralnej z nakrętkami teowymi zainstalowanymi wcześniej w kroku 8(b). B) Przykręć i zabezpiecz 4 śrubami M8 i podkładkami.
15 – Patrz ilustracja. A) Wyrównaj otwory na środkowym ramieniu montażowym z otworami w adapterze do słupka środkowego. B) Przykręć i zabezpiecz 4 śrubami M8 i 
podkładkami.
16 – Patrz ilustracja. A) Wyrównaj otwory montażowe na środkowym wsporniku słupka z otworem na środkowym ramieniu montażowym słupka. B) Przykręć i zabezpiecz 1 
śrubą M8, podkładką i nakrętką Nyloc.
17 – Patrz obraz. Zainstaluj 2 uchwyty zapadkowe z podkładkami M8.
18 – Patrz obraz. A) Dopasuj gwintowane wkładki i gniazda na wsporniku kątowym HOTAS do otworów w środkowym wsporniku do słupka. B) Przykręć i zabezpiecz 1 
śrubą M8, podkładką i nakrętką kołnierzową.
19 – Patrz obraz. A) Przykręć i zabezpiecz 2 śrubami pasowanymi M8. B) Wyrównaj otwory w płycie HOTAS z gwintowanymi wkładkami na wsporniku kątowym HOTAS. 
Przykręć i zabezpiecz 2 śrubami z łbem stożkowym M8.
20 – Patrz obraz. ZAKRES REGULACJI. Poluzuj śruby i ustaw konfigurację w żądanej pozycji. Dokręć śruby, aby zamocować na miejscu.
21 – Patrz ilustracja. MONTAŻ BLOKÓW WSPORNIKOWYCH. (Zalecane do mocniejszej konfiguracji Hotas Pole). A) Zdemontuj uchwyty zapadkowe mocujące suwaki 
siedziska do ramy. B) Odkręć śrubę mocującą płytę końcową do prowadnic siedziska. Zdejmij płytkę końcową.
22 – Patrz obraz. (Położenie nakrętki teowej). A) Zamontuj 2 nakrętki teowe w kanale bocznym i wsuń je w zaznaczone miejsca. B) Zdemontuj zaślepki z tyłu elementów 
podstawy.
23 – Patrz ilustracja. (Położenie nakrętki teowej). A) Zamontuj 1 nakrętkę teową w górnym kanale każdej podłużnicy. Wsuń nakrętki T w zaznaczone miejsce. B) Zainstaluj 
zaślepki, które zostały wcześniej odinstalowane w kroku 22(b).
24 – Patrz ilustracja. A) Zainstaluj śruby z łbem stożkowym i płytę końcową, które zostały wcześniej zdemontowane w kroku 21(b). B) Zainstaluj uchwyt zapadkowy, który 
został wcześniej odinstalowany w kroku 21(a).
25 – Patrz obraz. A) Wyrównaj szczeliny na wspornikach narożnych z nakrętkami teowymi zainstalowanymi wcześniej w kroku 22(a) i kroku 23(a). B) Przykręć i zabezpiecz 
1 śrubą M8 i podkładką. C) Przykręć i zabezpiecz 1 śrubą M8 i podkładką.
26 – Patrz ilustracja. MONTAŻ PODNOSZONEGO SIEDZISKA. (Zalecane w przypadku używania sterów). A) Odkręć śruby mocujące wsporniki siedzenia do prowadnic 
siedzenia. B) Zdejmij wsporniki siedzenia.
27 – Patrz obraz. A) Odinstaluj uchwyty zapadkowe mocujące suwaki siedziska do ramy podstawy. B) Odkręć śruby mocujące płyty końcowe do prowadnic siedziska.
28 – Patrz ilustracja. LOKALIZACJA NAKRĘTEK T. WIDOK Z TYŁU — Suwak przedniego siedzenia. WIDOK Z DOŁU — suwaki przedniego i tylnego siedzenia. A) Zdejmij 
prowadnice siedziska. B) Zamontuj 2 nakrętki teowe w dolnym kanale obu elementów ślizgowych siedziska i 2 nakrętki teowe w boczny kanał przedniego elementu 
ślizgowego siedzenia. Wsuń nakrętki T w zaznaczone miejsca.
29 – Patrz obraz. A) Wyrównaj otwory i szczeliny wsporników siodełka z nakrętkami teowymi, które mocowały elementy ślizgowe siedzenia do ramy kokpitu. Przykręć 
i zabezpiecz uchwytami zapadkowymi M8. B) Wyrównaj nakrętki teowe wcześniej zainstalowane w elementach suwaka siedziska w kroku 28(b) ze szczelinami we 
wspornikach siedzenia. Przykręć i zabezpiecz śrubami i podkładkami M8.
30 – Patrz obraz. Zamontuj wytłoczone płyty końcowe na członie suwaka tylnego siedzenia i zabezpiecz śrubami z łbem stożkowym, które zostały wcześniej 
zdemontowane w kroku 27(b).
31 – Patrz obraz. A) Wyrównaj otwory blokujących narożników z gwintowanymi otworami elementów prowadnicy siedziska. Przykręć i zabezpiecz 2 śrubami M8 i 
podkładkami. B) Wyrównaj szczeliny blokujących narożników z nakrętkami teowymi zainstalowanymi w kroku 28 (b). Przykręć i zabezpiecz 2 śrubami M8 i podkładkami. 
C) Wkręć śruby w szczeliny blokującego bloku narożnego i gniazdo wspornika siedzenia. Zabezpiecz za pomocą 2 nakrętek kołnierzowych M8.
32 – Patrz obraz. BOCZNE USTAWIENIE HOTAS. (Lokalizacje nakrętek teowych). Zainstaluj 2 nakrętki teowe w kanałach wewnętrznych i zewnętrznych słupka pionowego 
po stronie, po której chcesz zainstalować HOTAS. Wsuń nakrętki T w zaznaczone miejsce.
33 – Patrz obraz. A) Wyrównaj otwory w adapterze drążka środkowego z nakrętkami teowymi zainstalowanymi wcześniej w kroku 32. B) Przykręć i zabezpiecz czterema 
śrubami M8 i podkładkami.
34 – Patrz obraz. Wyrównaj otwory na środkowym ramieniu montażowym z otworami w adapterze do słupka środkowego. Przykręć i zabezpiecz 4 śrubami i podkładkami 
M8.
35 – Patrz obraz. A) Wyrównaj otwory montażowe na wsporniku słupka środkowego z otworami na ramieniu montażowym słupka środkowego. B) Przykręć i zabezpiecz 
śrubą M8, podkładką i nakrętką Nyloc.
36 – Patrz ilustracja. Zainstaluj 2 uchwyty zapadkowe z podkładkami M8.
37 – Patrz obraz. A) Wyrównaj otwory w płycie HOTAS z gwintowanymi wkładkami na wsporniku kątowym HOTAS. Przykręć i zabezpiecz 2 śrubami z łbem stożkowym 
M8. B) Dopasuj gwintowane wkładki i otwory na wsporniku kątowym HOTAS do otworów w środkowym wsporniku do słupka. C) Przykręć i zabezpiecz 1 śrubą M8, 
podkładką i nakrętką kołnierzową.
38 – Patrz zdjęcie. ZAKRES REGULACJI. Poluzuj śruby i ustaw konfigurację w żądanej pozycji. Dokręć śruby, aby zamocować na miejscu.
39 – Patrz obraz. KONFIGURACJA RUCHU V3. LOKALIZACJA NAKRĘTEK T. Suwak tylnego siedzenia — widok z góry — widok z dołu. Suwak przedniego siedzenia — 
widok z góry — widok z dołu. Zamontuj 4 nakrętki teowe zarówno w górnym, jak i dolnym kanale przedniego elementu suwaka siedzenia. Zamontuj 2 nakrętki teowe w 
dolnym kanale elementu suwaka tylnego siedzenia i wsuń je w zaznaczone miejsca.



61

Video Instruction: bit.ly/nlrbuild

40 – Patrz obraz. A) Wyrównaj otwory na płytach montażowych wahacza z nakrętkami teowymi zainstalowanymi wcześniej w kroku 39 (i gwintowanymi otworami na 
elemencie suwaka przedniego siedzenia). Wkręć śruby przez otwory z łbem stożkowym i zabezpiecz 2 śrubami z łbem stożkowym. B) Przykręć i zabezpiecz 2 śrubami 
M8 i podkładkami.
41 – Patrz ilustracja. Wyrównaj otwory z łbem stożkowym na płytach końcowych wyciskania z gwintowanymi otworami na suwaku tylnego siedzenia. Przykręć i 
zabezpiecz 2 śrubami z łbem stożkowym M8.
42 – Patrz obraz. Dopasuj zespół suwaka tylnego siedzenia do otworów montażowych na platformie Next Level Racing Motion V3. Przykręć i zabezpiecz 2 śrubami M8 i 
podkładkami.
43 – Patrz ilustracja. Dopasuj zespół suwaka przedniego siedzenia do otworów montażowych na platformie Next Level Racing Motion V3. Przykręć i zabezpiecz 2 
śrubami M8 i podkładkami.
44 – Patrz obraz. A) Wyrównaj szczeliny na płycie zabieraka z gwintowanymi wkładkami na ramieniu zabieraka. B) Przykręć i zabezpiecz czterema śrubami M8 i 
podkładkami.
45 – Patrz ilustracja. A) Wyrównaj szczeliny na uchwycie ramienia z gwintowanymi wkładkami na płycie mocowania ramienia. B) Przykręć i zabezpiecz śrubami M8 i 
podkładkami.
46 – Patrz ilustracja. A) Wyrównaj szczeliny w zespole zabieraka z gwintowanymi wkładkami na ramieniu montażowym. B) Przykręć i zabezpiecz śrubami M8 i 
podkładkami.
47 – Patrz obraz. A) Wyrównaj otwory w adapterze drążka środkowego z nakrętkami teowymi zainstalowanymi wcześniej w kroku 39. B) Przykręć i zabezpiecz czterema 
śrubami M8 i podkładkami.
48 – Patrz ilustracja. A) Wyrównaj otwory w środkowym ramieniu montażowym z otworami w adapterze do tyczki centralnej. B) Przykręć i zabezpiecz śrubami M8 i 
podkładkami.
49 – Patrz obraz. A) Wyrównaj otwory montażowe na wsporniku słupka środkowego z otworami na ramieniu montażowym słupka środkowego. B) Przykręć i zabezpiecz 
śrubą M8, podkładką i nakrętką Nyloc. C) Przykręć i zabezpiecz za pomocą 2 uchwytów z grzechotką M8 i podkładek.
50 – Patrz obraz. A) Dopasuj gwintowane wkładki i gniazda na wsporniku kątowym HOTAS do otworów w środkowym wsporniku do słupka. B) Przykręć i zabezpiecz 
śrubą M8, podkładką i nakrętką kołnierzową.
51 – Patrz obraz. A) Przykręć i zabezpiecz śrubami pasowanymi M8. B) Wyrównaj otwory w płycie HOTAS z gwintowanymi wkładkami na wsporniku kątowym HOTAS. 
Przykręć i zabezpiecz śrubami z łbem stożkowym M8.

OSTRZEŻENIE
• Proszę nie używać elektronarzędzi do montażu, ponieważ zbyt mocne dokręcenie może uszkodzić ramę.
• Jeśli potrzebujesz dalszej pomocy, zapoznaj się z filmem instalacyjnym lub skontaktuj się z nami pod adresem support@nextlevelracing.com
• Upewnij się, że nakrętki teowe są prawidłowo umieszczone w profilu.
• Nie łącz części na siłę.
• Unikaj śrub z gwintem poprzecznym.
• Uważaj na ostre krawędzie elementów wytłaczanych.

WSPARCIE
FILM Z MONTAŻU. Zeskanuj kod QR. bit.ly/nlrbuild
Jeśli potrzebujesz dalszej pomocy dotyczącej swojego produktu, skontaktuj się z naszym przyjaznym zespołem pod adresem: support@nextlevelracing.com



62

support@nextlevelracing.com

AR

ELITE SERIES FLIGHT PACK ةعومجمل تاميلعتلا ليلد

.bit .ةعيرسلا ةباجتسالا زمر حسما ، ويديفلا عيمجتل .لماكلاب كجتنم نيسحتل تاميلعتلا بيتك عابتاب حاجنلل كسفن دادعإب موقتس .كجتنم عيمجتل ليلدلا اذه عبتاو تاميلعتلا عم كتقو ذخ !ناريطلا ءدب ىلع صيرح كنأ ملعن نحن
ly/nlrbuild. ةعيرسلا ةباجتسالا زمر حسم .انعبات

ةلحرلا لبق ام تاصوحف
ريذحت

.ءازجألا فلت ىلإ يدؤي نأ نكمي طبرلا ماكحإ يف طارفإلا نأ ثيح عيمجتلل ةيئابرهكلا تاودألا مادختسا مدع ىجري •
support@nextlevelracing.com ىلع انب لصتا وأ تيبثتلا ويديف عطقم رشتساف ، معدلا نم ديزم ىلإ ةجاحب تنك اذإ •

.قثبلا زاهج لخاد حيحص لكشب T-Nuts عضو نم دكأتلا ىجري •
.اعًم ءازجألا ربجت ال •

.ةعطاقتملا يغاربلا بنجت •
.قثبلا عطق ىلع ةداحلا فاوحلا نم رذحا •

support@nextlevelracing.com :ىلع دودولا انقيرفب لاصتالا ىجريف ، كجتنم عم معد يأ ىلإ ةجاحب تنك اذإ
قانتخالا رطخ ريذحت

.مههاوفأ يف لكألل ةحلاص ريغ ءايشأ عضو ىلإ نوليمي دارفأ يأ وأ تاونس 3 نس نود لافطألل تسيل ةريغصلا ءازجألا

تايوتحملا لودج
عقوملا تاططخم دعاصت

8 :ةحفصلا - ساتوه قبط
9 :ةحفصلا - رين ةحول
PAGE: 10 -ناريطلا ةحول

YOKE ةحول بيكرت
11 :ةحفصلا - تالجعلا تاذ ةحوللا تاذ ةدايقلا ةرمقل

11 :ةحفصلا - ةيبناجلا ةدايقلا تاروصقمل ةبسنلاب

ةراحلا دومع بيكرتو يبناجلا عارذلا
12 :ةحفصلا - يبناج عارذ

15 :ةحفصلا - لوب ساتوه زكرم

ةيرايتخالا تادادعإلا
17 :ةحفصلا - (Hotas باطقأل ىوقأ دادعإل) معدلا لتك

19 :ةحفصلا - (تافدلا تاذ تابيكرتلل) عفترم دعقم
21 :ةحفصلا - لوب ساتوه دياس

23 :ةحفصلا - V3 ةكرحلا تادادعإ

HOTAS ةحيفص بيكرت عقاوم
YOKE ةحول بيكرت عقاوم

ناريطلا ةحول بيكرت عقاوم

ةيادب
 مادختساب ماكحإب ماكحإب مق مث ، ةلجعلا ةحول ىلع ةدوجوملا بيكرتلا تاحتف عم دعابملا ةحول ىلع ةدوجوملا تاحتفلا ةاذاحمب مق .(ةدعاصتملا كباشملا عم رينلل هب ىصوم) .(ةلجعلا ةحول) دعابملا ةحول بيكرت .ةروصلا ىلإ عوجرلا - 01

.تالاسغلاو تاجنلفلا ليماوصو M8 × 4 ريماسم
 يغاربب اهطبرا .ةلجعلا ةحول ىلع ةدوجوملا تاحتفلا عم ةعومجملا ةاذاحمو نرقملا ةحولل ةطوغضملا رارزألا ىلع نوليانلا نم لصاوف 4 بيكرتب مق .(لفسألا يف تبثملا رينلل هب ىصوم) .(ةلجعلا ةحول) YOKE ةحول بيكرت .ةروصلا ىلإ عوجرلا - 02

.M6 × 4 ةفش ليماوص مادختساب ةنمآو
 ماكحإب تبثو اهطبرا .ةدايقلا ةرمق تيبثت عرذأ ىلع ةدوجوملا تاحتفلا عم دعابملا ةحول ىلع ةدوجوملا تاحتفلا ةاذاحمب مق .(ةدعاصتملا كباشملا عم رينلل هب ىصوم) .(يبناجلا بيكرتلا) دعابملا ةحول بيكرت .ةروصلا ىلإ عوجرلا - 03

.ةفش ليماوصو تالاسغو M8 × 4 ريماسم مادختساب
 نمآ .دعابملا ةحول ىلع ةدوجوملا تاحتفلا عم عيمجتلا ةاذاحمو Yoke ةحول يف ةطوغضملا رارزألا ىلع لصاوفلا تيبثتب مق .(لفسألا يف تبثملا رينلل هب ىصوم) .(يبناجلا تيبثتلا) تيبثتلا YOKE PLATE .ةروصلا ىلإ عوجرلا - 04

.M6 × 4 ةفش ليماوص مادختساب
.راطإلاب دعقملا تاقلزنم تبثت يتلا ةطاقسلا ضباقم تيبثت ءاغلإب مق (ب .راطإلاب يفلخلا وضعلا تبثت يتلا ةيولعلا تاقلحلاو ريماسملا تيبثت ءاغلإب مق (أ .ةروصلا ىلإ عوجرلا - 05

.ةددحملا عقاوملا ىلإ امهكرحو راطإلل ةيولعلا ةانقلا يف x T-Nuts 2 تيبثتب مق .(T-Nut عقاوم) .ةيبناجلا عارذلا بيكرت .ةروصلا ىلإ عوجرلا - 06
.دعقملا لماوح ةلازإب مق (ب .دعقملا قلزنمب ىرسيلا دعقملا فئاتك تبثت يتلا تالاسغلاو ريماسملا تيبثت ءاغلإب مق (أ .ةروصلا ىلإ عوجرلا - 07



63

Video Instruction: bit.ly/nlrbuild

 رديالس ةعومجمل ةيلفسلاو ةيولعلا ةانقلا يف x T-Nuts 2 تيبثتب مق (ب .ةيفرطلا ةحوللا ةلازإب مقو يمامألا دعقملا قلزنمب ةيفرطلا ةحوللا تبثت يتلا ريماسملا كفب مق (أ .(T-Nut عقاوم) .ةروصلا ىلإ عوجرلا - 08
.ددحملا ناكملا ىلإ T فرح لكش ىلع تارسكملا كرح .يمامألا دعقملا
.(أ) 7 ةوطخلا يف اهتيبثت ءاغلإ قبس يتلا تاقلحلاو يغاربلا بيكرت دعأ (ب .دعقملا قلزنم ءاضعأ يف ةتبثملا T ليماوص عم دعقملا ةفيتك تاحتف ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 09
.(أ) 5 ةوطخلا يف اقًبسم اهبيكرت ءاغلإ مت يتلا تاقلحلاو يغاربلا بيكرتب مق (ب .(ب) 5 ةوطخلا يف اقًبسم اهتيبثت ءاغلإ مت يتلا ةطاقسلا ضباقم تيبثتب مق (أ .ةروصلا ىلإ عوجرلا - 10
.M8 تالاسغو ريماسم × 4 مادختساب اهتبثو اهطبرا .6 ةوطخلا يف اقًبسم ةتبثملا T ليماوص عم ناريطلا عارذ لماح ىلع ةدوجوملا تاحتفلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 11
.M8 تالاسغو يغارب 4 مادختساب ماكحإب تباثو اهطبرا (ب .ناريطلا عارذ ىلع ةدوجوملا ةبلولملا تاقحلملا عم ناريطلا ةحول ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 12
.M8 تالاسغو يغارب 4 مادختساب ماكحإب تباثو اهطبرا (ب .ناريطلا عارذ لماح ىلع ةدوجوملا ةبلولملا تاقحلملا عم ناريطلا عارذ ةعومجم ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 13
 ةتبثملا T-Nuts عم يزكرملا بطقلا ئياهم ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .10 ىلإ 7 نم تاوطخلا ىلإ لقتنا ، T-Nuts تيبثت ةيفيك لوح تاداشرإ ىلع لوصحلل .HOTAS زكرم بطق بيكرت .ةروصلا ىلإ عوجرلا - 14
.M8 تالاسغو يغارب 4 مادختساب ماكحإب تباثو اهطبرا (ب .(ب) 8 ةوطخلا يف اقًبسم
.M8 تالاسغو يغارب 4 مادختساب ماكحإب تباثو اهطبرا (ب .يزكرملا بطقلا لوحم ىلع ةدوجوملا تاحتفلا عم يزكرملا بطقلا بيكرت عارذ ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 15
.Nyloc Nut و Washer و x M8 Bolt 1 مادختساب ماكحإب تبثو اهطبرا (ب .يزكرملا بطقلا بيكرت عارذ ىلع ةدوجوملا ةحتفلا عم يزكرملا بطقلا ةفيتك ىلع بيكرتلا تاحتف ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 16
.M8 تالاسغ عم ةلئسا ضباقم × 2 تيبثتب مق .ةروصلا ىلإ عوجرلا - 17
.Flange Nut و Washer و x M8 Bolt 1 مادختساب ماكحإب تبثو اهطبرا (ب .يزكرملا بطقلا سوق ىلع ةدوجوملا تاحتفلا عم HOTAS ةيواز سوق ىلع ةبلولملا تاحتفلاو تالخدملا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 18
.ةسطاغ يغارب M8 × 2 عم ماكحإب اهطبرا .HOTAS ةيواز سوق ىلع ةبلولملا تاقحلملا عم HOTAS ةحول ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (ب .M8 × 2 فتك ريماسمب اهتبثو اهطبرا (أ .ةروصلا ىلإ عوجرلا - 19
.اهناكم يف اهتيبثتل يغاربلا طبر مكحأ .بولطملا عضوملا ىلع دادعإلا طبضاو يغاربلا كفب مق .ليدعتلا قاطن .ةروصلا ىلإ عوجرلا - 20
 ةيفرطلا ةحوللا تبثي يذلا جالزملا تيبثت ءاغلإب مق (ب .راطإلاب دعقملا تاقلزنم تبثت يتلا ةطاقسلا ضباقم تيبثت ءاغلإب مق (أ .(Hotas Pole ىوقأ دادعإل هب ىصوم) .معدلا لتك بيكرت .ةروصلا ىلإ عوجرلا - 21
.ةياهنلا ةحول ةلازإب مق .دعقملا قلزنمب
.ةدعاقلا ءاضعأ نم يفلخلا ءزجلا نم End Caps تيبثت ءاغلإب مق (ب .ةددحملا عقاوملا ىلإ اهكرحو ةيبناجلا ةانقلا يف x T-Nuts 2 تيبثتب مق (أ .(T-Nut عقوم) .ةروصلا ىلإ عوجرلا - 22
 يف اقًبسم اهتيبثت ءاغلإ مت يتلا End Caps تيبثتب مق (ب .ددحملا ناكملا ىلإ T فرح لكش ىلع تارسكملا كرح .يبناج وضع لكل ةيولعلا ةانقلا يف x T-Nut 1 تيبثتب مق (أ .(T-Nut عقوم) .ةروصلا ىلإ عوجرلا - 23
.(ب) 22 ةوطخلا
.(أ) 21 ةوطخلا يف اقًبسم هتيبثت ءاغلإ مت يذلا ةطاقسلا ضبقم تيبثتب مق (ب .(ب) 21 ةوطخلا يف اقًبسم اهتيبثت ءاغلإ مت يتلا ةيفرطلا ةحوللاو ةسطاغلا ريماسملا بيكرتب مق (أ .ةروصلا ىلإ عوجرلا - 24
 x M8 1 عم ماكحإب تبثو اهطبرا (ج .x M8 Bolt and Washer 1 عم ماكحإب تبثو اهطبرا (ب .(أ) 23 ةوطخلاو (أ) 22 ةوطخلا يف اقًبسم ةتبثملا T-Nuts عم ةيوازلا ساوقأ ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 25
Bolt and Washer.
.دعقملا لماوح ةلازإب مق (ب .دعقملا قلزنمب دعقملا فئاتك تبثت يتلا ريماسملا تيبثت ءاغلإب مق (أ .(تافدلا مادختسا ةلاح يف هب ىصوم) .عفترملا دعقملا تيبثت .ةروصلا ىلإ عوجرلا - 26
.دعقملا قلزنمب ةيفرطلا حاولألا تبثت يتلا ريماسملا كفب مق (ب .ةدعاقلا راطإب دعقملا تاقلزنم تبثت يتلا ةطاقسلا ضباقم تيبثت ءاغلإب مق (أ .ةروصلا ىلإ عوجرلا - 27
 لكل ةيلفسلا ةانقلا يف x T-Nuts 2 تيبثتب مق (ب .دعقملا تاقلزنم ةلازإب مق (أ .يفلخلاو يمامألا دعقملا تاقلزنم - يلفسلا رظنملا .يمامألا دعقملا رديالس - يفلخلا رظنملا .T-NUTS عقوم .ةروصلا ىلإ عوجرلا - 28
.ةددحملا نكامألا ىلإ T فرح لكش ىلع تارسكملا كرح .يمامألا دعقملا قلزنم وضعل ةيبناجلا ةانقلا يف x T-Nuts 2 و دعقملا رديالس ءاضعأ نم
 ةاذاحمب مق (ب .M8 ةطاقسلا ضباقمب نمآو هتبث .ةدايقلا ةرمق راطإب دعقملا قلزنم ءاضعأ تبثت تناك يتلا T ليماوص عم دعقملا فئاتك ىلع ةدوجوملا تاحتفلاو بوقثلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 29
.M8 تالاسغلاو يغاربلا مادختساب هتبثو هتبث .دعقملا فئاتك ىلع ةدوجوملا تاحتفلا عم (ب) 28 ةوطخلا يف دعقملا قلزنم ءاضعأ يف اقًبسم ةتبثملا T ليماوص
.(ب) 27 ةوطخلا يف اقًبسم اهتيبثت ءاغلإ مت يتلا ةسطاغلا ريماسم مادختساب اهنيمأتو يفلخلا دعقملا قلزنم وضع ىلع ةيفرطلا قثبلا حاولأ تيبثتب مق .ةروصلا ىلإ عوجرلا - 30
 ةاذاحمب مق (ب .M8 × 2 تالاسغو ريماسم مادختساب نمآو ماكحإب اهطبرا .دعقملا قلزنم ءاضعأ ىلع ةدوجوملا ةبلولملا تاحتفلا عم ةيوازلا نيمأت لتك ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 31
 ةفيتك ةحتفو لفقلا نكر ةلتك تاحتف لالخ نم تيبثتلاب مق (ج .M8 × 2 تالاسغو ريماسم مادختساب نمآو ماكحإب اهطبرا .(ب) 28 ةوطخلا يف ةتبثملا T ليماوص عم ةيوازلا نيمأت لتك ىلع ةدوجوملا تاحتفلا
.ليماوصلا ةفش M8 × 2 عم نمآ .دعقملا
 ىلإ T فرح لكش ىلع تارسكملا كرح .HOTAS تيبثت يف بغرت يذلا بناجلا ىلع ةيسأرلا ةفيظولل ةيجراخلاو ةيلخادلا تاونقلا نم لك يف x T-Nuts 2 تيبثتب مق .(T-Nut عقاوم) .SIDE HOTAS دادعإ .ةروصلا ىلإ عوجرلا - 32
.ددحملا ناكملا
.M8 تالاسغو ةبلولم ريماسم 4 مادختساب اهتيبثت ماكحإو اهقالغإب مق (ب .32 ةوطخلا يف اقًبسم ةتبثملا T ليماوص عم يزكرملا بطقلا ئياهم ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 33
.M8 تالاسغو يغارب 4 مادختساب ةنمآو يغاربب اهطبرا .يزكرملا بطقلا ئياهم يف ةدوجوملا تاحتفلا عم يزكرملا بطقلا بيكرت عارذ ىلع ةدوجوملا تاحتفلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 34
.Nyloc Nut و Washer و M8 Bolt مادختساب ماكحإب تبثو اهطبرا (ب .يزكرملا بطقلا بيكرت عارذ ىلع ةدوجوملا تاحتفلا عم يزكرملا بطقلا ةفيتك ىلع بيكرتلا تاحتف ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 35
.M8 تالاسغ عم ةلئسا ضباقم × 2 تيبثتب مق .ةروصلا ىلإ عوجرلا - 36
 ةيواز سوق ىلع ةبلولملا تاحتفلاو تالخدملا ةاذاحمب مق (ب .ةسطاغ يغارب M8 × 2 عم ماكحإب اهطبرا .HOTAS ةيواز سوق ىلع ةبلولملا تاقحلملا عم HOTAS ةحول ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 37
HOTAS 1 مادختساب ماكحإب تبثو اهطبرا (ج .يزكرملا بطقلا سوق ىلع ةدوجوملا تاحتفلا عم x M8 Bolt و Washer و Flange Nut.
.اهناكم يف اهتيبثتل يغاربلا دش .بولطملا عضوملا ىلع دادعإلا طبضاو يغاربلا كفب مق .ليدعتلا قاطن .ةروصلا ىلإ عوجرلا - 38
 ةيلفسلاو ةيولعلا ةانقلا نم لك يف x T-Nuts 4 تيبثتب مق .يلفس رظنم - يولع رظنم - يمامألا دعقملا قلزنم .يلفس رظنم - يولع رظنم - يفلخلا دعقملا قلزنم .T-NUTS عقوم .MOTION V3 دادعإ .ةروصلا ىلإ عوجرلا - 39
.ةددحملا نكامألا ىلإ امهكرحو يفلخلا دعقملا رديالس وضعل ةيلفسلا ةانقلا يف x T-Nuts 2 تيبثتب مق .يمامألا دعقملا قلزنم وضعل
 لالخ نم اهطبرا .(يمامألا دعقملا قلزنم وضع يف ةدوجوملا ةبلولملا بوقثلاو) 39 ةوطخلا يف اقًبسم ةتبثملا T ليماوص عم ناريطلا عارذ بيكرت تاحول ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 40
.M8 × 2 تالاسغو يغاربب تبثو طبرا (ب .2 × ةسطاغ ريماسم مادختساب اهنيمأتو ةسطاغلا تاحتفلا
.ةسطاغ يغارب M8 × 2 عم ماكحإب اهطبرا .يفلخلا دعقملا قلزنم ىلع ةدوجوملا ةبلولملا تاحتفلا عم قثبلا ةياهن تاحول ىلع ةدوجوملا ةسطاغلا تاحتفلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 41
.M8 × 2 تالاسغو ريماسم مادختساب نمآو ماكحإب اهطبرا .Next Level Racing Motion V3 ةصنم ىلع بيكرتلا تاحتف عم يفلخلا دعقملا قلزنم ةعومجم ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 42
.M8 × 2 تالاسغو ريماسم مادختساب نمآو ماكحإب اهطبرا .Next Level Racing Motion V3 ةصنم ىلع بيكرتلا تاحتف عم يمامألا دعقملا قلزنم ةعومجم ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 43
.M8 × 4 تالاسغو يغارب 4 مادختساب هنيمأتو يغربلا لاخدإب مق (ب ناريطلا عارذ ىلع ةدوجوملا ةبلولملا تالاخدإلا عم ناريطلا ةحول ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 44
.M8 تالاسغلاو يغاربلا مادختساب هتبثو طبرا (ب .ناريطلا عارذ تيبثت ةحول ىلع ةدوجوملا ةبلولملا تاقحلملا عم ناريطلا عارذ لماح ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 45
.M8 تالاسغلاو يغاربلا مادختساب هتبثو طبرا (ب .بيكرتلا عارذ ىلع ةدوجوملا ةبلولملا تاقحلملا عم ناريطلا عارذ ةعومجم ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 46
.M8 تالاسغو ةبلولم ريماسم 4 مادختساب اهتيبثت ماكحإو اهقالغإب مق (ب .39 ةوطخلا يف اقًبسم ةتبثملا T ليماوص عم يزكرملا بطقلا ئياهم ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 47
.M8 تالاسغلاو يغاربلا مادختساب هتبثو طبرا (ب .يزكرملا بطقلا لوحم ىلع ةدوجوملا تاحتفلا عم يزكرملا بطقلا بيكرت عارذ ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 48
 اهطبرا (ج .Nyloc ةلوماصو ةلاسغو M8 يغرب مادختساب ماكحإب تبثو اهطبرا (ب .يزكرملا بطقلا بيكرت عارذ ىلع ةدوجوملا تاحتفلا عم يزكرملا بطقلا ةفيتك ىلع بيكرتلا تاحتف ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 49
.M8 ةطاقسب تالاسغو ضباقم مادختساب ماكحإب تبثو
.ةفش ةلوماصو ةلاسغو M8 يغاربب تبثو طبرا (ب .يزكرملا بطقلا سوق ىلع ةدوجوملا تاحتفلا عم HOTAS ةيواز سوق ىلع ةبلولملا تاحتفلاو تالخدملا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 50
.M8 ةسطاغلا ريماسم مادختساب نمآو هتبث .HOTAS ةيواز سوق ىلع ةبلولملا تالاخدإلا عم HOTAS ةحول ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (ب .M8 فتكلا ريماسمب تبثو طبرا (أ .ةروصلا ىلإ عوجرلا - 51



64

support@nextlevelracing.com

ريذحت
.كب صاخلا راطإلا فلت ىلإ يدؤي نأ نكمي طبرلا ماكحإ يف طارفإلا نأ ثيح عيمجتلل ةيئابرهكلا تاودألا مادختسا مدع ىجري •
support@nextlevelracing.com ىلع انب لصتا وأ تيبثتلا ويديف عطقم رشتساف ، معدلا نم ديزم ىلإ ةجاحب تنك اذإ •
.قثبلا زاهج لخاد حيحص لكشب T-Nuts عضو نم دكأتلا ىجري •
.اعًم ءازجألا ربجت ال •
.ةعطاقتملا يغاربلا بنجت •
.قثبلا عطق ىلع ةداحلا فاوحلا نم رذحا •

ةدعاسم
bit.ly/nlrbuild .ايًئوض ةعيرسلا ةباجتسالا زمر حسما .ويديفلا عيمجت
support@nextlevelracing.com :ىلع دودولا انقيرفب لاصتالا ىجريف ، كجتنم عم معدلا نم ديزم ىلإ ةجاحب تنك اذإ



65

Video Instruction: bit.ly/nlrbuild

CN

ELITE SERIES FLIGHT PACK 使用手册

我们知道您渴望开始飞行！花点时间阅读说明并按照本指南组装您的产品。按照说明手册全面优化您的产品，您将为成功做好准备。装配视频，扫描二维码。bit.ly/nlrbuild。跟
着我们。扫描二维码

飞行前检查
警告
• 请勿使用电动工具进行组装，因为拧得过紧会损坏零件。
• 如果您需要进一步的支持，请参阅安装视频或通过support@nextlevelracing.com 联系我们
• 请确保T 形螺母正确放置在挤压件内。
• 不要强行将零件放在一起。
• 避免交叉螺纹螺栓。
• 小心挤压件上的锋利边缘。
可选设置

如果您的产品需要任何支持，请通过以下方式联系我们友好的团队：support@nextlevelracing.com
警告 窒息危险

小零件不适用于 3 岁以下儿童或任何倾向于将不可食用物品放入口中的人。

目录
安装位置图
Hotas 板 – 页：8
轭板 – 页：9
飞行板 – 页：10 轭板

安装
用于轮板驾驶舱 – 页：11
用于侧面安装驾驶舱 – 页：11

侧臂和 HOTAS 杆安装
侧面手臂 – 页面：12
中心 Hotas 杆 – 页面：15

支撑块（用于更坚固的 Hotas 杆设置） – 页面：17
升高的座椅（用于带方向舵的设置）- 页：19
侧面 Hotas 杆- 页：21 

Motion V3 设置- 页：23 

HOTAS 板安装位置
轭板安装位置
飞行板安装位置

开始
01 – 请参阅图像。隔板安装（轮板）。（推荐用于带安装夹的磁轭）。将垫片上的槽与轮板上的安装孔对齐。用 4 x M8 螺栓、法兰螺母和垫圈螺栓穿过并固定。
02 – 参考图像。轭板安装（轮板）。（推荐用于底部安装轭）。在轭板的压制螺柱上安装 4 个尼龙垫片，并将组件与轮板上的孔对齐。使用 4 个 M6 法兰螺母螺栓穿过并固定。
03 – 参考图像。隔板安装（侧面安装）。（推荐用于带安装夹的磁轭）。将垫片上的槽与驾驶舱安装臂上的槽对齐。使用 4 个 M8 螺栓、垫圈和法兰螺母螺栓穿过并固定。
04 – 参考图像。轭板安装（侧面安装）。（推荐用于底部安装轭）。在轭板的压紧螺柱上安装垫片，并将组件与垫片上的孔对齐。用 4 个 M6 法兰螺母固定。
05 – 参考图像。A) 卸下将后端构件固定到车架上的顶部螺栓和垫圈。B) 卸下将座椅滑块固定到框架上的棘轮手柄。
06 – 参考图像。侧臂安装。（T 型螺母位置）。将 2 个 T 型螺母安装到框架的顶部通道中，并将它们滑动到标记的位置。
07 – 参考图像。A) 卸下将左侧座椅支架固定到座椅滑块上的螺栓和垫圈。B) 拆下座椅支架。
08 – 参考图像。（T 型螺母位置）。A) 卸下将端板固定到前座椅滑块的螺栓，然后拆下端板。B) 将 2 个 T 形螺母安装到前座椅滑块组件的顶部和底部通道中。将 T 形螺母滑动到
标记位置。



66

support@nextlevelracing.com

09 – 参考图像。A) 将座椅支架槽与安装在座椅滑块部件中的 T 型螺母对齐。B) 重新安装先前在步骤 7(a) 中卸下的螺栓和垫圈。
10 – 参考图像。A) 安装先前在步骤 5(b) 中卸载的棘轮手柄。B) 安装先前在步骤 5(a) 中卸下的螺栓和垫圈。
11 – 参考图像。将飞行臂安装座上的插槽与先前在步骤 6 中安装的 T 型螺母对齐。用 4 个 M8 螺栓和垫圈拧紧并固定。
12 – 参考图像。A) 将飞行板上的槽与飞行臂上的螺纹嵌件对齐。B) 螺栓穿过并用 4 个 M8 螺栓和垫圈固定。
13 – 参考图像。A) 将飞行臂组件上的槽与飞行臂安装座上的螺纹嵌件对齐。B) 螺栓穿过并用 4 个 M8 螺栓和垫圈固定。
14 – 参考图像。中心 HOTAS 杆安装。有关如何安装 T 形螺母的说明，请转到步骤 7 至 10。 A) 将中心杆适配器上的孔与先前在步骤 8(b) 中安装的 T 形螺母对齐。B) 螺栓穿过
并用 4 个 M8 螺栓和垫圈固定。
15 – 参考图像。A) 将中心杆安装臂上的孔与中心杆适配器上的孔对齐。B) 螺栓穿过并用 4 个 M8 螺栓和垫圈固定。
16 – 参考图像。A) 将中心杆支架上的安装孔与中心杆安装臂上的孔对齐。B) 螺栓穿过并用 1 个 M8 螺栓、垫圈和 Nyloc 螺母固定。
17 – 参考图像。安装 2 个带 M8 垫圈的棘轮手柄。
18 – 参考图像。A) 将 HOTAS 角支架上的螺纹插件和槽与中心杆支架上的槽对齐。B) 螺栓穿过并用 1 个 M8 螺栓、垫圈和法兰螺母固定。
19 – 参考图像。A) 螺栓穿过并用 2 个 M8 带肩螺栓固定。B) 将 HOTAS 板上的孔与 HOTAS 角托架上的螺纹嵌件对齐。使用 2 个 M8 沉头螺栓螺栓穿过并固定。
20 – 参考图像。调整范围。松开螺栓并将设置调整到所需位置。拧紧螺栓以固定到位。
21 – 参考图像。支持块安装。（推荐用于更强大的 Hotas Pole 设置）。A) 卸下将座椅滑块固定到框架上的棘轮手柄。B) 卸下将端板固定到座椅滑块上的螺栓。拆下端板。
22 – 参考图像。（T 型螺母位置）。A) 将 2 个 T 形螺母安装到侧槽并将它们滑到标记位置。B) 从基座背面卸下端盖。
23 – 参考图像。（T 型螺母位置）。A) 将 1 个 T 形螺母安装到每个侧梁的顶部通道中。将 T 形螺母滑动到标记位置。B) 安装先前在步骤 22(b) 中卸载的端盖。
24 – 参考图像。A) 安装先前在步骤 21(b) 中卸下的沉头螺栓和端板。B) 安装之前在步骤 21(a) 中卸载的棘轮手柄。
25 – 参考图像。A) 将角支架上的槽与先前在步骤 22(a) 和步骤 23(a) 中安装的 T 形螺母对齐。B) 螺栓穿过并用 1 x M8 螺栓和垫圈固定。C) 螺栓穿过并用 1 个 M8 螺栓和垫圈
固定。
26 – 参考图像。升高的座椅安装。（推荐使用方向舵）。A) 卸下将座椅支架固定到座椅滑块的螺栓。B) 拆下座椅支架。
27 – 参考图像。A) 卸下将座椅滑块固定到底架上的棘轮手柄。B) 卸下将端板固定到座椅滑块上的螺栓。
28 – 参考图像。T 形螺母位置。后视图 - 前座滑块。底部视图 - 前后座椅滑块。A) 拆下座椅滑块。B) 将 2 个 T 型螺母安装到两个座椅滑块部件的底部通道中，并将 2 个 T 型螺母
安装到前座椅滑块部件的侧通道中。将 T 形螺母滑动到标记位置。
29 – 参考图像。A) 将座椅支架上的孔和槽与将座椅滑块构件固定到驾驶舱框架上的 T 形螺母对齐。使用 M8 棘轮手柄螺栓穿过并固定。B) 将先前在步骤 28(b) 中安装到座椅
滑块构件中的 T 型螺母与座椅支架上的槽对齐。使用 M8 螺栓和垫圈螺栓穿过并固定。
30 – 参考图像。将挤压端板安装到后座滑块构件上，并使用先前在步骤 27(b) 中卸下的埋头螺栓固定。
31 – 参考图像。A) 将锁定角块上的孔与座椅滑块部件上的螺纹孔对齐。使用 2 个 M8 螺栓和垫圈螺栓穿过并固定。B) 将锁定角块上的槽与步骤 28 (b) 中安装的 T 形螺母对
齐。使用 2 个 M8 螺栓和垫圈螺栓穿过并固定。C) 螺栓穿过锁定角块槽和座椅支架槽。使用 2 个 M8 法兰螺母固定。
32 – 参考图像。SIDE HOTAS 设置。（T 型螺母位置）。在您想要安装 HOTAS 的一侧，将 2 个 T 型螺母安装到垂直立柱的内外通道中。将 T 形螺母滑动到标记位置。
33 – 参考图像。A) 将中心杆适配器上的孔与先前在步骤 32 中安装的 T 型螺母对齐。B) 螺栓穿过并用 4 个 M8 螺栓和垫圈固定。
34 – 参考图像。将中心杆安装臂上的孔与中心杆适配器上的孔对齐。用 4 个 M8 螺栓和垫圈螺栓穿过并固定。
35 – 参考图像。A) 将中心杆支架上的安装孔与中心杆安装臂上的孔对齐。B) 螺栓穿过并用 M8 螺栓、垫圈和 Nyloc 螺母固定。
36 – 参考图像。安装 2 个带 M8 垫圈的棘轮手柄。
37 – 参考图像。A) 将 HOTAS 板上的孔与 HOTAS 角托架上的螺纹嵌件对齐。使用 2 个 M8 沉头螺栓螺栓穿过并固定。B) 将 HOTAS 角支架上的螺纹插件和槽与中心杆支架上
的槽对齐。C) 螺栓穿过并用 1 个 M8 螺栓、垫圈和法兰螺母固定。
38 – 参考图像。调整范围。松开螺栓并将设置调整到所需位置。拧紧螺栓以固定到位。
39 – 参考图像。运动 V3 设置。T 形螺母位置。后座滑块 – 顶视图 – 底视图。前座滑块 – 顶视图 – 底视图。将 4 个 T 形螺母安装到前座椅滑块构件的顶部和底部通道中。将 2 个 
T 型螺母安装到后座滑块部件的底部通道中，并将它们滑动到标记的位置。
40 – 参考图像。A) 将飞臂安装板上的孔与先前在步骤 39 中安装的 T 形螺母（以及前座滑块构件上的螺纹孔）对齐。穿过埋头孔并用 2 个埋头螺栓固定。B) 螺栓穿过并用 2 个 
M8 螺栓和垫圈固定。
41 – 参考图像。将挤压端板上的埋头孔与后座滑块上的螺纹孔对齐。使用 2 个 M8 沉头螺栓螺栓穿过并固定。
42 – 参考图像。将后座滑块组件与 Next Level Racing Motion V3 平台上的安装槽对齐。使用 2 个 M8 螺栓和垫圈螺栓穿过并固定。
43 – 参考图像。将前排座椅滑块组件与 Next Level Racing Motion V3 平台上的安装槽对齐。使用 2 个 M8 螺栓和垫圈螺栓穿过并固定。
44 – 参考图像。A) 将飞行板上的槽与飞行臂上的螺纹嵌件对齐。B) 用 4 个 M8 螺栓和垫圈拧紧并固定。
45 – 参考图像。A) 将飞臂安装座上的槽与飞臂安装板上的螺纹嵌件对齐。B) 螺栓穿过并用 M8 螺栓和垫圈固定。
46 – 参考图像。A) 将飞行臂组件上的槽与安装臂上的螺纹嵌件对齐。B) 螺栓穿过并用 M8 螺栓和垫圈固定。
47 – 参考图像。A) 将中心杆适配器上的孔与先前在步骤 39 中安装的 T 型螺母对齐。B) 螺栓穿过并用 4 个 M8 螺栓和垫圈固定。
48 – 参考图像。A) 将中心杆安装臂上的孔与中心杆适配器上的孔对齐。B) 螺栓穿过并用 M8 螺栓和垫圈固定。
49 – 参考图像。A) 将中心杆支架上的安装孔与中心杆安装臂上的孔对齐。B) 螺栓穿过并用 M8 螺栓、垫圈和 Nyloc 螺母固定。C) 螺栓穿过并用 2 个 M8 棘轮手柄和垫圈固定。
50 – 参考图像。A) 将 HOTAS 角支架上的螺纹插件和槽与中心杆支架上的槽对齐。B) 螺栓穿过并用 M8 螺栓、垫圈和法兰螺母固定。
51 – 参考图像。A) 螺栓穿过并用 M8 带肩螺栓固定。B) 将 HOTAS 板上的孔与 HOTAS 角支架上的螺纹嵌件对齐。使用 M8 沉头螺栓螺栓穿过并固定。

警告
• 请勿使用电动工具进行组装，因为过度拧紧会损坏您的框架。
• 如果您需要进一步的支持，请参阅安装视频或通过 support@nextlevelracing.com 联系我们
• 请确保T 形螺母正确放置在挤压件内。
• 不要强行将零件放在一起。
• 避免交叉螺纹螺栓。
• 小心挤压件上的锋利边缘。

协助
组装视频。扫描二维码。bit.ly/nlrbuild
如果您的产品需要进一步的支持，请联系我们友好的团队：support@nextlevelracing.com



67

Video Instruction: bit.ly/nlrbuild

NOTES



68

support@nextlevelracing.com

support@nextlevelracing.com


